
  

 

 

 

 SECTION 9 

 APPENDIX 

       



8150 Sterling Ct.

Mentor, OH 44060

440.951.9000

www.ctconsultants.com

Conneaut WWTP

No Feasible Alternatives (NFA)

Analysis

PREPARED FOR

City of Conneaut, Ohio

December 2019

190331





CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

TABLE OF CONTENTS

i

CITY OF CONNEAUT, OHIO

CONNEAUT WASTEWATER TREATMENT PLANT

NO FEASIBLE ALTERNATIVES ANALYSIS

TABLE OF CONTENTS

Page
Table of Contents i-v

List of Figures iii
List of Tables iv
Appendices iv
List of Acronyms v

Chapter 1 – Introduction
1.1 Introduction 1-1
1.2 Scope of Study 1-2
1.3 Structure of Report 1-4

Chapter 2 – Executive Summary
2.1 Summary 2-1

2.1.1 Alternative 1 – I/I Removal 2-2
2.1.2 Alternative 2 – Additional Flow Equalization 2-2
2.1.3 Alternative 3 – Chemically Enhanced Primary Clarification 2-2
2.1.4 Alternative 4 – Enhanced Secondary Treatment 2-3
2.1.5 Alternative 5 – High Rate Treatment of Bypass Flows 2-3

2.2 Findings 2-3
2.3 Recommendation 2-4
2.4 Recommended Plan 2-5

Chapter 3 – Bypass Control Alternatives
3.1 Introduction 3-1
3.2 Design Flows and Pollutant Loadings 3-3
3.3 Evaluation Approach 3-5

3.3.1 Existing NPDES Permit Conditions and Limits 3-5

Chapter 4 – Alternative 1 – Rehabilitation to Reduce I/I
4.1 Introduction 4-1
4.2 Feasibility 4-1

Chapter 5 – Alternative 2 – Additional Flow Equalization
5.1 Introduction 5-1
5.2 Feasibility 5-1



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

TABLE OF CONTENTS

ii

Chapter 6 – Alternative 3 – Chemically Enhanced Primary Clarification
6.1 Introduction 6-1
6.2 Component Evaluation 6-1

6.2.1 Overview 6-2
6.2.2 Modeling and Analysis 6-2
6.2.3 Process/Equipment Modification 6-4

6.3 Site Layout 6-5
6.4 Process Design 6-6
6.5 O&M Characteristics 6-7
6.6 Feasibility 6-7

Chapter 7 – Alternative 4 – Enhanced Secondary Treatment
7.1 Introduction 7-1
7.2 Component Evaluation 7-1

7.2.1 Overview 7-2
7.2.2 Modeling and Analysis 7-3
7.2.3 Process/Equipment Modification 7-5

7.3 Site Layout 7-5
7.4 Process Design 7-6
7.5 Project Cost 7-7
7.6 O&M Characteristics 7-8

Chapter 8 – Alternative 5 – High Rate Treatment of Bypass Flows
8.1 Introduction 8-1
8.2 Component Evaluation 8-1

8.2.1 Overview 8-2
8.2.2 Modeling and Analysis 8-2
8.2.3 Process/Equipment Modification 8-3

8.3 Feasibility 8-4

Chapter 9 – Improvements Common to Multiple Alternatives
9.1 Introduction 9-1
9.2 Improvement Discussion 9-1

9.2.1 UV Disinfection 9-1
9.2.2 Return Activated Sludge (RAS) Pumps 9-2
9.2.3 Other Improvements 9-3

Chapter 10 – Analysis and Recommendations
10.1 Final Analysis 10-1
10.2 Recommendation 10-1
10.3 Recommended Plan 10-1



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

TABLE OF CONTENTS

iii

LIST OF FIGURES

Page
1-1 WWTP Aerial 1-3

3-1 WWTP Schematic 3-2
3-2 2014-2018 Influent Pollutant Concentrations 3-3

4-1 Cost Effectiveness Calculations 4-3

6-1 Typical Flocculating Clarifier 6-5

6-2 Alternative 3 – Site Plan 6-6

7-1 Plant Organic Loading 7-2
7-2 Alternative 4 – Site Plan 7-6



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

TABLE OF CONTENTS

iv

LIST OF TABLES

Page
2-1 Estimated Construction Costs 2-3
2-2 Preliminary Project Schedule 2-5

3-1 Design Influent Wastewater Characteristics 3-4
3-2 NPDES Permit Limits 3-5

5-1 Alternative 2 – Cost Estimate 5-2

6-1 Predicted Model Performance - Max. 7-Day Performance of Existing
WWTP

6-2

6-2 Predicted Model Performance - Max. 7-Day Performance of
Chemically-Enhanced Clarifier (EQ Basin)

6-4

7-1 Predicted Model Performance - Max 7-Day Performance with Two
Final Clarifiers

7-3

7-2 Predicted Model Performance - Max 7-Day Performance with Three
Final Clarifiers

7-4

7-3 Alternative 4 – Cost Estimate 7-7

8-1 Predicted Model Performance - Max. 7-Day Performance of Existing
WWTP

8-2

8-2 Predicted Model Performance - Max. 7-Day Performance of HRT 8-3
8-3 Alternative 5 – Cost Estimate 8-5

10-1 Preliminary Project Schedule 10-2

APPENDICES

Appendix A 2017 NPDES Permit 3PD00002
Appendix B Statistical Analysis of Peak Flows



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

TABLE OF CONTENTS

v

LIST OF ACRONYMS

ADF Average Daily Flow

CBOD5 5-Day Carbonaceous Biochemical Oxygen Demand

CEPT Chemically-Enhanced Primary Treatment

DMR Daily Monitoring Report

DO Dissolved Oxygen

E. coli Escherichia coli (a type of bacteria found in human intestinal tracts)

MGD Million Gallons per Day

NFA No Feasible Alternative

NPDES National Pollutant Discharge Elimination System

Ohio EPA Ohio Environmental Protection Agency

O&M Operation and Maintenance

TSS Total Suspended Solids

WWTP Wastewater Treatment Plant





CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 1 - INTRODUCTION

1-1

CHAPTER 1

INTRODUCTION

1.1 INTRODUCTION

As part of the City of Conneaut’s National Pollutant Discharge Elimination

System (NPDES) permit effective December 1, 2017, the City is required to

complete a study of feasible alternatives to bypassing wet weather influent flows

around any portion of the Wastewater Treatment Plant (WWTP). This No

Feasible Alternatives (NFA) analysis will evaluate the technical alternatives that

are required by the NPDES permit.

The Conneaut WWTP is located at 1206 Broad Street Extension in Conneaut

(Figure 1-1), discharging to Conneaut Creek near its mouth at Lake Erie. The

existing WWTP is a treatment system utilizing primary clarification, fine-bubble

aeration and traditional final settling clarifiers followed by chlorine disinfection.

New preliminary treatment improvements have been implemented beginning in

2017 that include the installation of a new headworks facility consisting of

screening, grit classification, washing/compaction, as well as influent and bypass

metering.

Provided by the Ohio EPA, the City’s 2017 NPDES permit included various

methodologies to control the WWTP bypass flows, the feasibility of which should

be evaluated by this report. These guidelines are the requirements that provided

structure to this report, and are discussed in detail in Section 3.3.



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 1 - INTRODUCTION

1-2

1.2 SCOPE OF STUDY

This analysis included development of several models of the City’s WWTP to

calculate how different flow, loading, storage, and capacity conditions might

impact the performance of the plant. Both BioWIN and GPS-X softwares were

used to support the modeling effort. A peak design week was developed for the

analysis which included a 10 year 2-hour rain event. For each alternative,

modeling was conducted to determine if the performance of the existing and new

treatment processes would meet the 7-day limit. This is illustrated more fully in

subsequent chapters.

Using the modeling software in conjunction with an evaluation of the WWTP

capacity and other conditions, the study will analyze alternatives to control

WWTP bypasses with construction of facilities as follows:

 I/Ireduction.

 Addition of further storage for flow equalization.

 Chemical enhancement of primary clarification in the existing

equalization basin.

 Enhancement of secondary treatment through additional capacity.

 Construction of a high-rate treatment facility to treat bypass flows.



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 1 - INTRODUCTION

1-3

Figure 1.1 –WWTP Aerial Photo



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 1 - INTRODUCTION

1-4

1.3 STRUCTURE OF THIS REPORT

Following the Executive Summary presented in Chapter 2, this report will discuss

the existing conditions of the WWTP, as well as the development of alternatives

to address untreated bypasses in Chapter 3.

Chapter 4 will discuss the feasibility of removing bypass flow through collection

system I/Ireduction, and prior investigations into this topic. Chapters 5, 6, 7, and

8 examines the development of alternatives for elimination of bypasses through

modifications of and additions to the existing WWTP. Included in these analyses

are conceptual layouts, discussion of the proposed processes, opinions of

probable project capital costs, and a discussion on operation and maintenance.

Outlined in Chapter 9 will be descriptions of various plant improvements common

to multiple alternatives that have been identified by this analysis and feedback

from plant personnel. Chapter 10 will combine the information presented by all

alternatives to control untreated bypasses. It will present a summary of the

opinion of probable project cost for each of the alternatives, and provide a

recommendation for implementation.



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 2 – EXECUTIVE SUMMARY

2-1

CHAPTER 2

EXECUTIVE SUMMARY

2.1 SUMMARY

The City of Conneaut is required to perform a No Feasible Alternative (NFA)

analysis per the City’s NPDES permit effective December 1, 2017. The purpose

of this study is to develop and examine feasible alternatives to control WWTP

wet weather bypasses for a design year rainfall. The design average daily flow

(ADF) for the WWTP is 3 MGD. Design peak daily flow (PDF) through the WWTP

is 7.3 MGD.

Multiple approaches, such as I/Ireduction, equalization, increased treatment

capacity, and various methods of enhanced bypass flow treatment are developed

in Chapters 4 through 8 of this report. Some of these alternatives were

determined to be feasible for further consideration, while others were not.

In addition, the plan will also seek to integrate the proposed improvements with

other needed and beneficial improvements such as replacement of WWTP

equipment that is ineffective or at the end of its useful life. The City may choose

to set aside additional funding to support any or all of these improvements.

These plant improvements are included in several of the presented Alternatives,

and are discussed in detail in Chapter 9.



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 2 – EXECUTIVE SUMMARY

2-2

2.1.1 Alternative 1 – Rehabilitation to Reduce I/I

The City of Conneaut experiences I/I in its collection systems. This

Alternative evaluates the feasibility of using the collection system

rehabilitation to reduce the City’s I/I issues. It discusses past

investigations into the subject, and ultimately concludes that I/Iremoval is

an ineffective method of managing the plant’s bypass flows.

2.1.2 Alternative 2 – Additional Flow Equalization

This Alternative assesses the feasibility of managing the WWTP’s wet-

weather bypasses through the addition of further flow equalization at the

WWTP. This Alternative was determined to be an impractical option when

compared to other alternatives due to a high cost and site restrictions.

2.1.3 Alternative 3 – Chemically Enhanced Primary Clarification

This Alternative proposes the conversion of the existing equalization basin

into a chemically-enhanced clarifier to handle rapid treatment of wet-

weather flows. Modeling was performed to predict plant performance after

the proposed changes. This alternative lacks the ability to meet 7-day

cBOD permit limits, and does not provide increased dry-weather effluent

quality, unlike Alternative 4.



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 2 – EXECUTIVE SUMMARY

2-3

2.1.4 Alternative 4 – Enhanced Secondary Treatment

This Alternative approaches the management of bypass flows by

expanding the secondary treatment capacity of the plant. A third final

clarifier would be constructed to match the existing two, allowing for

treatment of bypass flows as well as improving dry-weather secondary

effluent quality.

2.1.5 Alternative 5 – High Rate Treatment of Bypass Flows

This final Alternative analyzes the feasibility of constructing a designated

high-rate treatment process, in the form of a ballasted flocculation and

clarification system. Although treatment provided by this Alternative is

comparable to that of Alternative 3, it was ultimately removed from

consideration for the same reasons as Alternative 2.

2.2 FINDINGS

Table 2-1 provides a summary of total project costs for the Alternatives

evaluated. Costs presented are planning level costs in 2019 dollars.

Table 2-1
Estimated Construction Costs

Alternative 1 Alternative 2 Alternative 3 Alternative 4 Alternative 5

N/A $5,169,000 N/A $4,622,000 $7,993,000



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 2 – EXECUTIVE SUMMARY

2-4

2.3 RECOMMENDATION

When comparing each approach to addressing the wet-weather flows in

Conneaut, Alternative 4 provides some distinct advantages.

 Improved performance under dry-weather flow and wet-weather flow

conditions

 More stable biological operation

 Increased plant secondary capacity

 Addition of a final clarifier is more environmentally-friendly option, free of

additional chemical discharge.

We therefore propose Alternative 4, including the installation of a UV disinfection

system and new RAS pumps in each final clarifier.



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 2 – EXECUTIVE SUMMARY

2-5

2.4 RECOMMENDED PLAN

A preliminary project schedule is displayed in Table 2-2.

Table 2-2

Preliminary Project Schedule

Milestone Duration Date

Nominate to DEFA Aug-2020

Submit PTI 10/6/2020

120

Obtain PTI Approval/Advertise for Bids 2/3/2021

60

Receive Bids 4/4/2021

60

Recive Loan Approval 6/3/2021

30

Execute Contract & Notice to Proceed 7/3/2021

365

Substantial Completion 7/3/2022

60

Final Completion 9/1/2022

Float 90

Expiration Date 11/30/2022





CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 3 – BYPASS CONTROL ALTERNATIVES

3-1

CHAPTER 3

BYPASS CONTROL ALTERNATIVES

3.1 INTRODUCTION

USEPA defines a bypass as “the intentional diversion of waste streams from any

portion of a treatment (or pretreatment) facility”.1 Intermediate treatment is

defined as “technology-based requirements for direct discharging municipal

sewage treatment facilities. (The intermediate treatment) Standard is based on a

combination of physical and biological processes typical for the treatment of

pollutants in municipal sewage. Standards are expressed as a minimum level of

effluent quality in terms of BOD 5, suspended solids (SS), and pH (except as

provided for special considerations and treatment equivalent to intermediate

treatment)”. 2 A Technology-Based Effluent Limit is defined as “a permit limit for a

pollutant that is based on the capability of a treatment method to reduce the

pollutant to a certain concentration”. 3

According to Federal Law, a bypass is prohibited unless unavoidable to prevent

loss of life, personal injury, or severe personal property damage, or if there were

no feasible alternatives to the bypass. The definition goes on to state that

feasible alternatives to a bypass include the use of expanded intermediate

treatment facilities and retention of untreated wastes. The following chapters will

evaluate both the use and optimization of the existing WWTP, as well as the

construction of additional facilities in accordance with this definition.

Bypasses of excess wet weather flow can be eliminated through a variety of

means, discussed in the remaining sections of this report. For a better

understanding of the function of Conneaut’s treatment process, the current

WWTP flow schematic is provided in Figure 3-1.

______________________

1, 2, 3 https://ofmpub.epa.gov/sor_internet/registry/termreg/searchandretrieve/home.do



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 3 – BYPASS CONTROL ALTERNATIVES

3-2

Figure 3-1 - WWTP Schematic



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 3 – BYPASS CONTROL ALTERNATIVES

3-3

3.2 DESIGN FLOWS AND POLLUTANT LOADINGS

The City of Conneaut’s last five years of influent wastewater characteristics were

examined to develop the conditions used for the analysis of alternatives. During

the original design of the Conneaut WWTP, the plant was based on influent TSS

and CBOD5 concentrations of 160 mg/L and 150 mg/L, respectively. These

original design values are displayed in Figure 3-2, along with the plant loadings

for the past five years’Daily Monitoring Reports (DMRs). It is evident that today’s

average loadings reside below these values, speaking to the dilute nature of the

influent flow. Present-day flow rate ranges are also typically below the original

design value of 3 MGD, as well.

Figure 3-2 – 2014-2018 Influent Pollutant Concentrations

Original Design CBOD = 150 mg/L

Original Design TSS = 160 mg/L



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 3 – BYPASS CONTROL ALTERNATIVES

3-4

To determine appropriate values for design influent wastewater characteristics

for use in this analysis, the concentrations from numerous past storm periods

were studied. Influent concentrations that were recorded during and after large

wet-weather events were analyzed, and from this, appropriate values for use in

this analysis were determined. A summary of these characteristics are listed in

Table 3-1.

In addition to determination of pollutant concentrations, a statistical analysis was

performed to determine the WWTP flow resulting from a peak 10-year, 2-hour

storm. The details of this analysis can be viewed in Appendix B. This analysis

produced a value of 10 MGD for this peak event, and this value was used for

evaluation of alternatives in this report.

Table 3-1
Wet-Weather Design Influent Wastewater Characteristics

Parameter Concentrations

Design Flow 3 MGD

Flow – Peak 10-year, 2-hour 10 MGD

CBOD5 45 mg/l

TSS 95 mg/l

TKN 40

Phosphorus 8



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 3 – BYPASS CONTROL ALTERNATIVES

3-5

3.3 EVALUATION APPROACH

Included in the 2017 NPDES permit, the Ohio EPA directed the city to proceed in

the evaluation of the following methods of reducing bypass flow:

 Inflow and Infiltration (I/I) reduction within the collection system.

 Additional wastewater storage and flow equalization.

 Providing additional secondary treatment capacity; including an analysis of

constructing additional secondary capacity as well as an analysis of

process changes to enhance secondary treatment capacity.

 Methods that will enhance the treatment of any bypassed flow.

This instruction from Ohio EPA was used to inform each of the Alternatives

presented within this report. Each Alternative was evaluated based on these

criteria, as well as a review of the proposed components, hydraulics, site layout,

and any O&M changes presented.

3.3.1 Existing NPDES Permit Limits

The existing NPDES Permit is available in Appendix A. The NPDES

Permit limits are summarized as follows in Table 3-2.

Table 3-2
NPDES Permit Limits

Concentrations Mass Loadings

Pollutant 30-Day
Limit

7-Day Limit 30-Day
Limit

7-Day Limit

CBOD5 15 mg/l 20 mg/l 170 kg/day 227 kg/day

TSS 20 mg/l 30 mg/l 227 kg/day 341 kg/day

Phosphorus 1.0 mg/l 1.5 mg/l 11.4 kg/day 17.0 kg/day

E. coli 126 #/100 ml 284 #/100 ml - -

pH (max) 9.0 - - -

pH (min) 6.5 - - -





CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 4 – ALTERNATIVE 1

4-1

CHAPTER 4

ALTERNATIVE 1 – REHABILITATION TO REDUCE I/I

4.1 INTRODUCTION

The City of Conneaut continues to experience high sewage flows during wet

weather, primarily due to Inflow and Infiltration (I/I) into pipe and manhole

defects. One way to reduce this high I/Iis through the rehabilitation of the

sanitary sewer system, both on the private and public side of the system.

Inflow is typically due to direct connections to the sanitary sewer such as illicit

storm water connections or roof drains connected to foundation drain tile

systems. Infiltration is generally due to storm water that filtrates through the

ground or high ground water that seeps into the sewer system through cracks

and seams in the sanitary sewers, manholes, customer lateral connections and

foundation drain tiles. This chapter examines the feasibility of removing I/I

sources through a variety of methods.

4.2 FEASIBILITY

In September of 2017, a Feasibility Analysis was performed outlining the

extensive I/Iin Conneaut’s system, and the cost-effectiveness of transporting and

treating the extra flow versus the cost of rehabilitating the sewer system. It

identified a target Pilot Study Area, and analyzed the I/Iin the existing system

while attempting to evaluate its impact on the sewer and WWTP capacity. A brief

synopsis of the main points of the report are laid out below.



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 4 – ALTERNATIVE 1

4-2

To perform rehabilitation of the sanitary sewer system, first, the sources of I/I

would need to be located on both public and private property. Public utilities

typically include all sewers, pump stations, etc. Within the private owner utilities

can be private sewer systems (mobile home parks), connection laterals,

foundation drains, downspouts, and sump pumps. Many of these route rainfalls

to the sanitary sewer system due to historical development policies, before wet

weather impacts became an issue. It is up to the private owner to maintain these

items and/or to prevent them from routing rainfall runoff to the sanitary sewer.

Cost and inconvenience play a major role in getting private owners to actively

participate in an I/Iremoval program. Without being able to achieve private

property removal, it’s uncommon for an I/Iremoval program to have a very

successful removal rate. It was estimated in the Analysis that in the study area,

70% of the current I/Iis coming from private property, making addressing the

problem an even greater challenge for the City.

Removal of downspout connections is typically the most cost-effective way of

removing I/Ion private property. However, the private property downspouts in

Conneaut are already disconnected. The analysis was conservative in that this

method of I/Iremoval was the most cost-effective, so if it was not feasible, then

no other method would be. It was concluded that within the designated Pilot

Study Area, it would still be more cost-effective to transport and treat the

additional flow than to try and rehabilitate the sanitary sewer system, as shown in

the table referenced from the report, displayed as Figure 4-1.



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 4 – ALTERNATIVE 1

4-3

If the resultant Cost-Effectiveness Ratio were to be greater than 1.00, it would

indicate that rehabilitation would be less costly than transporting and treating the

I/I. With a Cost-Effectiveness Ration of 0.84, the analysis shows that downspout

disconnection is not a cost-effective method of rehabilitation. The rehabilitation of

other sources would be even less cost-effective, as they will remove less I/Ifor a

higher price per gallon of removal.

Figure 4-1 –Cost Effectiveness Calculations





CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 5 – ALTERNATIVE 2

5-1

CHAPTER 5

ALTERNATIVE 2 – ADDITIONAL FLOW EQUALIZATION

5.1 INTRODUCTION

Addressing the City of Conneaut’s I/Irates and subsequent high wet-weather

flows could also be achieved through the addition of flow equalization at the

WWTP. The flows from the collection system would be temporarily stored in

detention basins, and once the storm passes, the flow would be passed through

the WWTP for treatment. Flow equalization was also addressed in the

September 2017 Feasibility Analysis, and determined to be infeasible when

compared to the other options of upgrading/enhancing the existing WWTP

facilities. The feasibility of this equalization addition is discussed in the following

section 5.2.

5.2 FEASIBILITY

Currently at the Conneaut WWTP, there exists a 290,000-gallon equalization

basin with the structural characteristics of a primary clarifier. As heavy wet

weather flows come into the plant, additional storage is available here to limit

flow rates through the treatment system. However, when a large enough storm

occurs, this basin reaches capacity and effluent from the basin must be

bypassed to disinfection.

Through statistical analysis of plant flows and rainfall, a 10-year, 2-hour storm

was created, and determined to produce 10 MGD of flow at the WWTP. Using

the hydrograph formed from this analysis, along with bypass data from a recent

severe storm event, it was calculated that an additional 583,000-gallon basin

would be necessary to provide adequate storage for these storm flows.



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 5 – ALTERNATIVE 2

5-2

Based on research of recently completed projects, a nominal cost of $4.00 per

gallon of storage can be applied to estimate the construction cost of an

equalization basin of this size. A detailed cost estimate is compiled in table 5-1.

Table 5-1
Item Estimated Cost (2019)

Mobilization $ 20,000
Construction Layout Staking $ 3,000
Preconstruction Video $ 2,000
SWPP Plan $ 25,000
600,000 Gallon EQ Basin $ 2,400,000
Yard Piping $ 120,000
Asphalt Pavement $ 25,000
Seeding and Mulching $ 10,000
UV Disinfection $ 1,300,000
Electrical and I&C $ 590,000

SUBTOTAL $ 4,495,000
Contingency (15%): $ 674,250

Total EOPCC $ 5,169,000
Class 3 AACE Estimate Low = -10% $ 4,650,000

Class 3 AACE Estimate High = +30% $ 6,720,000

In addition to the cost of constructing such a large basin, it poses a geographic

challenge on the property of the WWTP. The site is fairly restrictive in its open

space, and finding a location for a 583,000-gallon storage basin would pose a

large problem to the City, and potentially impact public use of the lakefront and

marina areas.



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 6 – ALTERNATIVE 3

6-1

CHAPTER 6

ALTERNATIVE 3 – CHEMICALLY ENHANCED PRIMARY CLARIFICATION

6.1 INTRODUCTION

An additional way to handle the excessive flows experienced by the Conneaut

WWTP during wet-weather events is to transport the flows through the collection

system and treat them directly at the WWTP. This alternative specifically

examines the impact of converting the existing equalization basin into a

chemically-enhanced primary clarifier (CEPT) to handle treatment of flows during

wet-weather events. This would involve the construction of a flocculating clarifier

mechanism in the existing tank, addition of chemical coagulants to the flow, and

the new clarifier being used to rapidly treat the excess flows coming into the

plant. It is acknowledged that permitting of this option may be challenging, since

CEPT does not have a biological component, and this is typically not considered

secondary treatment.

6.2 COMPONENT EVALUATION

For analysis of this alternative, a peak wet-weather flow of 10 MGD, equivalent to

a 10-year, 2-hour storm was utilized. Flow through the main train of the WWTP

would be limited to design maximum of 7 MGD, and the new high-rate chemically

enhanced clarifier would receive the additional 3 MGD as a peak flow.



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 6 – ALTERNATIVE 3

6-2

6.2.1 Overview

The existing 290,000-gallon tank that is used for flow equalization will be

converted into a chemically-enhanced primary clarifier with coagulant

addition when flows exceed the maximum capacity of the WWTP. As it

stands, the tank— acting as an equalization basin— does not have enough

volume to adequately store the peak wet-weather flows that the plant

experiences. Conversion of this tank into a chemically-enhanced high-

rate-treatment clarifier would allow for enhanced primary treatment of the

influent ‘bypass’flow, before it is then disinfected and discharged.

6.2.2 Modeling and Analysis

To properly measure the impact of this conversion on the effluent

concentrations of Total Suspended Solids (TSS) and Carbonaceous

Biochemical Oxygen Demand (CBOD), computer models of the treatment

processes were created.

The flow characteristics developed in Chapter 3 and 10 MGD peak wet-

weather flow created by the statistical analysis were used to produce the

daily flows used for the models. The developed 10-year, 2-hour event was

used for a peak-flow event, and the design flow of 3 MGD was used as a

dry-weather base flow for simulation. Analysis of the existing plant was

performed first, with the results shown in Table 6-1.



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 6 – ALTERNATIVE 3

6-3

Table 6-1

Predicted Model Performance - Max. 7-Day Performance of Existing WWTP

Day
Peak
Flow

Effluent TSS Effluent cBOD

MGD mg/l mg/l

1 3 12 8

2 3 12 8

3 7 36 19

4 7 36 19

5 6 31 15

6 4 15 16

7 3 12 8

Week Total 33

7-day Average (7 composite samples) 22 13

7-day Permit Limit 30 20

The model indicates that the plant will have days during which the daily

TSS result is above the permitted 7-day average. Review of the actual

DMR data demonstrates that this is not in fact the case. The Conneaut

WWTP is able to operate at 7 MGD and meet TSS and BOD limits. The

fact that the model is over predicting is conservative, and thus appropriate

for use in considering future treatment processes. After establishing the

effluent characteristics of the modeled main treatment train during a wet-

weather event, a model was created for the proposed chemically-

enhanced clarifier. The results of a peak wet-weather event pushing 3

MGD through the clarifier are illustrated in Table 6-2.



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 6 – ALTERNATIVE 3

6-4

Table 6-2

Predicted Model Performance - Max. 7-Day Performance of Chemically-
Enhanced Clarifier (EQ Basin)

Day
Peak
Flow

Effluent TSS Effluent cBOD

MGD mg/l mg/l

1 0 0 0

2 0 0 0

3 3 15 41

4 3 15 41

5 0 0 0

6 0 0 0

7 0 0 0

Week Total 6

7-day Average (7 composite samples) 6 41

7-day Permit Limit 30 20

Once the results for the two models were computed, it is evident that the

level of treatment received through the chemically-enhanced clarifier is not

adequate to meet the required cBOD NPDES permit limits. For this reason

and because of the permitting challenged discussed earlier, CEPT

alternative was not carried forward to the costing stage.

6.2.3 Process/Equipment Modification

This improvement alternative would involve modification of the existing

equalization basin to create a chemically-enhanced flocculating primary

clarifier. This would include the modification or addition of the following

components:

 Rapid sludge collection mechanism

 Flocculation well and flocculating mechanisms

 Alum feed system and storage tank

 Polymer feed system and storage tank

 Chemical storage and feed equipment building



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 6 – ALTERNATIVE 3

6-5

Illustrated in Figure 6-1 is an example of a typical flocculating clarifier

system that could be potentially considered for installation through this

Alternative. This Alternative would also include the installation of a new

UV disinfection system. See Chapter 9 for further details.

Figure 6-1 – Typical Flocculating Clarifier

6.3 SITE LAYOUT

A site plan of this alternative is provided in Figure 6-2. The site layout of the

WWTP will not change; the tank that is now considered the equalization basin

will simply be converted into a high-rate primary clarifier. The high-rate clarifier

would only be activated when storm events caused flows to climb higher than the

existing plant is able to handle.



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 6 – ALTERNATIVE 3

6-6

Figure 6-2 – Alternative 3 – Site Plan

6.4 PROCESS DESIGN

For this alternative, the basic process flow of the WWTP will not change. The

new chemically-enhanced primary clarifier will function in place of the

equalization basin during wet-weather flows.



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 6 – ALTERNATIVE 3

6-7

6.5 O&M CHARACTERISTICS

O&M costs and characteristics would have a significant change with the

introduction of this Alternative. Plant staff would gain several additional

responsibilities whenever the City experiences a storm event. These new tasks

and concerns for the plant personnel would include:

 Start-up and shut-down of chemical feed equipment with each storm.

 Cleaning of collector mechanism after each storm.

 Additional sludge handling responsibilities, including the processing and

storage of polymer-laden sludge produced by the clarifier, separate from

the plant’s typical sludge.

 Due to the stop/start nature of the clarifier, the mechanisms would be

cyclically submerged and exposed to air, causing the components to rust

more rapidly than those in a constantly-submerged clarifier.

6.6 FEASIBILITY

Due to this Alternative’s lack of ability to meet the NPDES permit limits and its

operational intensity, it has been dropped from further consideration.





CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 7 – ALTERNATIVE 4

7-1

CHAPTER 7

ALTERNATIVE 4 – ENHANCED SECONDARY TREATMENT

7.1 INTRODUCTION

This alternative approaches the management of bypass flows by expanding the

secondary treatment capacity of the plant in order to allow for the treatment of

wet-weather flows. As noted in Chapter 3, the plant is currently near hydraulic

capacity, but under-capacity in terms of both BOD and TSS. Thus, in order to

optimize the existing infrastructure, the improvements should take advantage of

the existing BOD and TSS capacity, and increase the hydraulic capacity of the

facility. To achieve that goal, this alternative proposes the addition of a third final

clarifier to expand the plant’s capacity to treat higher flows, as well as improve

dry-weather effluent quality.

7.2 COMPONENT EVALUATION

For analysis of this alternative, a peak wet-weather flow of 10 MGD equivalent to

a 10-year, 2-hour storm was utilized. The headworks is capable of treating this

entire flow. A portion of the flow would bypass the primary clarifiers directly to

aeration. As in all alternatives, disinfection will be upgraded to UV and sized

appropriately.



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 7 – ALTERNATIVE 4

7-2

7.2.1 Overview

The existing WWTP process would remain the same, with the addition

with a third final clarifier. Adding a third final clarifier is an incremental

approach to expanding the final clarification unit process, as the addition

of aeration tankage is not a necessary measure. The plant influent cBOD

concentrations are so low that additional aeration is not an area of

concern for the WWTP process. Evidence of this is displayed in Figure

7-1, comparing Conneaut’s last five years’influent organic loading to the

40 lb BOD5/day/1000 ft3 limit set by Ten States Standards.

Figure 7-1 – Plant Organic Loading

Ten States Standards Limit (40 lb BOD5/day/1000 ft3)



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 7 – ALTERNATIVE 4

7-3

7.2.2 Modeling and Analysis

To understand the impact of adding a third final clarifier, a detailed

computer model was created for the WWTP. Modeling scenarios were

performed with both two and three final clarifiers to analyze the TSS and

CBOD concentrations of the plant effluent.

The flow characteristics developed in Chapter 3 and 10 MGD peak wet-

weather flow created by the statistical analysis were used to produce the

daily flows used for the models. The plant design flow of 3 MGD was used

as a dry-weather base flow for the simulations.

For the first simulation, the existing plant was modeled with two final

clarifiers to predict the average effluent pollutant concentrations for a 7-

day design period containing a peak wet-weather event. The results of this

model are displayed in Table 7-1.

Table 7-1

Predicted Model Performance - Max 7-Day Performance with Two Final
Clarifiers

Day
Peak
Flow

Effluent TSS Effluent cBOD

MGD mg/L mg/L

1 3 12 8

2 3 12 8

3 10 55 40

4 10 55 40

5 6 23 24

6 4 15 16

7 3 12 8

Week Total 39

7-day Average (7 composite
samples)

26 21

7-day Permit Limit 30 20



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 7 – ALTERNATIVE 4

7-4

The predicted performance of the existing plant is not acceptable, as

would be expected from the high loadings. The addition of a third final

clarifier results in loadings at 10 MGD which are slightly lower than the

current loading of 7 MGD in two clarifiers. The results of the model

simulation including the new third final clarifier are shown in Table 7-2.

Table 7-2
Predicted Model Performance - Max 7-Day Performance with Three Final

Clarifiers

Day
Peak
Flow

Effluent TSS Effluent cBOD

MGD mg/L mg/L
1 3 10 8
2 3 10 8
3 10 36 20
4 10 36 20
5 6 21 18
6 4 14 11
7 3 10 8

Week Total 39

7-day Average (7 composite
samples)

20 13

7-day Permit Limit 30 20

The addition of a third clarifier not only brings the average 7-day pollutant

loadings within their NPDES 7-day permit limit, but also brings the dry-

weather effluent concentrations down to near tertiary treatment level

concentrations.

In practice, the plant is successfully processing 7 MGD through two

clarifiers, with a Surface Overflow Rate (SOR) of 1,500 gal/day/ft2. With

the construction of a third clarifier and increase in flow to 10 MGD, the

SOR will be 1,400 gal/day/ft2, so it is reasonable to expect the new three

(3) clarifier configuration to perform at similar levels.



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 7 – ALTERNATIVE 4

7-5

7.2.3 Process/Equipment Modification

This alternative would include the construction of a third final clarifier. This

would include the modification or addition of the following components:

 New influent pipe

 New effluent pipe

 Clarifier tank and mechanisms

 Return sludge pumps and piping

 Waste sludge pump and piping

The new clarifier will be constructed to match the technology and

mechanism type of the existing two clarifiers.

In addition to the installation of a new return sludge pump in the new tank,

new RAS pumps would also be retrofitted into the two existing final

clarifiers. Also to be constructed with this alternative would be a new UV

disinfection system, retrofitted into the existing chlorine contact tanks.

More information on the RAS pump and UV system installation can be

referenced in Chapter 9.

7.3 SITE LAYOUT

A site plan of this alternative is provided in Figure 7-1. The site layout of the

WWTP would be minimally changed, with the addition of a third final clarifier to

the north side of the two existing clarifiers, and site piping required to route flow

to and from the new clarifier. The plant was originally designed with provisions for

the addition of a third clarifier, so the necessary space and infrastructure exists.

The WWTP site currently has a large wind turbine in the proposed location of the

new clarifier. The turbine was struck by lightning and rendered inoperable several

years ago, and would be removed as a part of the clarifier construction.



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 7 – ALTERNATIVE 4

7-6

Figure 7-2 – Alternative 4 – Site Plan

7.4 PROCESS DESIGN

The process flow of the WWTP would be minimally adjusted with this alternative,

simply with the addition of a third final clarifier. The path of the flow would not be

changed, but the secondary treatment flow would be split between three clarifiers

instead of the existing two, and the disinfection process would be switched to a

UV system.



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 7 – ALTERNATIVE 4

7-7

7.5 PROJECT COST

Table 7-3

Item Estimated Cost (2019)

Mobilization $ 20,000

Construction Layout Staking $ 3,000
Preconstruction Video $ 2,000
SWPP Plan $ 25,000
Site Dewatering $ 1,000
Temporary Earth Retention System - TERS $ 225,000
Demo Windmill $ 100,000
Demo Windmill Foundation $ 100,000
Concrete $ 422,400
Metering Pit Manhole $ 4,400
RAS/Blower Building Expansion $ 37,500
RAS/Blower Building Modifications $ 25,000
Stairs $ 18,750
Aluminum Access Doors "Type KD" $ 8,000
Excavation $ 60,000
Spoil Hauling $ 30,000
Compaction and Backfill $ 40,000
Granular Bedding $ 4,000
Asphalt Replacement $ 15,000
Seeding and Mulching $ 10,000
Process Piping and Valves $ 165,180
Primaries to Aeration Improvements $ 50,000
Primary Clarifier Distribution Box Modification $ 75,000
Influent Pipe to New Clarifier - 18" $ 48,000
Effluent Pipe from New Clarifier - 18" $ 90,000
Instrumentation - 6 air flow meters $ 10,000
6 Electric BF valves $ 60,000
55' dia. Final Clarifier Drive, Infl. well, and Collection
Mechanism

$ 300,000

Effluent Troughs, Scum Baffles, Weirs $ 30,000
Density Current Baffles $ 30,000
Energy Dissipating Well $ 15,000
UV Disinfection System $ 1,300,000
Monorail, Hoist and Trolley $ 25,000
RAS Pumps, Piping and valves $ 150,000
Electrical I&C $ 520,000

SUBTOTAL $ 4,019,230
Contingency (15%): $ 602,885

Total EOPCC $ 4,622,000



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 7 – ALTERNATIVE 4

7-8

Class 3 AACE Estimate Low = -10% $ 4,160,000
Class 3 AACE Estimate High = +30% $ 6,010,000

7.6 O&M CHARACTERISTICS

Operation and maintenance changes with the addition of a third final clarifier

would be minimal, as operators would already be familiar with the process of

maintaining the clarifiers. Minor training would be necessary to familiarize plant

staff with the new UV disinfection system.



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 8 – ALTERNATIVE 5

8-1

CHAPTER 8

ALTERNATIVE 5 – HIGH RATE TREATMENT OF BYPASS FLOWS

8.1 INTRODUCTION

Direct high-rate treatment of bypass flows can be achieved through a variety of

methods, one of them being chemical addition as addressed in Alternative 3. An

alternate method of utilizing the process of high-rate treatment is through the

installation of a ballasted flocculation and clarification system. This method of

treatment maximizes settling area within a confined space, and allows for rapid

treatment of wastewater flows. This approach can be enhanced to achieve some

biological treatment utilizing a biological contact tank before clarification in order

to get cBOD removal as well as capturing suspended solids. This Alternative will

discuss the feasibility of installing a ballasted flocculation and biological contact

system.

8.2 COMPONENT EVALUATION

For analysis of this alternative, a peak wet-weather flow of 10 MGD, equivalent to

a 10-year, 2-hour storm was utilized. Similar to Alternative 3, flow through the

main train of the WWTP would be limited to design maximum of 7 MGD, and the

new high-rate ballasted flocculation system would receive the additional 3 MGD

as a peak flow.



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 8 – ALTERNATIVE 5

8-2

8.2.1 Overview

In this alternative, the treatment process of the existing plant would remain

the same under typical dry-weather flow conditions. The proposed

changes would come through the construction of a new high-rate

treatment (HRT) facility that would handle the bypass flows during wet-

weather events. Once treated, the HRT’s effluent flow would be

disinfected and discharged.

8.2.2 Modeling and Analysis

In order to accurately determine the impact of constructing and using an

HRT facility, models of the existing plant and the HRT were created.

Before assembling a model for the new HRT, a model was created to

observe the performance of the existing plant when experiencing the peak

design flow of 7 MGD during a wet-weather event. The existing plant

performance is displayed in Table 8-1.

Table 8-1

Predicted Model Performance - Max. 7-Day Performance of Existing WWTP

Day
Peak
Flow

Effluent TSS Effluent cBOD

MGD mg/l mg/l

1 3 12 8

2 3 12 8

3 7 36 19

4 7 36 19

5 6 31 15

6 4 15 16

7 3 12 8

Week Total 33

7-day Average (7 composite samples) 22 13

7-day Permit Limit 30 20



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 8 – ALTERNATIVE 5

8-3

During the 10 MGD event, the HRT facility would experience a peak of 3

MGD. A model was compiled to illustrate the performance of the HRT. The

results of this scenario is shown in Table 8-2. The HRT facility is able to

bring concentrations down to the NPDES 7-Day permit limits, but the

effluent CBOD levels are marginal.

Table 8-2

Predicted Model Performance - Max. 7-Day Performance of HRT

Day
Peak
Flow

Effluent TSS Effluent cBOD

MGD mg/l mg/l

1 0 0 0

2 0 0 0

3 3 15 20

4 3 15 20

5 0 0 0

6 0 0 0

7 0 0 0

Week Total 6

7-day Average (7 composite samples) 6 20

7-day Permit Limit 30 20

8.2.3 Process/Equipment Modification

This alternative would not impact the process of the main plant, but would

require the construction of a completely new HRT facility on the grounds

of the WWTP. Ballasted flocculation clarification treatment requires two-

dimensional screening, grit removal, chemical treatment, flocculation,

maturation, clarification, a sand feed, cleaning, recirculation, disinfection,

and flow metering. The biological contact process would require new 30-

minute aerated contact period roughly 65,000 gallons along with blowers,

sludge transfer pumping from the aerobic sludge holding tank to seed the

bioreactor during rain events, the necessary site piping interconnects and

new building space for the referenced equipment.



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 8 – ALTERNATIVE 5

8-4

In addition to the construction of an HRT facility, this Alternative would

also include the installation of a UV disinfection system. See Chapter 9 for

further details.

8.3 FEASIBILITY

A challenge that this Alternative presents is the increased operational intensity

required to run a new HRT facility. This would introduce a new, unique process

requiring additional operator training, and is a start/stop process that would

demand more time of its operators. The HRT would provide significant treatment

to the bypass flows, but proper operation requires sophisticated flow control

management, metering, gate operation, chemical feed control and activated

sludge inventory management.

Based on research of recently constructed HRT systems with biological, a

nominal cost of $1.50 per gallon of flow can be applied to estimate the

construction cost of such a facility. At a design flow rate of 3 MGD, a construction

cost of $4.5 million may be anticipated for the construction of the HRT facility,

and an additional $1.3 million would be expected for the installation of a new UV

disinfection system. A detailed cost estimate is shown in Table 8-3.



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 8 – ALTERNATIVE 5

8-5

Table 8-3
Item Estimated Cost (2019)

Mobilization $ 20,000
Construction Layout Staking $ 3,000
Preconstruction Video $ 2,000
SWPP Plan $ 25,000
High-Rate Biological Treatment Facility $ 4,500,000
Yard Piping $ 150,000
Asphalt Pavement $ 30,000
Seeding and Mulching $ 10,000
UV Disinfection $ 1,300,000
Electrical and I&C $ 910,000

SUBTOTAL $ 6,950,000
Contingency (15%): $ 1,042,500

Total EOPCC $ 7,993,000
Class 3 AACE Estimate Low = -10% $ 7,190,000

Class 3 AACE Estimate High = +30% $ 10,390,000





CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 9 – COMMON IMPROVEMENTS

9-1

CHAPTER 9

IMPROVEMENTS COMMON TO MULTIPLE ALTERNATIVES

9.1 INTRODUCTION

Through observation of the existing treatment facilities and detailed discussion

with WWTP personnel, deficiencies in the current treatment system have been

identified. The plant improvements presented in this chapter would be of benefit

to the function of the WWTP as well as the efficiency of its components and staff.

9.2 IMPROVEMENT DISCUSSION

A number of these improvements could be completed in tandem with any

presented alternative to further enhance the treatment process. The following

components of the treatment process were identified to be in need of

replacement and/or modification:

9.2.1 UV Disinfection

The current disinfection system at the WWTP features a chlorine contact

tank, using a chlorine gas solution. Plant personnel would like to eliminate

the use of this hazardous gas in their disinfection process, and transition

into a safer means of disinfection.

The existing chlorine contact tanks will easily accommodate the

installation of a two-bank, in-series module UV system and bypass

channel. The selection of the type of UV disinfection system will be further

evaluated in a detailed design phase of the project.



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 9 – COMMON IMPROVEMENTS

9-2

9.2.2 Return Activated Sludge (RAS) Pumps

The RAS pumps in the two existing final clarifiers have been identified as

a source of concern by WWTP personnel. They currently use air-lift

pumps, which are effective in moving the sludge, but are very inefficient

and difficult to control the optimal return flow rate.

To improve upon the inefficiency and operability of the existing pumps,

they could be replaced with new, much more effective propeller pumps,

and improve the sludge transfer efficiency. The retrofit would involve the

installation of submersible propeller pumps into the existing RAS pit. The

new propeller pumps would be more easily removed and simpler to

maintain than the existing air-lift pumping system.

Flow meters and variable-speed drives would be provided with the new

return sludge pumps. This would provide a conventional flow-paced return

sludge process to maintain the optimal food-to-microorganism ratio.

9.2.3 Other Improvements

During the course of the study, plant personnel identified certain repair

items and other improvements that could be completed to enhance the

performance of the plant. These improvements included the installation of

a non-potable-water (NPW) system to wash headworks equipment,

installation of a new sludge press pump, electronic air valves to optimize

dissolved oxygen (DO) levels, and various structural tank repairs. Further

consideration will be given to incorporating some or all of these

improvements into the project resulting from this NFA analysis.



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 10 – ANALYSIS AND RECOMMENDATIONS

9-1

CHAPTER 10

ANALYSIS AND RECOMMENDATIONS

10.1 FINAL ANALYSIS

While all considered Alternatives have their benefits, we believe that Alternative 4

presents the best case for addressing the wet-weather flows in Conneaut. Not

only is it the most cost-effective option, but it stands out from other Alternatives

by providing improved plant performance under both wet-weather and dry-

weather flow conditions. In addition, this Alternative provides increased plant

secondary treatment capacity, more stable biological operation, and is the more

environmentally-friendly option, free of additional chemical discharge.

10.2 RECOMMENDATION

Based on this analysis, we believe that Alternative 4 is the most effective method

through which the City can eliminate the necessity of wet-weather bypass at the

treatment plant. This includes the installation of a new final clarifier, new RAS

pumps for all three clarifiers, and the implementation of a UV disinfection system.

10.3 RECOMMENDED PLAN

A preliminary project schedule is displayed in Table 10-1.



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

CHAPTER 10 – ANALYSIS AND RECOMMENDATIONS

9-2

Table 10-1

Preliminary Project Schedule

Milestone Duration Date

Nominate to DEFA Aug-2020

Submit PTI 10/6/2020

120

Obtain PTI Approval/Advertise for Bids 2/3/2021

60

Receive Bids 4/4/2021

60

Recive Loan Approval 6/3/2021

30

Execute Contract & Notice to Proceed 7/3/2021

365

Substantial Completion 7/3/2022

60

Final Completion 9/1/2022

Float 90

Expiration Date 11/30/2022



CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

APPENDIX A

Appendix A

2017 NPDES Permit 3PD00002





Page 1
3PD00002*OD

Application No. OH0024767

Issue Date:   October 25, 2017

Effective Date:  December 1, 2017

Expiration Date: November 30, 2022

Ohio Environmental Protection Agency
Authorization to Discharge Under the

National Pollutant Discharge Elimination System

In compliance with the provisions of the Federal Water Pollution Control Act, as
amended (33 U.S.C. 1251 et. seq., hereinafter referred to as the "Act"), and the Ohio
Water Pollution Control Act (Ohio Revised Code Section 6111),

City of Conneaut

is authorized by the Ohio Environmental Protection Agency, hereinafter referred to as
"Ohio EPA," to discharge from the City of Conneaut Wastewater Treatment Plant located
at 1206 Broad Street Extension, Conneaut, Ohio, Ashtabula County and discharging to
Conneaut Creek (Lake Erie lacustuary area) at River Mile 0.3 in accordance with the
conditions specified in Parts I, II, III, IV, V, and VI of this permit.

This permit is conditioned upon payment of applicable fees as required by Section
3745.11 of the Ohio Revised Code.

This permit and the authorization to discharge shall expire at midnight on the expiration
date shown above.  In order to receive authorization to discharge beyond the above date
of expiration, the permittee shall submit such information and forms as are required by
the Ohio EPA no later than 180 days prior to the above date of expiration.

_________________
Craig W. Butler
Director

Total Pages:  79



Pa
ge

 2
3P

D
00

00
2*

O
D

 Ef
flu

en
t C

ha
ra

ct
er

is
tic

 D
is

ch
ar

ge
 L

im
ita

tio
ns

 M
on

ito
rin

g 
R

eq
ui

re
m

en
ts

Pa
ra

m
et

er
C

on
ce

nt
ra

tio
n 

Sp
ec

ifi
ed

 U
ni

ts
M

ax
im

um
M

in
im

um
W

ee
kl

y
M

on
th

ly
W

ee
kl

y
M

on
th

ly
Lo

ad
in

g*
 k

g/
da

y
D

ai
ly

M
ea

su
rin

g
Fr

eq
ue

nc
y

Sa
m

pl
in

g
Ty

pe
M

on
ito

rin
g

 M
on

th
s

00
01

0 
- W

at
er

 T
em

pe
ra

tu
re

 - 
C

A
ll

-
-

-
-

-
-

-
1/

D
ay

M
ax

im
um

 In
di

ca
tin

g
Th

er
m

om
et

er
00

30
0 

- D
is

so
lv

ed
 O

xy
ge

n 
- m

g/
l

A
ll

-
-

-
-

-
-

-
1/

D
ay

M
ul

tip
le

 G
ra

b

00
53

0 
- T

ot
al

 S
us

pe
nd

ed
 S

ol
id

s -
 m

g/
l

A
ll

-
-

30
20

-
34

1
22

7
3/

W
ee

k
24

hr
 C

om
po

si
te

00
55

2 
- O

il 
an

d 
G

re
as

e,
 H

ex
an

e 
Ex

tr
M

et
ho

d 
- m

g/
l

A
ll

10
-

-
-

-
-

-
1/

M
on

th
G

ra
b

00
61

0 
- N

itr
og

en
, A

m
m

on
ia

 (N
H

3)
 - 

m
g/

l
A

ll
-

-
-

-
-

-
-

3/
W

ee
k

24
hr

 C
om

po
si

te

00
62

5 
- N

itr
og

en
 K

je
ld

ah
l, 

To
ta

l -
 m

g/
l

A
ll

-
-

-
-

-
-

-
1/

M
on

th
24

hr
 C

om
po

si
te

00
63

0 
- N

itr
ite

 P
lu

s N
itr

at
e,

 T
ot

al
 - 

m
g/

l
A

ll
-

-
-

-
-

-
-

1/
M

on
th

24
hr

 C
om

po
si

te

00
66

5 
- P

ho
sp

ho
ru

s, 
To

ta
l (

P)
 - 

m
g/

l
A

ll
-

-
1.

5
1.

0
-

17
.0

11
.4

1/
W

ee
k

24
hr

 C
om

po
si

te

00
67

1 
- O

rth
op

ho
sp

ha
te

, D
is

so
lv

ed
 (a

s P
) -

m
g/

l
A

ll
-

-
-

-
-

-
-

1/
M

on
th

G
ra

b

00
97

8 
- A

rs
en

ic
, T

ot
al

 R
ec

ov
er

ab
le

 - 
ug

/l
Ju

ne
-

-
-

-
-

-
-

1/
Y

ea
r

24
hr

 C
om

po
si

te

00
98

1 
- S

el
en

iu
m

, T
ot

al
 R

ec
ov

er
ab

le
 - 

ug
/l

Ju
ne

-
-

-
-

-
-

-
1/

Y
ea

r
24

hr
 C

om
po

si
te

01
07

4 
- N

ic
ke

l, 
To

ta
l R

ec
ov

er
ab

le
 - 

ug
/l

Q
ua

rte
rly

-
-

-
-

-
-

-
1/

Q
ua

rte
r

24
hr

 C
om

po
si

te

01
07

9 
- S

ilv
er

, T
ot

al
 R

ec
ov

er
ab

le
 - 

ug
/l

Ju
ne

-
-

-
-

-
-

-
1/

Y
ea

r
24

hr
 C

om
po

si
te

01
09

4 
- Z

in
c,

 T
ot

al
 R

ec
ov

er
ab

le
 - 

ug
/l

Q
ua

rte
rly

-
-

-
-

-
-

-
1/

Q
ua

rte
r

24
hr

 C
om

po
si

te

01
11

3 
- C

ad
m

iu
m

, T
ot

al
 R

ec
ov

er
ab

le
 - 

ug
/l

Q
ua

rte
rly

-
-

-
-

-
-

-
1/

Q
ua

rte
r

24
hr

 C
om

po
si

te

01
11

4 
- L

ea
d,

 T
ot

al
 R

ec
ov

er
ab

le
 - 

ug
/l

Q
ua

rte
rly

-
-

-
-

-
-

-
1/

Q
ua

rte
r

24
hr

 C
om

po
si

te

01
11

8 
- C

hr
om

iu
m

, T
ot

al
 R

ec
ov

er
ab

le
 -

ug
/l

Q
ua

rte
rly

-
-

-
-

-
-

-
1/

Q
ua

rte
r

24
hr

 C
om

po
si

te

Pa
rt 

I, 
A

. -
 IN

TE
R

IM
 E

FF
LU

EN
T 

LI
M

IT
A

TI
O

N
S 

A
N

D
 M

O
N

IT
O

R
IN

G
 R

EQ
U

IR
EM

EN
TS

1.
 D

ur
in

g 
th

e 
pe

rio
d 

be
gi

nn
in

g 
on

 th
e 

ef
fe

ct
iv

e 
da

te
 o

f t
hi

s p
er

m
it 

an
d 

la
st

in
g 

un
til

 th
e 

en
d 

of
 th

e 
53

rd
 m

on
th

, t
he

 p
er

m
itt

ee
 is

 a
ut

ho
riz

ed
 to

di
sc

ha
rg

e 
in

 a
cc

or
da

nc
e 

w
ith

 th
e 

fo
llo

w
in

g 
lim

ita
tio

ns
 a

nd
 m

on
ito

rin
g 

re
qu

ire
m

en
ts

 fr
om

 th
e 

fo
llo

w
in

g 
ou

tfa
ll:

  3
PD

00
00

20
01

. S
ee

 P
ar

t I
I,

O
TH

ER
 R

EQ
U

IR
EM

EN
TS

, f
or

 lo
ca

tio
ns

 o
f e

ff
lu

en
t s

am
pl

in
g.

Ta
bl

e 
- F

in
al

 O
ut

fa
ll 

- 0
01

 - 
In

te
rim



Pa
ge

 3
3P

D
00

00
2*

O
D

 Ef
flu

en
t C

ha
ra

ct
er

is
tic

 D
is

ch
ar

ge
 L

im
ita

tio
ns

 M
on

ito
rin

g 
R

eq
ui

re
m

en
ts

Pa
ra

m
et

er
C

on
ce

nt
ra

tio
n 

Sp
ec

ifi
ed

 U
ni

ts
M

ax
im

um
M

in
im

um
W

ee
kl

y
M

on
th

ly
W

ee
kl

y
M

on
th

ly
Lo

ad
in

g*
 k

g/
da

y
D

ai
ly

M
ea

su
rin

g
Fr

eq
ue

nc
y

Sa
m

pl
in

g
Ty

pe
M

on
ito

rin
g

 M
on

th
s

01
11

9 
- C

op
pe

r, 
To

ta
l R

ec
ov

er
ab

le
 - 

ug
/l

A
ll

-
-

-
-

-
-

-
1/

M
on

th
24

hr
 C

om
po

si
te

01
12

9 
- M

ol
yb

de
nu

m
, T

ot
al

 R
ec

ov
er

ab
le

 -
ug

/l
Ju

ne
-

-
-

-
-

-
-

1/
Y

ea
r

24
hr

 C
om

po
si

te

01
22

0 
- C

hr
om

iu
m

, D
is

so
lv

ed
 H

ex
av

al
en

t -
ug

/l
Q

ua
rte

rly
-

-
-

-
-

-
-

1/
Q

ua
rte

r
G

ra
b

31
64

8 
- E

. c
ol

i  
- #

/1
00

 m
l

Su
m

m
er

-
-

28
4

12
6

-
-

-
3/

W
ee

k
G

ra
b

39
10

0 
- B

is
(2

-e
th

yl
he

xy
l) 

Ph
th

al
at

e 
- u

g/
l

Q
ua

rte
rly

-
-

-
-

-
-

-
1/

Q
ua

rte
r

C
om

po
si

te

50
05

0 
- F

lo
w

 R
at

e 
- M

G
D

A
ll

-
-

-
-

-
-

-
1/

D
ay

C
on

tin
uo

us

50
06

0 
- C

hl
or

in
e,

 T
ot

al
 R

es
id

ua
l  

- m
g/

l
Su

m
m

er
0.

03
8

-
-

-
-

-
-

1/
D

ay
M

ul
tip

le
 G

ra
b

50
06

0 
- C

hl
or

in
e,

 T
ot

al
 R

es
id

ua
l  

- m
g/

l
W

in
te

r
0.

03
8

-
-

-
-

-
-

W
he

n 
D

is
ch

.
M

ul
tip

le
 G

ra
b

50
09

2 
- M

er
cu

ry
, T

ot
al

 (L
ow

 L
ev

el
) -

 n
g/

l
A

ll
17

00
-

-
3.

6
0.

01
92

-
0.

00
00

41
1/

M
on

th
G

ra
b

51
17

3 
- C

ya
ni

de
, F

re
e 

(L
ow

-L
ev

el
) -

 u
g/

l
Q

ua
rte

rly
-

-
-

-
-

-
-

1/
Q

ua
rte

r
G

ra
b

61
42

5 
- A

cu
te

 T
ox

ic
ity

, C
er

io
da

ph
ni

a
du

bi
a 

- T
U

a
Ju

ne
-

-
-

-
-

-
-

1/
Y

ea
r

24
hr

 C
om

po
si

te

61
42

6 
- C

hr
on

ic
 T

ox
ic

ity
, C

er
io

da
ph

ni
a

du
bi

a 
- T

U
c

Ju
ne

-
-

-
-

-
-

-
1/

Y
ea

r
24

hr
 C

om
po

si
te

61
42

7 
- A

cu
te

 T
ox

ic
ity

, P
im

ep
ha

le
s

pr
om

el
as

 - 
TU

a
Ju

ne
 a

nd
 A

ug
-

-
-

-
-

-
-

2/
Y

ea
r

24
hr

 C
om

po
si

te

61
42

8 
- C

hr
on

ic
 T

ox
ic

ity
, P

im
ep

ha
le

s
pr

om
el

as
 - 

TU
c

Ju
ne

 a
nd

 A
ug

-
-

-
-

-
-

-
2/

Y
ea

r
24

hr
 C

om
po

si
te

61
94

1 
- p

H
, M

ax
im

um
 - 

S.
U

.
A

ll
9.

0
-

-
-

-
-

-
1/

D
ay

M
ul

tip
le

 G
ra

b

61
94

2 
- p

H
, M

in
im

um
 - 

S.
U

.
A

ll
-

6.
5

-
-

-
-

-
1/

D
ay

M
ul

tip
le

 G
ra

b

70
30

0 
- R

es
id

ue
, T

ot
al

 F
ilt

er
ab

le
 - 

m
g/

l
A

ll
-

-
-

-
-

-
-

1/
M

on
th

24
hr

 C
om

po
si

te

80
08

2 
- C

B
O

D
  5

 d
ay

 - 
m

g/
l

A
ll

-
-

20
15

-
22

7
17

0
3/

W
ee

k
24

hr
 C

om
po

si
te

N
ot

es
 fo

r S
ta

tio
n 

N
um

be
r 3

PD
00

00
20

01
:

* 
 E

ff
lu

en
t l

oa
di

ng
s b

as
ed

 o
n 

av
er

ag
e 

de
si

gn
 fl

ow
 o

f 3
.0

 M
G

D
.

a.
 T

ot
al

 re
si

du
al

 c
hl

or
in

e 
- S

ee
 P

ar
t I

I, 
Ite

m
 J.

b.
 F

re
e 

cy
an

id
e 

- S
ee

 P
ar

t I
I, 

Ite
m

 Q
.

c.
 M

er
cu

ry
 - 

Se
e 

Pa
rt 

II
, I

te
m

s R
, V

, W
,a

nd
 X

.
d

B
is

(2
et

hy
lh

ex
yl

)p
ht

ha
la

te
Se

e
Pa

rt
II

Ite
m

S



Pa
ge

 4
3P

D
00

00
2*

O
D

d.
 B

is
(2

-e
th

yl
he

xy
l) 

ph
th

al
at

e 
- S

ee
 P

ar
t I

I, 
Ite

m
 S

.
e.

 D
is

so
lv

ed
 o

rth
op

ho
sp

ha
te

 - 
Se

e 
Pa

rt 
II

, I
te

m
 T

.
f. 

 P
ho

sp
ho

ru
s -

 S
ee

 P
ar

t I
, C

. 3
.

g.
 W

ho
le

 e
ff

lu
en

t t
ox

ic
ity

 - 
Se

e 
Pa

rt 
II

, I
te

m
 Y

 a
nd

 P
ar

t 1
, C

.4
.

h.
 T

ot
al

 re
si

du
al

 c
hl

or
in

e,
 w

in
te

r m
on

th
s -

 "W
he

n 
di

sc
ha

rg
in

g"
 m

ea
ns

 m
on

ito
rin

g 
an

d 
re

po
rti

ng
 a

re
 re

qu
ire

d 
on

 d
ay

s w
he

n 
th

e 
fa

ci
lit

y 
is

ch
lo

rin
at

in
g.



Pa
ge

 5
3P

D
00

00
2*

O
D

 Ef
flu

en
t C

ha
ra

ct
er

is
tic

 D
is

ch
ar

ge
 L

im
ita

tio
ns

 M
on

ito
rin

g 
R

eq
ui

re
m

en
ts

Pa
ra

m
et

er
C

on
ce

nt
ra

tio
n 

Sp
ec

ifi
ed

 U
ni

ts
M

ax
im

um
M

in
im

um
W

ee
kl

y
M

on
th

ly
W

ee
kl

y
M

on
th

ly
Lo

ad
in

g*
 k

g/
da

y
D

ai
ly

M
ea

su
rin

g
Fr

eq
ue

nc
y

Sa
m

pl
in

g
Ty

pe
M

on
ito

rin
g

 M
on

th
s

00
01

0 
- W

at
er

 T
em

pe
ra

tu
re

 - 
C

A
ll

-
-

-
-

-
-

-
1/

D
ay

M
ax

im
um

 In
di

ca
tin

g
Th

er
m

om
et

er
00

30
0 

- D
is

so
lv

ed
 O

xy
ge

n 
- m

g/
l

A
ll

-
-

-
-

-
-

-
1/

D
ay

M
ul

tip
le

 G
ra

b

00
53

0 
- T

ot
al

 S
us

pe
nd

ed
 S

ol
id

s -
 m

g/
l

A
ll

-
-

30
20

-
34

1
22

7
3/

W
ee

k
24

hr
 C

om
po

si
te

00
55

2 
- O

il 
an

d 
G

re
as

e,
 H

ex
an

e 
Ex

tr
M

et
ho

d 
- m

g/
l

A
ll

10
-

-
-

-
-

-
1/

M
on

th
G

ra
b

00
61

0 
- N

itr
og

en
, A

m
m

on
ia

 (N
H

3)
 - 

m
g/

l
A

ll
-

-
-

-
-

-
-

3/
W

ee
k

24
hr

 C
om

po
si

te

00
62

5 
- N

itr
og

en
 K

je
ld

ah
l, 

To
ta

l -
 m

g/
l

A
ll

-
-

-
-

-
-

-
1/

M
on

th
24

hr
 C

om
po

si
te

00
63

0 
- N

itr
ite

 P
lu

s N
itr

at
e,

 T
ot

al
 - 

m
g/

l
A

ll
-

-
-

-
-

-
-

1/
M

on
th

24
hr

 C
om

po
si

te

00
66

5 
- P

ho
sp

ho
ru

s, 
To

ta
l (

P)
 - 

m
g/

l
A

ll
-

-
1.

5
1.

0
-

17
.0

11
.4

1/
W

ee
k

24
hr

 C
om

po
si

te

00
67

1 
- O

rth
op

ho
sp

ha
te

, D
is

so
lv

ed
 (a

s P
) -

m
g/

l
A

ll
-

-
-

-
-

-
-

1/
M

on
th

G
ra

b

00
97

8 
- A

rs
en

ic
, T

ot
al

 R
ec

ov
er

ab
le

 - 
ug

/l
Ju

ne
-

-
-

-
-

-
-

1/
Y

ea
r

24
hr

 C
om

po
si

te

00
98

1 
- S

el
en

iu
m

, T
ot

al
 R

ec
ov

er
ab

le
 - 

ug
/l

Ju
ne

-
-

-
-

-
-

-
1/

Y
ea

r
24

hr
 C

om
po

si
te

01
07

4 
- N

ic
ke

l, 
To

ta
l R

ec
ov

er
ab

le
 - 

ug
/l

Q
ua

rte
rly

-
-

-
-

-
-

-
1/

Q
ua

rte
r

24
hr

 C
om

po
si

te

01
07

9 
- S

ilv
er

, T
ot

al
 R

ec
ov

er
ab

le
 - 

ug
/l

Ju
ne

-
-

-
-

-
-

-
1/

Y
ea

r
24

hr
 C

om
po

si
te

01
09

4 
- Z

in
c,

 T
ot

al
 R

ec
ov

er
ab

le
 - 

ug
/l

Q
ua

rte
rly

-
-

-
-

-
-

-
1/

Q
ua

rte
r

24
hr

 C
om

po
si

te

01
11

3 
- C

ad
m

iu
m

, T
ot

al
 R

ec
ov

er
ab

le
 - 

ug
/l

Q
ua

rte
rly

-
-

-
-

-
-

-
1/

Q
ua

rte
r

24
hr

 C
om

po
si

te

01
11

4 
- L

ea
d,

 T
ot

al
 R

ec
ov

er
ab

le
 - 

ug
/l

Q
ua

rte
rly

-
-

-
-

-
-

-
1/

Q
ua

rte
r

24
hr

 C
om

po
si

te

01
11

8 
- C

hr
om

iu
m

, T
ot

al
 R

ec
ov

er
ab

le
 -

ug
/l

Q
ua

rte
rly

-
-

-
-

-
-

-
1/

Q
ua

rte
r

24
hr

 C
om

po
si

te

Pa
rt 

I, 
A

. -
 F

IN
A

L 
EF

FL
U

EN
T 

LI
M

IT
A

TI
O

N
S 

A
N

D
 M

O
N

IT
O

R
IN

G
 R

EQ
U

IR
EM

EN
TS

2.
 D

ur
in

g 
th

e 
pe

rio
d 

be
gi

nn
in

g 
54

 m
on

th
s a

fte
r t

he
 e

ff
ec

tiv
e 

da
te

 o
f t

hi
s p

er
m

it 
an

d 
la

st
in

g 
un

til
 th

e 
ex

pi
ra

tio
n 

da
te

, t
he

 p
er

m
itt

ee
 is

au
th

or
iz

ed
 to

 d
is

ch
ar

ge
 in

 a
cc

or
da

nc
e 

w
ith

 th
e 

fo
llo

w
in

g 
lim

ita
tio

ns
 a

nd
 m

on
ito

rin
g 

re
qu

ire
m

en
ts

 fr
om

 th
e 

fo
llo

w
in

g 
ou

tfa
ll:

  3
PD

00
00

20
01

.
Se

e 
Pa

rt 
II

, O
TH

ER
 R

EQ
U

IR
EM

EN
TS

, f
or

 lo
ca

tio
ns

 o
f e

ff
lu

en
t s

am
pl

in
g.

Ta
bl

e 
- F

in
al

 O
ut

fa
ll 

- 0
01

 - 
Fi

na
l



Pa
ge

 6
3P

D
00

00
2*

O
D

 Ef
flu

en
t C

ha
ra

ct
er

is
tic

 D
is

ch
ar

ge
 L

im
ita

tio
ns

 M
on

ito
rin

g 
R

eq
ui

re
m

en
ts

Pa
ra

m
et

er
C

on
ce

nt
ra

tio
n 

Sp
ec

ifi
ed

 U
ni

ts
M

ax
im

um
M

in
im

um
W

ee
kl

y
M

on
th

ly
W

ee
kl

y
M

on
th

ly
Lo

ad
in

g*
 k

g/
da

y
D

ai
ly

M
ea

su
rin

g
Fr

eq
ue

nc
y

Sa
m

pl
in

g
Ty

pe
M

on
ito

rin
g

 M
on

th
s

01
11

9 
- C

op
pe

r, 
To

ta
l R

ec
ov

er
ab

le
 - 

ug
/l

A
ll

-
-

-
-

-
-

-
1/

M
on

th
24

hr
 C

om
po

si
te

01
12

9 
- M

ol
yb

de
nu

m
, T

ot
al

 R
ec

ov
er

ab
le

 -
ug

/l
Ju

ne
-

-
-

-
-

-
-

1/
Y

ea
r

24
hr

 C
om

po
si

te

01
22

0 
- C

hr
om

iu
m

, D
is

so
lv

ed
 H

ex
av

al
en

t -
ug

/l
Q

ua
rte

rly
-

-
-

-
-

-
-

1/
Q

ua
rte

r
G

ra
b

31
64

8 
- E

. c
ol

i  
- #

/1
00

 m
l

Su
m

m
er

-
-

28
4

12
6

-
-

-
3/

W
ee

k
G

ra
b

39
10

0 
- B

is
(2

-e
th

yl
he

xy
l) 

Ph
th

al
at

e 
- u

g/
l

Q
ua

rte
rly

-
-

-
-

-
-

-
1/

Q
ua

rte
r

C
om

po
si

te

50
05

0 
- F

lo
w

 R
at

e 
- M

G
D

A
ll

-
-

-
-

-
-

-
1/

D
ay

C
on

tin
uo

us

50
06

0 
- C

hl
or

in
e,

 T
ot

al
 R

es
id

ua
l  

- m
g/

l
W

in
te

r
0.

03
8

-
-

-
-

-
-

W
he

n 
D

is
ch

.
M

ul
tip

le
 G

ra
b

50
06

0 
- C

hl
or

in
e,

 T
ot

al
 R

es
id

ua
l  

- m
g/

l
Su

m
m

er
0.

03
8

-
-

-
-

-
-

1/
D

ay
M

ul
tip

le
 G

ra
b

50
09

2 
- M

er
cu

ry
, T

ot
al

 (L
ow

 L
ev

el
) -

 n
g/

l
A

ll
17

00
-

-
3.

6
0.

01
92

-
0.

00
00

41
1/

M
on

th
G

ra
b

51
17

3 
- C

ya
ni

de
, F

re
e 

(L
ow

-L
ev

el
) -

 u
g/

l
Q

ua
rte

rly
-

-
-

-
-

-
-

1/
Q

ua
rte

r
G

ra
b

61
42

5 
- A

cu
te

 T
ox

ic
ity

, C
er

io
da

ph
ni

a
du

bi
a 

- T
U

a
Ju

ne
-

-
-

-
-

-
-

1/
Y

ea
r

24
hr

 C
om

po
si

te

61
42

6 
- C

hr
on

ic
 T

ox
ic

ity
, C

er
io

da
ph

ni
a

du
bi

a 
- T

U
c

Ju
ne

-
-

-
-

-
-

-
1/

Y
ea

r
24

hr
 C

om
po

si
te

61
42

7 
- A

cu
te

 T
ox

ic
ity

, P
im

ep
ha

le
s

pr
om

el
as

 - 
TU

a
Ju

ne
 a

nd
 A

ug
1.

0
-

-
-

-
-

-
2/

Y
ea

r
24

hr
 C

om
po

si
te

61
42

8 
- C

hr
on

ic
 T

ox
ic

ity
, P

im
ep

ha
le

s
pr

om
el

as
 - 

TU
c

Ju
ne

 a
nd

 A
ug

-
-

-
11

.0
-

-
-

2/
Y

ea
r

24
hr

 C
om

po
si

te

61
94

1 
- p

H
, M

ax
im

um
 - 

S.
U

.
A

ll
9.

0
-

-
-

-
-

-
1/

D
ay

M
ul

tip
le

 G
ra

b

61
94

2 
- p

H
, M

in
im

um
 - 

S.
U

.
A

ll
-

6.
5

-
-

-
-

-
1/

D
ay

M
ul

tip
le

 G
ra

b

70
30

0 
- R

es
id

ue
, T

ot
al

 F
ilt

er
ab

le
 - 

m
g/

l
A

ll
-

-
-

-
-

-
-

1/
M

on
th

24
hr

 C
om

po
si

te

80
08

2 
- C

B
O

D
  5

 d
ay

 - 
m

g/
l

A
ll

-
-

20
15

-
22

7
17

0
3/

W
ee

k
24

hr
 C

om
po

si
te

N
ot

es
 fo

r S
ta

tio
n 

N
um

be
r 3

PD
00

00
20

01
:

* 
 E

ff
lu

en
t l

oa
di

ng
s b

as
ed

 o
n 

av
er

ag
e 

de
si

gn
 fl

ow
 o

f 3
.0

 M
G

D
.

a.
 T

ot
al

 re
si

du
al

 c
hl

or
in

e 
- S

ee
 P

ar
t I

I, 
Ite

m
 J.

b.
 F

re
e 

cy
an

id
e 

- S
ee

 P
ar

t I
I, 

Ite
m

 Q
.

c.
 M

er
cu

ry
 - 

Se
e 

Pa
rt 

II
, I

te
m

s R
, V

, W
,a

nd
 X

.
d

B
is

(2
et

hy
lh

ex
yl

)p
ht

ha
la

te
Se

e
Pa

rt
II

Ite
m

S



Pa
ge

 7
3P

D
00

00
2*

O
D

d.
 B

is
(2

-e
th

yl
he

xy
l) 

ph
th

al
at

e 
- S

ee
 P

ar
t I

I, 
Ite

m
 S

.
e.

 D
is

so
lv

ed
 o

rth
op

ho
sp

ha
te

 - 
Se

e 
Pa

rt 
II

, I
te

m
 T

.
f. 

 P
ho

sp
ho

ru
s -

 S
ee

 P
ar

t I
, C

. 3
.

g.
 W

ho
le

 e
ff

lu
en

t t
ox

ic
ity

 - 
Se

e 
Pa

rt 
II

, I
te

m
 Y

 a
nd

 P
ar

t 1
, C

.4
.

h.
 T

ot
al

 re
si

du
al

 c
hl

or
in

e,
 w

in
te

r m
on

th
s -

 "W
he

n 
di

sc
ha

rg
in

g"
 m

ea
ns

 m
on

ito
rin

g 
an

d 
re

po
rti

ng
 a

re
 re

qu
ire

d 
on

 d
ay

s w
he

n 
th

e 
fa

ci
lit

y 
is

ch
lo

rin
at

in
g.



Pa
ge

 8
3P

D
00

00
2*

O
D

 Ef
flu

en
t C

ha
ra

ct
er

is
tic

 D
is

ch
ar

ge
 L

im
ita

tio
ns

 M
on

ito
rin

g 
R

eq
ui

re
m

en
ts

Pa
ra

m
et

er
C

on
ce

nt
ra

tio
n 

Sp
ec

ifi
ed

 U
ni

ts
M

ax
im

um
M

in
im

um
W

ee
kl

y
M

on
th

ly
W

ee
kl

y
M

on
th

ly
Lo

ad
in

g*
 k

g/
da

y
D

ai
ly

M
ea

su
rin

g
Fr

eq
ue

nc
y

Sa
m

pl
in

g
Ty

pe
M

on
ito

rin
g

 M
on

th
s

74
06

2 
- O

ve
rf

lo
w

 O
cc

ur
re

nc
e 

- N
o.

/M
on

th
A

ll
-

-
-

-
-

-
-

1/
M

on
th

To
ta

l

Pa
rt 

I, 
B

. -
 S

SO
 M

O
N

IT
O

R
IN

G
 E

FF
LU

EN
T 

LI
M

IT
A

TI
O

N
S 

A
N

D
 M

O
N

IT
O

R
IN

G
 R

EQ
U

IR
EM

EN
TS

1.
 S

SO
 M

on
ito

rin
g.

  D
ur

in
g 

th
e 

pe
rio

d 
be

gi
nn

in
g 

on
 th

e 
ef

fe
ct

iv
e 

da
te

 o
f t

hi
s p

er
m

it 
an

d 
la

st
in

g 
un

til
 th

e 
ex

pi
ra

tio
n 

da
te

, t
he

 p
er

m
itt

ee
 sh

al
l

m
on

ito
r a

t S
ta

tio
n 

N
um

be
r 3

PD
00

00
23

00
, a

nd
 re

po
rt 

to
 th

e 
O

hi
o 

EP
A

 in
 a

cc
or

da
nc

e 
w

ith
 th

e 
fo

llo
w

in
g 

ta
bl

e.
  S

ee
 P

ar
t I

I, 
O

TH
ER

R
EQ

U
IR

EM
EN

TS
, f

or
 lo

ca
tio

n 
of

 sa
m

pl
in

g.

Ta
bl

e 
- S

SO
 M

on
ito

rin
g 

- 3
00

 - 
Fi

na
l

N
ot

es
 fo

r S
ta

tio
n 

N
um

be
r 3

PD
00

00
23

00
:

a.
 A

 sa
ni

ta
ry

 se
w

er
 o

ve
rf

lo
w

 is
 a

n 
ov

er
flo

w
, s

pi
ll,

 re
le

as
e,

 o
r d

iv
er

si
on

 o
f w

as
te

w
at

er
 fr

om
 a

 sa
ni

ta
ry

 se
w

er
 sy

st
em

. A
lth

ou
gh

 th
e 

ab
ov

e 
ta

bl
e

in
di

ca
te

s t
ha

t t
he

 M
ea

su
rin

g 
Fr

eq
ue

nc
y 

fo
r O

ve
rf

lo
w

 O
cc

ur
re

nc
e 

is
 1

/M
on

th
, t

he
 in

te
nt

 o
f t

ha
t p

ro
vi

si
on

 is
 to

 sp
ec

ify
 a

 re
po

rti
ng

 fr
eq

ue
nc

y
fo

r O
ve

rf
lo

w
 O

cc
ur

re
nc

e,
 n

ot
 a

 m
on

ito
rin

g 
fr

eq
ue

nc
y.

 T
he

 m
on

ito
rin

g 
re

qu
ire

m
en

t u
nd

er
 th

is
 p

er
m

it 
is

 th
at

 th
es

e 
ov

er
flo

w
s s

ha
ll 

be
m

on
ito

re
d 

on
 e

ac
h 

da
y 

w
he

n 
th

ey
 d

is
ch

ar
ge

. O
nl

y 
sa

ni
ta

ry
 se

w
er

 o
ve

rf
lo

w
s t

ha
t e

nt
er

 w
at

er
s o

f t
he

 st
at

e,
 e

ith
er

 d
ire

ct
ly

 o
r t

hr
ou

gh
 a

 st
or

m
se

w
er

 o
r o

th
er

 c
on

ve
ya

nc
e,

 m
us

t b
e 

re
po

rte
d 

un
de

r t
hi

s m
on

ito
rin

g 
st

at
io

n.

b.
 F

or
 th

e 
pu

rp
os

e 
of

 c
ou

nt
in

g 
oc

cu
rr

en
ce

s, 
ea

ch
 lo

ca
tio

n 
on

 th
e 

sa
ni

ta
ry

 se
w

er
 sy

st
em

 w
he

re
 th

er
e 

is
 a

n 
ov

er
flo

w
, s

pi
ll,

 re
le

as
e,

 o
r d

iv
er

si
on

of
 w

as
te

w
at

er
 o

n 
a 

gi
ve

n 
da

y 
th

at
 e

nt
er

s w
at

er
s o

f t
he

 st
at

e 
is

 c
ou

nt
ed

 a
s o

ne
 o

cc
ur

re
nc

e.
 F

or
 e

xa
m

pl
e,

 if
 o

n 
a 

gi
ve

n 
da

y 
ov

er
flo

w
s o

cc
ur

fr
om

 a
 m

an
ho

le
 a

t o
ne

 lo
ca

tio
n 

an
d 

fr
om

 a
 d

am
ag

ed
 p

ip
e 

at
 a

no
th

er
 lo

ca
tio

n 
an

d 
th

ey
 b

ot
h 

en
te

r w
at

er
s o

f t
he

 st
at

e,
 re

co
rd

 tw
o 

oc
cu

rr
en

ce
s

fo
r t

ha
t d

ay
. I

f o
ve

rf
lo

w
s f

ro
m

 b
ot

h 
lo

ca
tio

ns
 c

on
tin

ue
 o

n 
th

e 
fo

llo
w

in
g 

da
y,

 re
co

rd
 tw

o 
oc

cu
rr

en
ce

s f
or

 th
e 

fo
llo

w
in

g 
da

y.
 A

t t
he

 e
nd

 o
f t

he
m

on
th

, t
ot

al
 th

e 
da

ily
 o

cc
ur

re
nc

es
 a

nd
 re

po
rt 

th
is

 n
um

be
r o

n 
D

ay
 1

 o
f t

he
 D

M
R

. I
f t

he
re

 a
re

 n
o 

ov
er

flo
w

s d
ur

in
g 

th
e 

en
tir

e 
m

on
th

, r
ep

or
t

"z
er

o"
 (0

).

c.
 A

ll 
sa

ni
ta

ry
 se

w
er

 o
ve

rf
lo

w
s a

re
 p

ro
hi

bi
te

d.

d.
 S

ee
 P

ar
t I

I, 
Ite

m
s D

 a
nd

  E
.



Pa
ge

 9
3P

D
00

00
2*

O
D

 Ef
flu

en
t C

ha
ra

ct
er

is
tic

 D
is

ch
ar

ge
 L

im
ita

tio
ns

 M
on

ito
rin

g 
R

eq
ui

re
m

en
ts

Pa
ra

m
et

er
C

on
ce

nt
ra

tio
n 

Sp
ec

ifi
ed

 U
ni

ts
M

ax
im

um
M

in
im

um
W

ee
kl

y
M

on
th

ly
W

ee
kl

y
M

on
th

ly
Lo

ad
in

g*
 k

g/
da

y
D

ai
ly

M
ea

su
rin

g
Fr

eq
ue

nc
y

Sa
m

pl
in

g
Ty

pe
M

on
ito

rin
g

 M
on

th
s

00
61

1 
- A

m
m

on
ia

 (N
H

3)
 In

 S
lu

dg
e 

-
m

g/
kg

D
ec

em
be

r
-

-
-

-
-

-
-

1/
Y

ea
r

C
om

po
si

te

00
62

7 
- N

itr
og

en
 K

je
ld

ah
l, 

To
ta

l I
n 

Sl
ud

ge
- m

g/
kg

D
ec

em
be

r
-

-
-

-
-

-
-

1/
Y

ea
r

C
om

po
si

te

00
66

8 
- P

ho
sp

ho
ru

s, 
To

ta
l I

n 
Sl

ud
ge

 -
m

g/
kg

D
ec

em
be

r
-

-
-

-
-

-
-

1/
Y

ea
r

C
om

po
si

te

00
93

8 
- P

ot
as

si
um

 In
 S

lu
dg

e 
- m

g/
kg

D
ec

em
be

r
-

-
-

-
-

-
-

1/
Y

ea
r

C
om

po
si

te

01
00

3 
- A

rs
en

ic
, T

ot
al

 In
 S

lu
dg

e 
- m

g/
kg

D
ec

em
be

r
75

-
-

-
-

-
-

1/
Y

ea
r

C
om

po
si

te

01
02

8 
- C

ad
m

iu
m

, T
ot

al
 In

 S
lu

dg
e 

- m
g/

kg
D

ec
em

be
r

85
-

-
-

-
-

-
1/

Y
ea

r
C

om
po

si
te

01
04

3 
- C

op
pe

r, 
To

ta
l I

n 
Sl

ud
ge

 - 
m

g/
kg

D
ec

em
be

r
43

00
-

-
-

-
-

-
1/

Y
ea

r
C

om
po

si
te

01
05

2 
- L

ea
d,

 T
ot

al
 In

 S
lu

dg
e 

- m
g/

kg
D

ec
em

be
r

84
0

-
-

-
-

-
-

1/
Y

ea
r

C
om

po
si

te

01
06

8 
- N

ic
ke

l, 
To

ta
l I

n 
Sl

ud
ge

 - 
m

g/
kg

D
ec

em
be

r
42

0
-

-
-

-
-

-
1/

Y
ea

r
C

om
po

si
te

01
09

3 
- Z

in
c,

 T
ot

al
 In

 S
lu

dg
e 

- m
g/

kg
D

ec
em

be
r

75
00

-
-

-
-

-
-

1/
Y

ea
r

C
om

po
si

te

01
14

8 
- S

el
en

iu
m

, T
ot

al
 In

 S
lu

dg
e 

- m
g/

kg
D

ec
em

be
r

10
0

-
-

-
-

-
-

1/
Y

ea
r

C
om

po
si

te

51
12

9 
- S

lu
dg

e 
Fe

e 
W

ei
gh

t -
 d

ry
 to

ns
D

ec
em

be
r

-
-

-
-

-
-

-
1/

Y
ea

r
To

ta
l

51
13

1 
- F

ec
al

 C
ol

ifo
rm

 in
 S

lu
dg

e 
-

C
FU

/g
ra

m
D

ec
em

be
r

20
00

00
0

-
-

-
-

-
-

1/
Y

ea
r

M
ul

tip
le

 G
ra

b

70
31

6 
- S

lu
dg

e 
W

ei
gh

t -
 D

ry
 T

on
s

D
ec

em
be

r
-

-
-

-
-

-
-

1/
Y

ea
r

To
ta

l

71
92

1 
- M

er
cu

ry
, T

ot
al

 In
 S

lu
dg

e 
- m

g/
kg

D
ec

em
be

r
57

-
-

-
-

-
-

1/
Y

ea
r

C
om

po
si

te

78
46

5 
- M

ol
yb

de
nu

m
 In

 S
lu

dg
e 

- m
g/

kg
D

ec
em

be
r

75
-

-
-

-
-

-
1/

Y
ea

r
C

om
po

si
te

Pa
rt 

I, 
B

. -
 S

LU
D

G
E 

M
O

N
IT

O
R

IN
G

 R
EQ

U
IR

EM
EN

TS

2.
 S

lu
dg

e 
M

on
ito

rin
g.

  D
ur

in
g 

th
e 

pe
rio

d 
be

gi
nn

in
g 

on
 th

e 
ef

fe
ct

iv
e 

da
te

 o
f t

hi
s p

er
m

it 
an

d 
la

st
in

g 
un

til
 th

e 
ex

pi
ra

tio
n 

da
te

, t
he

 p
er

m
itt

ee
sh

al
l m

on
ito

r t
he

 tr
ea

tm
en

t w
or

ks
' f

in
al

 sl
ud

ge
 a

t S
ta

tio
n 

N
um

be
r 3

PD
00

00
25

81
, a

nd
 re

po
rt 

to
 th

e 
O

hi
o 

EP
A

 in
 a

cc
or

da
nc

e 
w

ith
 th

e
fo

llo
w

in
g 

ta
bl

e.
  S

ee
 P

ar
t I

I, 
O

TH
ER

 R
EQ

U
IR

EM
EN

TS
, f

or
 lo

ca
tio

n 
of

 sl
ud

ge
 sa

m
pl

in
g.

Ta
bl

e 
- S

lu
dg

e 
M

on
ito

rin
g 

- 5
81

 - 
Fi

na
l

N
ot

es
 fo

r S
ta

tio
n 

N
um

be
r 3

PD
00

00
25

81
:

a
M

on
ito

rin
g

is
re

qu
ire

d
w

he
n

se
w

ag
e

sl
ud

ge
is

re
m

ov
ed

fr
om

th
e

pe
rm

itt
ee

's
fa

ci
lit

y
fo

ra
pp

lic
at

io
n

to
th

e
la

nd
Th

e
m

on
ito

rin
g

da
ta

sh
al

lb
e



Pa
ge

 1
0

3P
D

00
00

2*
O

D
a.

 M
on

ito
rin

g 
is

 re
qu

ire
d 

w
he

n 
se

w
ag

e 
sl

ud
ge

 is
 re

m
ov

ed
 fr

om
 th

e 
pe

rm
itt

ee
s f

ac
ili

ty
 fo

r a
pp

lic
at

io
n 

to
 th

e 
la

nd
 T

he
 m

on
ito

rin
g 

da
ta

 sh
al

l b
e

re
po

rte
d 

on
 th

e 
D

ec
em

be
r D

is
ch

ar
ge

 M
on

ito
rin

g 
R

ep
or

t (
D

M
R

). 
Th

e 
m

on
ito

rin
g 

da
ta

 c
an

 b
e 

co
lle

ct
ed

 a
t a

ny
 ti

m
e 

du
rin

g 
th

e 
re

po
rti

ng
 p

er
io

d.

b.
 M

et
al

 a
na

ly
si

s m
us

t b
e 

co
m

pl
et

ed
 d

ur
in

g 
ea

ch
 re

po
rti

ng
 p

er
io

d 
w

he
th

er
 o

r n
ot

 se
w

ag
e 

sl
ud

ge
 is

 re
m

ov
ed

 fr
om

 th
e 

fa
ci

lit
y 

an
d 

ap
pl

ie
d 

to
th

e 
la

nd
.  

A
lte

rn
at

iv
el

y,
 th

e 
nu

m
be

r o
f c

om
po

si
te

 sa
m

pl
es

 c
ol

le
ct

ed
 a

nd
 re

po
rte

d 
pr

io
r t

o 
th

e 
ne

xt
 la

nd
 a

pp
lic

at
io

n 
ev

en
t s

ha
ll 

be
 in

cr
ea

se
d 

to
ac

co
un

t f
or

 th
e 

re
po

rti
ng

 p
er

io
d(

s)
 in

 w
hi

ch
 la

nd
 a

pp
lic

at
io

n 
di

d 
no

t o
cc

ur
.  

If
 a

ll 
ac

cu
m

ul
at

ed
 se

w
ag

e 
sl

ud
ge

 h
as

 b
ee

n 
re

m
ov

ed
 a

nd
 h

au
le

d 
to

a 
la

nd
fil

l, 
in

ci
ne

ra
te

d 
or

 tr
an

sf
er

re
d 

to
 a

no
th

er
 N

PD
ES

 p
er

m
it 

ho
ld

er
, t

he
n 

th
e 

m
et

al
 a

na
ly

si
s i

s n
ot

 re
qu

ire
d.

c.
 If

 n
o 

se
w

ag
e 

sl
ud

ge
 is

 re
m

ov
ed

 fr
om

 th
e 

fa
ci

lit
y 

du
rin

g 
th

e 
re

po
rti

ng
 p

er
io

d,
 e

nt
er

 th
e 

re
su

lts
 fo

r t
he

 m
et

al
 a

na
ly

si
s o

n 
th

e 
D

M
R

 a
nd

 e
nt

er
"0

" f
or

 sl
ud

ge
 w

ei
gh

t a
nd

 sl
ud

ge
 fe

e 
w

ei
gh

t.

d.
 If

 n
o 

se
w

ag
e 

sl
ud

ge
 is

 re
m

ov
ed

 fr
om

 th
e 

fa
ci

lit
y 

du
rin

g 
th

e 
re

po
rti

ng
 p

er
io

d 
an

d 
no

 m
et

al
 a

na
ly

si
s i

s c
om

pl
et

ed
 d

ur
in

g 
th

e 
re

po
rti

ng
pe

rio
d,

 se
le

ct
 th

e 
"N

o 
D

is
ch

ar
ge

" c
he

ck
 b

ox
 o

n 
th

e 
da

ta
 e

nt
ry

 fo
rm

 a
nd

 P
IN

 th
e 

eD
M

R
.

e.
 If

 m
et

al
 a

na
ly

si
s h

as
 n

ot
 b

ee
n 

co
m

pl
et

ed
 p

re
vi

ou
sl

y 
du

rin
g 

ea
ch

 re
po

rti
ng

 p
er

io
d:

 w
he

n 
se

w
ag

e 
sl

ud
ge

 is
 re

m
ov

ed
 fr

om
 th

e 
fa

ci
lit

y 
al

l
m

et
al

 a
na

ly
si

s r
es

ul
ts

 sh
al

l b
e 

re
po

rte
d 

on
 th

e 
ap

pl
ic

ab
le

 D
M

R
 b

y 
en

te
rin

g 
th

e 
se

pa
ra

te
 re

su
lts

 o
n 

di
ff

er
en

t d
ay

s w
ith

in
 th

e 
D

M
R

. F
or

ex
am

pl
e,

 if
 n

o 
se

w
ag

e 
sl

ud
ge

 h
as

 b
ee

n 
re

m
ov

ed
 fr

om
 th

e 
fa

ci
lit

y 
fo

r a
 fu

ll 
ca

le
nd

ar
 y

ea
r, 

an
d 

qu
ar

te
rly

 m
on

ito
rin

g 
is

 re
qu

ire
d 

by
 th

e 
pe

rm
it,

th
en

 fi
ve

 (f
ou

r f
ro

m
 th

e 
pr

ev
io

us
 y

ea
r a

nd
 o

ne
 fo

r t
he

 c
ur

re
nt

 m
on

ito
rin

g 
pe

rio
d)

 se
pa

ra
te

 c
om

po
si

te
 sa

m
pl

es
 o

f t
he

 se
w

ag
e 

sl
ud

ge
 a

re
re

qu
ire

d 
to

 b
e 

co
lle

ct
ed

 a
nd

 a
na

ly
ze

d 
fo

r m
et

al
s p

rio
r t

o 
re

m
ov

al
 fr

om
 th

e 
fa

ci
lit

y.
 T

he
 fi

rs
t s

am
pl

e 
re

su
lt 

m
ay

 b
e 

en
te

re
d 

on
 th

e 
fir

st
 d

ay
 o

f
th

e 
D

M
R

, t
he

 se
co

nd
 re

su
lt 

on
 th

e 
se

co
nd

 d
ay

 o
f t

he
 D

M
R

, a
nd

 so
 o

n.
 A

 n
ot

e 
m

ay
 th

en
 b

e 
ad

de
d 

to
 in

di
ca

te
 th

e 
ac

tu
al

 d
ay

(s
) w

he
n 

th
e

sa
m

pl
es

 w
er

e 
co

lle
ct

ed
.

f. 
It 

is
 re

co
m

m
en

de
d 

th
at

 c
om

po
si

te
 sa

m
pl

es
 o

f t
he

 se
w

ag
e 

sl
ud

ge
 b

e 
co

lle
ct

ed
 a

nd
 a

na
ly

ze
d 

cl
os

e 
en

ou
gh

 to
 th

e 
tim

e 
of

 la
nd

 a
pp

lic
at

io
n 

to
be

 re
fle

ct
iv

e 
of

 th
e 

sl
ud

ge
's 

cu
rr

en
t q

ua
lit

y,
 b

ut
 n

ot
 so

 c
lo

se
 th

at
 th

e 
re

su
lts

 o
f t

he
 a

na
ly

si
s a

re
 n

ot
 a

va
ila

bl
e 

pr
io

r t
o 

la
nd

 a
pp

ly
in

g 
th

e 
sl

ud
ge

.

g.
 T

he
 p

er
m

itt
ee

 sh
al

l m
ai

nt
ai

n 
th

e 
ap

pr
op

ria
te

 re
co

rd
s o

n 
si

te
 to

 v
er

ify
 th

at
 th

e 
re

qu
ire

m
en

ts
 o

f P
at

ho
ge

n 
R

ed
uc

tio
n 

an
d 

V
ec

to
r A

ttr
ac

tio
n

R
ed

uc
tio

n 
ha

ve
 b

ee
n 

m
et

.

h.
 U

ni
ts

 o
f m

g/
kg

 a
re

 o
n 

a 
dr

y 
w

ei
gh

t b
as

is
.

i. 
Sl

ud
ge

 w
ei

gh
t i

s a
 c

al
cu

la
te

d 
to

ta
l f

or
 th

e 
ye

ar
. T

o 
co

nv
er

t f
ro

m
 g

al
lo

ns
 o

f l
iq

ui
d 

se
w

ag
e 

sl
ud

ge
 to

 d
ry

 to
ns

 o
f s

ew
ag

e 
sl

ud
ge

: d
ry

 to
ns

=
ga

llo
ns

 x
 8

.3
4 

(lb
s/

ga
llo

n)
 x

 0
.0

00
5 

(to
ns

/lb
) x

 d
ec

im
al

 fr
ac

tio
n 

to
ta

l s
ol

id
s.

j. 
Sl

ud
ge

 fe
e 

w
ei

gh
t m

ea
ns

 sl
ud

ge
 w

ei
gh

t, 
in

 d
ry

 U
.S

. t
on

s, 
ex

cl
ud

in
g 

an
y 

ad
m

ix
tu

re
s s

uc
h 

as
 li

m
in

g 
m

at
er

ia
l o

r b
ul

ki
ng

 a
ge

nt
s.

k.
 T

o 
sa

m
pl

e 
fo

r f
ec

al
 c

ol
ifo

rm
, t

he
 tr

ea
tm

en
t p

la
nt

 sh
ou

ld
 c

ol
le

ct
 a

nd
 a

na
ly

ze
 a

 g
ra

b 
sa

m
pl

e 
ev

er
y 

ot
he

r d
ay

 o
ve

r a
 tw

o 
w

ee
k 

pe
rio

d 
fo

r a
to

ta
l o

f s
ev

en
 g

ra
b 

sa
m

pl
es

 w
he

n 
pr

ac
tic

al
. E

ac
h 

of
 th

e 
gr

ab
 sa

m
pl

es
 sh

al
l b

e 
an

al
yz

ed
 in

de
pe

nd
en

tly
 to

 d
et

er
m

in
e 

th
e 

M
PN

/g
 (o

r C
FU

/g
w

he
n 

ap
pl

ic
ab

le
) o

f f
ec

al
 c

ol
ifo

rm
 in

 th
e 

in
di

vi
du

al
 sa

m
pl

e.
 T

he
 g

eo
m

et
ric

 m
ea

n 
of

 th
os

e 
se

ve
n 

re
su

lts
 sh

al
l b

e 
re

po
rte

d 
on

 th
e 

D
M

R
. E

ac
h

fe
ca

l c
ol

ifo
rm

 sa
m

pl
e 

m
us

t b
e 

de
liv

er
ed

 to
 th

e 
an

al
yt

ic
al

 la
b 

w
ith

in
 si

x 
ho

ur
s a

fte
r t

he
 sa

m
pl

e 
ha

s b
ee

n 
co

lle
ct

ed
, i

n 
ac

co
rd

an
ce

 w
ith

 th
e

re
qu

ire
m

en
ts

 fo
r P

ar
t 9

22
1 

E.
 o

r p
ar

t 9
22

2 
D

., 
"S

ta
nd

ar
d 

M
et

ho
ds

 fo
r t

he
 E

xa
m

in
at

io
n 

of
 W

at
er

 a
nd

 W
as

te
w

at
er

". 
Th

is
 p

ro
ce

ss
 m

us
t b

e
co

m
pl

et
ed

 p
rio

r t
o 

se
w

ag
e 

sl
ud

ge
 b

ei
ng

 re
m

ov
ed

 fr
om

 th
e 

tre
at

m
en

t f
ac

ili
ty

.



Pa
ge

 1
1

3P
D

00
00

2*
O

D

l. 
 S

ee
 P

ar
t I

I, 
Ite

m
s M

, N
, O

 a
nd

 P
.



Pa
ge

 1
2

3P
D

00
00

2*
O

D

 Ef
flu

en
t C

ha
ra

ct
er

is
tic

 D
is

ch
ar

ge
 L

im
ita

tio
ns

 M
on

ito
rin

g 
R

eq
ui

re
m

en
ts

Pa
ra

m
et

er
C

on
ce

nt
ra

tio
n 

Sp
ec

ifi
ed

 U
ni

ts
M

ax
im

um
M

in
im

um
W

ee
kl

y
M

on
th

ly
W

ee
kl

y
M

on
th

ly
Lo

ad
in

g*
 k

g/
da

y
D

ai
ly

M
ea

su
rin

g
Fr

eq
ue

nc
y

Sa
m

pl
in

g
Ty

pe
M

on
ito

rin
g

 M
on

th
s

51
12

9 
- S

lu
dg

e 
Fe

e 
W

ei
gh

t -
 d

ry
 to

ns
D

ec
em

be
r

-
-

-
-

-
-

-
1/

Y
ea

r
To

ta
l

Pa
rt 

I, 
B

. -
 S

LU
D

G
E 

M
O

N
IT

O
R

IN
G

 R
EQ

U
IR

EM
EN

TS

3.
 S

lu
dg

e 
M

on
ito

rin
g.

  D
ur

in
g 

th
e 

pe
rio

d 
be

gi
nn

in
g 

on
 th

e 
ef

fe
ct

iv
e 

da
te

 o
f t

hi
s p

er
m

it 
an

d 
la

st
in

g 
un

til
 th

e 
ex

pi
ra

tio
n 

da
te

, t
he

 p
er

m
itt

ee
sh

al
l m

on
ito

r t
he

 tr
ea

tm
en

t w
or

ks
' f

in
al

 sl
ud

ge
 a

t S
ta

tio
n 

N
um

be
r 3

PD
00

00
25

86
, a

nd
 re

po
rt 

to
 th

e 
O

hi
o 

EP
A

 in
 a

cc
or

da
nc

e 
w

ith
 th

e
fo

llo
w

in
g 

ta
bl

e.
  S

ee
 P

ar
t I

I, 
O

TH
ER

 R
EQ

U
IR

EM
EN

TS
, f

or
 lo

ca
tio

n 
of

 sl
ud

ge
 sa

m
pl

in
g.

Ta
bl

e 
- S

lu
dg

e 
M

on
ito

rin
g 

- 5
86

 - 
Fi

na
l

N
ot

es
 fo

r S
ta

tio
n 

N
um

be
r 3

PD
00

00
25

86
:

a.
 M

on
ito

rin
g 

is
 re

qu
ire

d 
w

he
n 

se
w

ag
e 

sl
ud

ge
 is

 re
m

ov
ed

 fr
om

 th
e 

pe
rm

itt
ee

's 
fa

ci
lit

y 
fo

r d
is

po
sa

l i
n 

a 
so

lid
 w

as
te

 la
nd

fil
l. 

Th
e 

to
ta

l S
lu

dg
e

Fe
e 

W
ei

gh
t o

f s
ew

ag
e 

sl
ud

ge
 d

is
po

se
d 

of
 in

 a
 so

lid
 w

as
te

 la
nd

fil
l f

or
 th

e 
en

tir
e 

ye
ar

 sh
al

l b
e 

re
po

rte
d 

on
 th

e 
D

ec
em

be
r D

is
ch

ar
ge

 M
on

ito
rin

g
R

ep
or

t (
D

M
R

).

b.
 If

 n
o 

se
w

ag
e 

sl
ud

ge
 is

 re
m

ov
ed

 fr
om

 th
e 

Pe
rm

itt
ee

's 
fa

ci
lit

y 
fo

r d
is

po
sa

l i
n 

a 
so

lid
 w

as
te

 la
nd

fil
l d

ur
in

g 
th

e 
ye

ar
, s

el
ec

t t
he

 "N
o 

D
is

ch
ar

ge
"

ch
ec

k 
bo

x 
on

 th
e 

da
ta

 e
nt

ry
 fo

rm
 a

nd
 P

IN
 th

e 
eD

M
R

.

c.
 S

lu
dg

e 
fe

e 
w

ei
gh

t m
ea

ns
 sl

ud
ge

 w
ei

gh
t, 

in
 d

ry
 U

.S
. t

on
s, 

ex
cl

ud
in

g 
an

y 
ad

m
ix

tu
re

s s
uc

h 
as

 li
m

in
g 

m
at

er
ia

l o
r b

ul
ki

ng
 a

ge
nt

s.

d.
 S

ee
 P

ar
t I

I, 
Ite

m
s M

, N
, O

 a
nd

 P
.



Pa
ge

 1
3

3P
D

00
00

2*
O

D

 Ef
flu

en
t C

ha
ra

ct
er

is
tic

 D
is

ch
ar

ge
 L

im
ita

tio
ns

 M
on

ito
rin

g 
R

eq
ui

re
m

en
ts

Pa
ra

m
et

er
C

on
ce

nt
ra

tio
n 

Sp
ec

ifi
ed

 U
ni

ts
M

ax
im

um
M

in
im

um
W

ee
kl

y
M

on
th

ly
W

ee
kl

y
M

on
th

ly
Lo

ad
in

g*
 k

g/
da

y
D

ai
ly

M
ea

su
rin

g
Fr

eq
ue

nc
y

Sa
m

pl
in

g
Ty

pe
M

on
ito

rin
g

 M
on

th
s

70
31

6 
- S

lu
dg

e 
W

ei
gh

t -
 D

ry
 T

on
s

D
ec

em
be

r
-

-
-

-
-

-
-

1/
Y

ea
r

To
ta

l

Pa
rt 

I, 
B

. -
 S

LU
D

G
E 

M
O

N
IT

O
R

IN
G

 R
EQ

U
IR

EM
EN

TS

4.
 S

lu
dg

e 
M

on
ito

rin
g.

  D
ur

in
g 

th
e 

pe
rio

d 
be

gi
nn

in
g 

on
 th

e 
ef

fe
ct

iv
e 

da
te

 o
f t

hi
s p

er
m

it 
an

d 
la

st
in

g 
un

til
 th

e 
ex

pi
ra

tio
n 

da
te

, t
he

 p
er

m
itt

ee
sh

al
l m

on
ito

r t
he

 tr
ea

tm
en

t w
or

ks
' f

in
al

 sl
ud

ge
 a

t S
ta

tio
n 

N
um

be
r 3

PD
00

00
25

88
, a

nd
 re

po
rt 

to
 th

e 
O

hi
o 

EP
A

 in
 a

cc
or

da
nc

e 
w

ith
 th

e
fo

llo
w

in
g 

ta
bl

e.
  S

ee
 P

ar
t I

I, 
O

TH
ER

 R
EQ

U
IR

EM
EN

TS
, f

or
 lo

ca
tio

n 
of

 sl
ud

ge
 sa

m
pl

in
g.

Ta
bl

e 
- S

lu
dg

e 
M

on
ito

rin
g 

- 5
88

 - 
Fi

na
l

N
ot

es
 fo

r S
ta

tio
n 

N
um

be
r 3

PD
00

00
25

88
:

a.
 M

on
ito

rin
g 

is
 re

qu
ire

d 
w

he
n 

se
w

ag
e 

sl
ud

ge
 is

 re
m

ov
ed

 fr
om

 th
e 

pe
rm

itt
ee

's 
fa

ci
lit

y 
fo

r t
ra

ns
fe

r t
o 

an
ot

he
r N

PD
ES

 p
er

m
it 

ho
ld

er
. T

he
 to

ta
l

sl
ud

ge
 w

ei
gh

t o
r s

lu
dg

e 
vo

lu
m

e 
tra

ns
fe

rr
ed

 to
 a

no
th

er
 N

PD
ES

 p
er

m
it 

ho
ld

er
 fo

r t
he

 e
nt

ire
 y

ea
r s

ha
ll 

be
 re

po
rte

d 
on

 th
e 

D
ec

em
be

r D
is

ch
ar

ge
M

on
ito

rin
g 

R
ep

or
t (

D
M

R
).

b.
 If

 n
o 

se
w

ag
e 

sl
ud

ge
 is

 re
m

ov
ed

 fr
om

 th
e 

Pe
rm

itt
ee

's 
fa

ci
lit

y 
fo

r t
ra

ns
fe

r t
o 

an
ot

he
r N

PD
ES

 p
er

m
it 

ho
ld

er
 d

ur
in

g 
th

e 
ye

ar
, s

el
ec

t t
he

 "N
o

D
is

ch
ar

ge
" c

he
ck

 b
ox

 o
n 

th
e 

da
ta

 e
nt

ry
 fo

rm
 a

nd
 P

IN
 th

e 
eD

M
R

.

c.
 S

lu
dg

e 
w

ei
gh

t i
s a

 c
al

cu
la

te
d 

to
ta

l f
or

 th
e 

ye
ar

. T
o 

co
nv

er
t f

ro
m

 g
al

lo
ns

 o
f l

iq
ui

d 
se

w
ag

e 
sl

ud
ge

 to
 d

ry
 to

ns
 o

f s
ew

ag
e 

sl
ud

ge
: d

ry
 to

ns
 =

ga
llo

ns
 x

 8
.3

4 
(lb

s/
ga

llo
n)

 x
 0

.0
00

5 
(to

ns
/lb

) x
 d

ec
im

al
 fr

ac
tio

n 
to

ta
l s

ol
id

s.

d.
 S

ee
 P

ar
t I

I, 
Ite

m
s M

, N
, O

 a
nd

 P
.



Pa
ge

 1
4

3P
D

00
00

2*
O

D

 Ef
flu

en
t C

ha
ra

ct
er

is
tic

 D
is

ch
ar

ge
 L

im
ita

tio
ns

 M
on

ito
rin

g 
R

eq
ui

re
m

en
ts

Pa
ra

m
et

er
C

on
ce

nt
ra

tio
n 

Sp
ec

ifi
ed

 U
ni

ts
M

ax
im

um
M

in
im

um
W

ee
kl

y
M

on
th

ly
W

ee
kl

y
M

on
th

ly
Lo

ad
in

g*
 k

g/
da

y
D

ai
ly

M
ea

su
rin

g
Fr

eq
ue

nc
y

Sa
m

pl
in

g
Ty

pe
M

on
ito

rin
g

 M
on

th
s

00
53

0 
- T

ot
al

 S
us

pe
nd

ed
 S

ol
id

s -
 m

g/
l

A
ll

-
-

-
-

-
-

-
3/

W
ee

k
24

hr
 C

om
po

si
te

00
97

8 
- A

rs
en

ic
, T

ot
al

 R
ec

ov
er

ab
le

 - 
ug

/l
Ju

ne
-

-
-

-
-

-
-

1/
Y

ea
r

24
hr

 C
om

po
si

te

00
98

1 
- S

el
en

iu
m

, T
ot

al
 R

ec
ov

er
ab

le
 - 

ug
/l

Ju
ne

-
-

-
-

-
-

-
1/

Y
ea

r
24

hr
 C

om
po

si
te

01
07

4 
- N

ic
ke

l, 
To

ta
l R

ec
ov

er
ab

le
 - 

ug
/l

Q
ua

rte
rly

-
-

-
-

-
-

-
1/

Q
ua

rte
r

24
hr

 C
om

po
si

te

01
07

9 
- S

ilv
er

, T
ot

al
 R

ec
ov

er
ab

le
 - 

ug
/l

Ju
ne

-
-

-
-

-
-

-
1/

Y
ea

r
24

hr
 C

om
po

si
te

01
09

4 
- Z

in
c,

 T
ot

al
 R

ec
ov

er
ab

le
 - 

ug
/l

Q
ua

rte
rly

-
-

-
-

-
-

-
1/

Q
ua

rte
r

24
hr

 C
om

po
si

te

01
11

3 
- C

ad
m

iu
m

, T
ot

al
 R

ec
ov

er
ab

le
 - 

ug
/l

Q
ua

rte
rly

-
-

-
-

-
-

-
1/

Q
ua

rte
r

24
hr

 C
om

po
si

te

01
11

4 
- L

ea
d,

 T
ot

al
 R

ec
ov

er
ab

le
 - 

ug
/l

Q
ua

rte
rly

-
-

-
-

-
-

-
1/

Q
ua

rte
r

24
hr

 C
om

po
si

te

01
11

8 
- C

hr
om

iu
m

, T
ot

al
 R

ec
ov

er
ab

le
 -

ug
/l

Q
ua

rte
rly

-
-

-
-

-
-

-
1/

Q
ua

rte
r

24
hr

 C
om

po
si

te

01
11

9 
- C

op
pe

r, 
To

ta
l R

ec
ov

er
ab

le
 - 

ug
/l

A
ll

-
-

-
-

-
-

-
1/

M
on

th
24

hr
 C

om
po

si
te

01
12

9 
- M

ol
yb

de
nu

m
, T

ot
al

 R
ec

ov
er

ab
le

 -
ug

/l
Ju

ne
-

-
-

-
-

-
-

1/
Y

ea
r

24
hr

 C
om

po
si

te

01
22

0 
- C

hr
om

iu
m

, D
is

so
lv

ed
 H

ex
av

al
en

t -
ug

/l
Q

ua
rte

rly
-

-
-

-
-

-
-

1/
Q

ua
rte

r
G

ra
b

50
09

2 
- M

er
cu

ry
, T

ot
al

 (L
ow

 L
ev

el
) -

 n
g/

l
A

ll
-

-
-

-
-

-
-

1/
M

on
th

G
ra

b

51
17

3 
- C

ya
ni

de
, F

re
e 

(L
ow

-L
ev

el
) -

 u
g/

l
Q

ua
rte

rly
-

-
-

-
-

-
-

1/
Q

ua
rte

r
G

ra
b

61
94

1 
- p

H
, M

ax
im

um
 - 

S.
U

.
A

ll
-

-
-

-
-

-
-

1/
D

ay
M

ul
tip

le
 G

ra
b

61
94

2 
- p

H
, M

in
im

um
 - 

S.
U

.
A

ll
-

-
-

-
-

-
-

1/
D

ay
M

ul
tip

le
 G

ra
b

80
08

2 
- C

B
O

D
  5

 d
ay

 - 
m

g/
l

A
ll

-
-

-
-

-
-

-
3/

W
ee

k
24

hr
 C

om
po

si
te

Pa
rt 

I, 
B

. -
 IN

FL
U

EN
T 

M
O

N
IT

O
R

IN
G

 R
EQ

U
IR

EM
EN

TS

5.
 In

flu
en

t M
on

ito
rin

g.
  D

ur
in

g 
th

e 
pe

rio
d 

be
gi

nn
in

g 
on

 th
e 

ef
fe

ct
ov

e 
da

te
 o

f t
hi

s p
er

m
it 

an
d 

la
st

in
g 

un
til

 th
e 

ex
pi

ra
tio

n 
da

te
, t

he
 p

er
m

itt
ee

sh
al

l m
on

ito
r t

he
 tr

ea
tm

en
t w

or
ks

' i
nf

lu
en

t w
as

te
w

at
er

 a
t S

ta
tio

n 
N

um
be

r 3
PD

00
00

26
01

, a
nd

 re
po

rt 
to

 th
e 

O
hi

o 
EP

A
 in

 a
cc

or
da

nc
e 

w
ith

 th
e

fo
llo

w
in

g 
ta

bl
e.

 S
am

pl
es

 o
f i

nf
lu

en
t u

se
d 

fo
r d

et
er

m
in

at
io

n 
of

 n
et

 v
al

ue
s o

r p
er

ce
nt

 re
m

ov
al

 m
us

t b
e 

ta
ke

n 
th

e 
sa

m
e 

da
y 

as
 th

os
e 

sa
m

pl
es

 o
f

ef
flu

en
t u

se
d 

fo
r t

ha
t d

et
er

m
in

at
io

n.
   

Se
e 

Pa
rt 

II
, O

TH
ER

 R
EQ

U
IR

EM
EN

TS
, f

or
 lo

ca
tio

n 
of

 in
flu

en
t s

am
pl

in
g.

Ta
bl

e 
- I

nf
lu

en
t M

on
ito

rin
g 

 - 
60

1 
- F

in
al

N
ot

es
fo

rS
ta

tio
n

N
um

be
r3

PD
00

00
26

01
:



Pa
ge

 1
5

3P
D

00
00

2*
O

D
N

ot
es

 fo
r S

ta
tio

n 
N

um
be

r 3
PD

00
00

26
01

:

a.
 S

am
pl

in
g 

fo
r t

he
 re

sp
ec

tiv
e 

pa
ra

m
et

er
s a

t s
ta

tio
ns

 3
PD

00
00

20
01

 a
nd

 3
PD

00
00

26
01

 sh
al

l o
cc

ur
 th

e 
sa

m
e 

da
y.



Pa
ge

 1
6

3P
D

00
00

2*
O

D

 Ef
flu

en
t C

ha
ra

ct
er

is
tic

 D
is

ch
ar

ge
 L

im
ita

tio
ns

 M
on

ito
rin

g 
R

eq
ui

re
m

en
ts

Pa
ra

m
et

er
C

on
ce

nt
ra

tio
n 

Sp
ec

ifi
ed

 U
ni

ts
M

ax
im

um
M

in
im

um
W

ee
kl

y
M

on
th

ly
W

ee
kl

y
M

on
th

ly
Lo

ad
in

g*
 k

g/
da

y
D

ai
ly

M
ea

su
rin

g
Fr

eq
ue

nc
y

Sa
m

pl
in

g
Ty

pe
M

on
ito

rin
g

 M
on

th
s

00
05

1 
- B

yp
as

s O
cc

ur
re

nc
e 

- N
o.

/D
ay

A
ll

-
-

-
-

-
-

-
W

he
n 

D
is

ch
.

To
ta

l

00
05

2 
- B

yp
as

s T
ot

al
 H

ou
rs

 P
er

 D
ay

 -
H

rs
/D

ay
A

ll
-

-
-

-
-

-
-

W
he

n 
D

is
ch

.
To

ta
l

00
53

0 
- T

ot
al

 S
us

pe
nd

ed
 S

ol
id

s -
 m

g/
l

A
ll

-
-

-
-

-
-

-
W

he
n 

D
is

ch
.

G
ra

b

51
42

8 
- B

yp
as

s V
ol

um
e 

- M
G

A
L

A
ll

-
-

-
-

-
-

-
W

he
n 

D
is

ch
.

24
hr

 T
ot

al

80
08

2 
- C

B
O

D
  5

 d
ay

 - 
m

g/
l

A
ll

-
-

-
-

-
-

-
W

he
n 

D
is

ch
.

G
ra

b

Pa
rt 

I, 
B

. -
 B

Y
PA

SS
 M

O
N

IT
O

R
IN

G
 L

IM
IT

A
TI

O
N

S 
A

N
D

 M
O

N
IT

O
R

IN
G

 R
EQ

U
IR

EM
EN

TS

6.
 B

yp
as

s M
on

ito
rin

g.
  D

ur
in

g 
th

e 
pe

rio
d 

be
gi

nn
in

g 
on

 th
e 

ef
fe

ct
iv

e 
da

te
 a

nd
 la

st
in

g 
un

til
 e

xp
ira

tio
n 

da
te

, t
he

 p
er

m
itt

ee
 sh

al
l m

on
ito

r t
he

tre
at

m
en

t p
la

nt
's 

by
pa

ss
 w

he
n 

di
sc

ha
rg

in
g,

 a
t S

ta
tio

n 
N

um
be

r 3
PD

00
00

26
02

, a
nd

 re
po

rt 
to

 th
e 

O
hi

o 
EP

A
 in

 a
cc

or
da

nc
e 

w
ith

 th
e 

fo
llo

w
in

g
ta

bl
e.

  S
ee

 P
ar

t I
I, 

O
TH

ER
 R

EQ
U

IR
EM

EN
TS

, f
or

 lo
ca

tio
n 

of
 sa

m
pl

in
g.

Ta
bl

e 
- B

yp
as

s M
on

ito
rin

g 
- 6

02
 - 

Fi
na

l

N
ot

es
 fo

r S
ta

tio
n 

N
um

be
r 3

PD
00

00
26

02
:

a.
 D

at
a 

fo
r 2

4 
ho

ur
 to

ta
l f

lo
w

, b
yp

as
s o

cc
ur

re
nc

e,
 a

nd
 b

yp
as

s d
ur

at
io

n 
m

ay
 b

e 
es

tim
at

ed
 if

 a
 m

ea
su

rin
g 

de
vi

ce
 is

 n
ot

 a
va

ila
bl

e.

b.
 A

 D
is

ch
ar

ge
 M

on
ito

rin
g 

R
ep

or
t (

D
M

R
) f

or
 th

is
 st

at
io

n 
m

us
t b

e 
su

bm
itt

ed
 e

ve
ry

 m
on

th
.

c.
 M

on
ito

rin
g 

an
d 

sa
m

pl
in

g 
sh

al
l b

e 
co

nd
uc

te
d 

an
d 

re
po

rte
d 

on
 e

ac
h 

da
y 

th
at

 th
er

e 
is

 a
 d

is
ch

ar
ge

 th
ro

ug
h 

th
is

 st
at

io
n.

d.
 If

 th
er

e 
ar

e 
no

 d
is

ch
ar

ge
s d

ur
in

g 
th

e 
en

tir
e 

m
on

th
, s

el
ec

t t
he

 "N
o 

D
is

ch
ar

ge
" c

he
ck

 b
ox

 o
n 

th
e 

da
ta

 e
nt

ry
 fo

rm
 a

nd
 P

IN
 th

e 
eD

M
R

.

e.
 B

yp
as

s O
cc

ur
re

nc
e:

 If
 a

 d
is

ch
ar

ge
 fr

om
 th

is
 st

at
io

n 
oc

cu
rs

 in
te

rm
itt

en
tly

 d
ur

in
g 

a 
da

y,
 st

ar
tin

g 
an

d 
st

op
pi

ng
 se

ve
ra

l t
im

es
, r

ep
or

t "
1"

 fo
r

th
at

 d
ay

. I
f a

 d
is

ch
ar

ge
 fr

om
 th

is
 st

at
io

n 
oc

cu
rs

 o
n 

m
or

e 
th

an
 o

ne
 d

ay
 b

ut
 is

 th
e 

re
su

lt 
of

 a
 c

on
tin

ui
ng

 p
re

ci
pi

ta
tio

n 
ev

en
t, 

it 
sh

ou
ld

 b
e 

co
un

te
d

as
 o

ne
 o

cc
ur

re
nc

e:
 R

ep
or

t "
1"

 o
n 

th
e 

fir
st

 d
ay

 o
f t

he
 d

is
ch

ar
ge

.

f. 
D

is
ch

ar
ge

 th
ro

ug
h 

th
is

 st
at

io
n 

is
 p

ro
hi

bi
te

d.
  T

he
 D

ire
ct

or
 m

ay
 ta

ke
 e

nf
or

ce
m

en
t a

ct
io

n 
fo

r v
io

la
tio

ns
 o

f t
hi

s p
ro

hi
bi

tio
n 

un
le

ss
 th

e 
th

re
e

co
nd

iti
on

s s
pe

ci
fie

d 
at

 4
0 

C
FR

 1
22

.4
1(

m
) a

nd
 in

 P
ar

t I
II

, I
te

m
 1

1.
C

.1
 o

f t
hi

s p
er

m
it 

ar
e 

m
et

.

g.
 S

ee
 P

ar
t 1

, C
.1

.



Pa
ge

 1
7

3P
D

00
00

2*
O

D

 Ef
flu

en
t C

ha
ra

ct
er

is
tic

 D
is

ch
ar

ge
 L

im
ita

tio
ns

 M
on

ito
rin

g 
R

eq
ui

re
m

en
ts

Pa
ra

m
et

er
C

on
ce

nt
ra

tio
n 

Sp
ec

ifi
ed

 U
ni

ts
M

ax
im

um
M

in
im

um
W

ee
kl

y
M

on
th

ly
W

ee
kl

y
M

on
th

ly
Lo

ad
in

g*
 k

g/
da

y
D

ai
ly

M
ea

su
rin

g
Fr

eq
ue

nc
y

Sa
m

pl
in

g
Ty

pe
M

on
ito

rin
g

 M
on

th
s

00
05

1 
- B

yp
as

s O
cc

ur
re

nc
e 

- N
o.

/D
ay

A
ll

-
-

-
-

-
-

-
W

he
n 

D
is

ch
.

To
ta

l

00
05

2 
- B

yp
as

s T
ot

al
 H

ou
rs

 P
er

 D
ay

 -
H

rs
/D

ay
A

ll
-

-
-

-
-

-
-

W
he

n 
D

is
ch

.
To

ta
l

51
42

8 
- B

yp
as

s V
ol

um
e 

- M
G

A
L

A
ll

-
-

-
-

-
-

-
W

he
n 

D
is

ch
.

24
hr

 T
ot

al

Pa
rt 

I, 
B

. -
 B

Y
PA

SS
 M

O
N

IT
O

R
IN

G
 L

IM
IT

A
TI

O
N

S 
A

N
D

 M
O

N
IT

O
R

IN
G

 R
EQ

U
IR

EM
EN

TS

7.
 B

yp
as

s M
on

ito
rin

g.
  D

ur
in

g 
th

e 
pe

rio
d 

be
gi

nn
in

g 
on

 th
e 

ef
fe

ct
iv

e 
da

te
 a

nd
 la

st
in

g 
un

til
 e

xp
ira

tio
n 

da
te

, t
he

 p
er

m
itt

ee
 sh

al
l m

on
ito

r t
he

tre
at

m
en

t p
la

nt
's 

in
te

rn
al

 b
yp

as
s w

he
n 

di
sc

ha
rg

in
g,

 a
t S

ta
tio

n 
N

um
be

r 3
PD

00
00

26
03

, a
nd

 re
po

rt 
to

 th
e 

O
hi

o 
EP

A
 in

 a
cc

or
da

nc
e 

w
ith

 th
e

fo
llo

w
in

g 
ta

bl
e.

  S
ee

 P
ar

t I
I, 

O
TH

ER
 R

EQ
U

IR
EM

EN
TS

, f
or

 lo
ca

tio
n 

of
 sa

m
pl

in
g.

Ta
bl

e 
- B

yp
as

s M
on

ito
rin

g 
- 6

03
 - 

Fi
na

l

N
ot

es
 fo

r S
ta

tio
n 

N
um

be
r 3

PD
00

00
26

03
:

a.
 T

hi
s s

ta
tio

n 
is

 li
m

ite
d 

to
 w

as
te

w
at

er
 fl

ow
s t

ha
t a

re
 d

iv
er

te
d 

ar
ou

nd
 P

rim
ar

y 
Se

di
m

en
ta

tio
n 

an
d 

re
di

re
ct

ed
 to

 th
e 

B
io

lo
gi

ca
l T

re
at

m
en

t
Pr

oc
es

s.

b.
 D

at
a 

fo
r 2

4 
ho

ur
 to

ta
l f

lo
w

, b
yp

as
s o

cc
ur

re
nc

e,
 a

nd
 b

yp
as

s d
ur

at
io

n 
m

ay
 b

e 
es

tim
at

ed
 if

 a
 m

ea
su

rin
g 

de
vi

ce
 is

 n
ot

 a
va

ila
bl

e.

c.
 A

 D
is

ch
ar

ge
 M

on
ito

rin
g 

R
ep

or
t (

D
M

R
) f

or
 th

is
 st

at
io

n 
m

us
t b

e 
su

bm
itt

ed
 e

ve
ry

 m
on

th
.

d.
 M

on
ito

rin
g 

an
d 

sa
m

pl
in

g 
sh

al
l b

e 
co

nd
uc

te
d 

an
d 

re
po

rte
d 

on
 e

ac
h 

da
y 

th
at

 th
er

e 
is

 a
 d

is
ch

ar
ge

 th
ro

ug
h 

th
is

 st
at

io
n.

e.
 If

 th
er

e 
ar

e 
no

 d
is

ch
ar

ge
s d

ur
in

g 
th

e 
en

tir
e 

m
on

th
, s

el
ec

t t
he

 "N
o 

D
is

ch
ar

ge
" c

he
ck

 b
ox

 o
n 

th
e 

da
ta

 e
nt

ry
 fo

rm
 a

nd
 P

IN
 th

e 
eD

M
R

.

f. 
B

yp
as

s O
cc

ur
re

nc
e:

 If
 a

 d
is

ch
ar

ge
 fr

om
 th

is
 st

at
io

n 
oc

cu
rs

 in
te

rm
itt

en
tly

 d
ur

in
g 

a 
da

y,
 st

ar
tin

g 
an

d 
st

op
pi

ng
 se

ve
ra

l t
im

es
, r

ep
or

t "
1"

 fo
r

th
at

 d
ay

. I
f a

 d
is

ch
ar

ge
 fr

om
 th

is
 st

at
io

n 
oc

cu
rs

 o
n 

m
or

e 
th

an
 o

ne
 d

ay
 b

ut
 is

 th
e 

re
su

lt 
of

 a
 c

on
tin

ui
ng

 p
re

ci
pi

ta
tio

n 
ev

en
t, 

it 
sh

ou
ld

 b
e 

co
un

te
d

as
 o

ne
 o

cc
ur

re
nc

e:
 R

ep
or

t "
1"

 o
n 

th
e 

fir
st

 d
ay

 o
f t

he
 d

is
ch

ar
ge

.



Pa
ge

 1
8

3P
D

00
00

2*
O

D

 Ef
flu

en
t C

ha
ra

ct
er

is
tic

 D
is

ch
ar

ge
 L

im
ita

tio
ns

 M
on

ito
rin

g 
R

eq
ui

re
m

en
ts

Pa
ra

m
et

er
C

on
ce

nt
ra

tio
n 

Sp
ec

ifi
ed

 U
ni

ts
M

ax
im

um
M

in
im

um
W

ee
kl

y
M

on
th

ly
W

ee
kl

y
M

on
th

ly
Lo

ad
in

g*
 k

g/
da

y
D

ai
ly

M
ea

su
rin

g
Fr

eq
ue

nc
y

Sa
m

pl
in

g
Ty

pe
M

on
ito

rin
g

 M
on

th
s

00
01

0 
- W

at
er

 T
em

pe
ra

tu
re

 - 
C

A
ll

-
-

-
-

-
-

-
1/

M
on

th
G

ra
b

00
30

0 
- D

is
so

lv
ed

 O
xy

ge
n 

- m
g/

l
A

ll
-

-
-

-
-

-
-

1/
M

on
th

G
ra

b

00
40

0 
- p

H
 - 

S.
U

.
A

ll
-

-
-

-
-

-
-

1/
M

on
th

G
ra

b

00
61

0 
- N

itr
og

en
, A

m
m

on
ia

 (N
H

3)
 - 

m
g/

l
A

ll
-

-
-

-
-

-
-

1/
M

on
th

G
ra

b

00
62

5 
- N

itr
og

en
 K

je
ld

ah
l, 

To
ta

l -
 m

g/
l

A
ll

-
-

-
-

-
-

-
1/

M
on

th
G

ra
b

00
63

0 
- N

itr
ite

 P
lu

s N
itr

at
e,

 T
ot

al
 - 

m
g/

l
A

ll
-

-
-

-
-

-
-

1/
M

on
th

G
ra

b

00
66

5 
- P

ho
sp

ho
ru

s, 
To

ta
l (

P)
 - 

m
g/

l
A

ll
-

-
-

-
-

-
-

1/
M

on
th

G
ra

b

31
64

8 
- E

. c
ol

i  
- #

/1
00

 m
l

Su
m

m
er

-
-

-
-

-
-

-
1/

M
on

th
G

ra
b

61
43

2 
- 4

8-
H

r. 
A

cu
te

 T
ox

ic
ity

C
er

io
da

ph
ni

a 
du

bi
a 

- %
 A

ff
ec

te
d

Ju
ne

-
-

-
-

-
-

-
1/

Y
ea

r
G

ra
b

61
43

5 
- 9

6-
H

r. 
A

cu
te

 T
ox

ic
ity

 P
im

ep
ha

le
s

pr
om

el
a 

- %
 A

ff
ec

te
d

Ju
ne

 a
nd

 A
ug

-
-

-
-

-
-

-
2/

Y
ea

r
G

ra
b

61
43

8 
- 7

-D
ay

 C
hr

on
ic

 T
ox

ic
ity

C
er

io
da

ph
ni

a 
du

bi
a 

- %
 A

ff
ec

te
d

Ju
ne

-
-

-
-

-
-

-
1/

Y
ea

r
G

ra
b

61
44

1 
- 7

-D
ay

 C
hr

on
ic

 T
ox

ic
ity

Pi
m

ep
ha

le
s p

ro
m

el
as

 - 
%

 A
ff

ec
te

d
Ju

ne
 a

nd
 A

ug
-

-
-

-
-

-
-

2/
Y

ea
r

G
ra

b

Pa
rt 

I, 
B

. -
 U

PS
TR

EA
M

 M
O

N
IT

O
R

IN
G

 R
EQ

U
IR

EM
EN

TS

8.
 U

ps
tre

am
 M

on
ito

rin
g.

  D
ur

in
g 

th
e 

pe
rio

d 
be

gi
nn

in
g 

on
 th

e 
ef

fe
ct

iv
e 

da
te

 a
nd

 la
st

in
g 

un
til

 e
xp

ira
tio

n 
da

te
, t

he
 p

er
m

itt
ee

 sh
al

l m
on

ito
r t

he
re

ce
iv

in
g 

st
re

am
, u

ps
tre

am
 o

f t
he

 p
oi

nt
 o

f d
is

ch
ar

ge
 a

t S
ta

tio
n 

N
um

be
r 3

PD
00

00
28

01
, a

nd
 re

po
rt 

to
 th

e 
O

hi
o 

EP
A

 in
 a

cc
or

da
nc

e 
w

ith
 th

e
fo

llo
w

in
g 

ta
bl

e.
  S

ee
 P

ar
t I

I, 
O

TH
ER

 R
EQ

U
IR

EM
EN

TS
, f

or
 lo

ca
tio

n 
of

 sa
m

pl
in

g.

Ta
bl

e 
- U

ps
tre

am
 M

on
ito

rin
g 

- 8
01

 - 
Fi

na
l

N
ot

es
 fo

r S
ta

tio
n 

N
um

be
r 3

PD
00

00
28

01
:

a.
 S

am
pl

in
g 

fo
r t

he
 re

sp
ec

tiv
e 

pa
ra

m
et

er
s a

t s
ta

tio
ns

 3
PD

00
00

20
01

 a
nd

 3
PD

00
00

28
01

 sh
al

l o
cc

ur
 th

e 
sa

m
e 

da
y.



Pa
ge

 1
9

3P
D

00
00

2*
O

D

 Ef
flu

en
t C

ha
ra

ct
er

is
tic

 D
is

ch
ar

ge
 L

im
ita

tio
ns

 M
on

ito
rin

g 
R

eq
ui

re
m

en
ts

Pa
ra

m
et

er
C

on
ce

nt
ra

tio
n 

Sp
ec

ifi
ed

 U
ni

ts
M

ax
im

um
M

in
im

um
W

ee
kl

y
M

on
th

ly
W

ee
kl

y
M

on
th

ly
Lo

ad
in

g*
 k

g/
da

y
D

ai
ly

M
ea

su
rin

g
Fr

eq
ue

nc
y

Sa
m

pl
in

g
Ty

pe
M

on
ito

rin
g

 M
on

th
s

00
01

0 
- W

at
er

 T
em

pe
ra

tu
re

 - 
C

A
ll

-
-

-
-

-
-

-
1/

M
on

th
G

ra
b

00
30

0 
- D

is
so

lv
ed

 O
xy

ge
n 

- m
g/

l
A

ll
-

-
-

-
-

-
-

1/
M

on
th

G
ra

b

00
40

0 
- p

H
 - 

S.
U

.
A

ll
-

-
-

-
-

-
-

1/
M

on
th

G
ra

b

00
61

0 
- N

itr
og

en
, A

m
m

on
ia

 (N
H

3)
 - 

m
g/

l
A

ll
-

-
-

-
-

-
-

1/
M

on
th

G
ra

b

00
62

5 
- N

itr
og

en
 K

je
ld

ah
l, 

To
ta

l -
 m

g/
l

A
ll

-
-

-
-

-
-

-
1/

M
on

th
G

ra
b

00
63

0 
- N

itr
ite

 P
lu

s N
itr

at
e,

 T
ot

al
 - 

m
g/

l
A

ll
-

-
-

-
-

-
-

1/
M

on
th

G
ra

b

00
66

5 
- P

ho
sp

ho
ru

s, 
To

ta
l (

P)
 - 

m
g/

l
A

ll
-

-
-

-
-

-
-

1/
M

on
th

G
ra

b

00
90

0 
- H

ar
dn

es
s, 

To
ta

l (
C

aC
O

3)
 - 

m
g/

l
A

ll
-

-
-

-
-

-
-

1/
M

on
th

G
ra

b

31
64

8 
- E

. c
ol

i  
- #

/1
00

 m
l

Su
m

m
er

-
-

-
-

-
-

-
1/

M
on

th
G

ra
b

Pa
rt 

I, 
B

. -
 D

O
W

N
ST

R
EA

M
-N

EA
R

FI
EL

D
 M

O
N

IT
O

R
IN

G
 R

EQ
U

IR
EM

EN
TS

9.
 D

ow
ns

tre
am

-N
ea

rf
ie

ld
 M

on
ito

rin
g.

  D
ur

in
g 

th
e 

pe
rio

d 
be

gi
nn

in
g 

on
 th

e 
ef

fe
ct

iv
e 

da
te

 a
nd

 la
st

in
g 

un
til

 e
xp

ira
tio

n 
da

te
, t

he
 p

er
m

itt
ee

 sh
al

l
m

on
ito

r t
he

 re
ce

iv
in

g 
st

re
am

, d
ow

ns
tre

am
 o

f t
he

 p
oi

nt
 o

f d
is

ch
ar

ge
, a

t S
ta

tio
n 

N
um

be
r 3

PD
00

00
29

01
, a

nd
 re

po
rt 

to
 th

e 
O

hi
o 

EP
A

 in
ac

co
rd

an
ce

 w
ith

 th
e 

fo
llo

w
in

g 
ta

bl
e.

  S
ee

 P
ar

t I
I, 

O
TH

ER
 R

EQ
U

IR
EM

EN
TS

, f
or

 lo
ca

tio
n 

of
 sa

m
pl

in
g.

Ta
bl

e 
- D

ow
ns

tre
am

-N
ea

rf
ie

ld
 M

on
ito

rin
g 

- 9
01

 - 
Fi

na
l

N
ot

es
 fo

r S
ta

tio
n 

N
um

be
r 3

PD
00

00
29

01
:

a.
 S

am
pl

in
g 

fo
r t

he
 re

sp
ec

tiv
e 

pa
ra

m
et

er
s a

t s
ta

tio
ns

 3
PD

00
00

20
01

 a
nd

 3
PD

00
00

29
01

 sh
al

l o
cc

ur
 th

e 
sa

m
e 

da
y.



Page 20
3PD00002*OD

Part I, C - Schedule of Compliance

1. Bypassing: No Feasible Alternatives Analysis (NFA) and Schedule

The facility includes an Equalization Basin overflow which re-routes a portion of
wastewater flow when the influent flow rate exceeds the plant's rated capacity. Bypassed
flows do not receive the following required level of treatment: Secondary Treatment.
Excessive influent flow rates are caused by infiltration and inflow (I/I) which results in
one or more of the following: collection system overflows, poor treatment plant
performance, and plant bypasses. Collection system overflows and treatment plant
oveflows or bypasses are not authorized by this permit.

a.  As soon as practicable but not later than 12 Months from the effective date of this
NPDES permit, the permittee shall initiate a comprehensive analysis of all feasible
alternatives necessary to eliminate the bypass at the treatment plant and any overflows in
the collection system. (Event Code 8599)

This analysis shall address and evaluate the following:

i. I/I reduction within the collection system;

ii. Additional wastewater storage and flow equalization;

iii. Providing additional secondary treatment capacity which includes an analysis of
constructing additional secondary capacity as well as an analysis of process changes to
enhance secondary treatment capacity;

iv. The analysis shall also evaluate methods that will enhance the treatment of any
bypassed flow;

v. Costs associated with the respective alternatives;

vi. A proposed schedule for implementation of recommended improvements (if required)
in the collection system and/or the treatment plant.

b. Not later than 24 Months from the effective date of this NPDES permit, the permittee
shall submit the NFA report to the Ohio EPA Northeast District Office.  Ohio EPA will
review the report and provide any necessary comments to the permittee. The permittee
shall respond to any deficiencies in the analysis as noted by Ohio EPA within 30 days of
receiving Ohio EPA comments. (Event Code 15099)

c. Within 30 days of notification of review and acceptance by Ohio EPA, the permittee
shall initiate implementation of the recommendations of the report.

d. The permittee shall submit annual status reports towards implementation of the
recommendations in accordance with the following schedule:

i. Not later than 36 Months after the effective date of the permit; and (Event Code 95999)



Page 21
3PD00002*OD

ii. Not later than 48 Months after the effective date of the permit. (Event Code 95999)

e. Unless extended in writing by Ohio EPA, all work necessary to comply with the
implementation schedule of the selected NFA alternative(s) shall be fully completed by
the expiration date of this permit.

2. Municipal Pretreatment Schedule

a. The permittee shall evaluate the adequacy of local industrial user limitations to prevent
the introduction of pollutants into the POTW which will interfere with the operation of
the POTW, pass through the POTW in amounts that exceed water quality standard-based
limits, be incompatible with the POTW, or limit wastewater or sludge use options.
Technical justification for revising local industrial user limitations to attain compliance
with final table limits, along with a pretreatment program modification request, or
technical justification for retaining existing local industrial user limitations shall be
submitted to Ohio EPA, Central Office Pretreatment Unit and to Ohio EPA, Northeast
District Office, as soon as possible, but no later than six months from the effective date of
this permit. (Event Code 52599)

Technical justification is required for arsenic, cadmium, total chromium, dissolved
hexavalent chromium, copper, free cyanide, lead, mercury, molybdenum, nickel,
selenium, silver, and zinc unless screening of wastewater and sludge indicate these
pollutants are not present in significant amounts. Technical justification is also required
for any other pollutants where a local limit may be necessary to protect against pass
through, interference or sludge disposal.

To demonstrate technical justification for new local industrial user limits or justification
for retaining existing limits, a local limits technical justification report shall be submitted
to Ohio EPA.  The report shall be consistent with the guidance, procedures and
methodologies found in Ohio EPA's and USEPA's local limits guidance documents
available at http://epa.ohio.gov/dsw/pretreatment/guidance.aspx.



Page 22
3PD00002*OD

The report shall include the following:

i. Identification of and justification for pollutants of concern for which local limits will be
developed.
ii.  Treatment plant flow and industrial flows to which local limits will be applied. If the
POTW is accepting any hauled waste include for each type of hauled waste (e.g. landfill
leachate, septage), at least 5 data points detailing the dates and volumes of discharge and
sampling results for all the pollutants of concern.

iii.  Domestic/background concentrations.  To determine domestic/background
concentrations, the permittee shall, at a minimum, sample at three different locations for
five consecutive days or two different locations for seven consecutive days.  These
locations shall, to the extent possible, convey only domestic wastewater.

iv. Treatment plant removal efficiencies.  Whenever possible, site specific removal
efficiencies shall be determined using actual plant data with analytical detection levels
that are sensitive enough to provide values above the reporting level (RL) or practical
quantification limit (PQL).

v. A comparison of maximum allowable headworks loadings based on all applicable
criteria. Criteria may include sludge disposal, NPDES permit limits, waste load allocation
values, and interference with biological processes such as activated sludge, sludge
digestion, nitrification, etc.  Calculation tables can be found on the Ohio EPA website at
http://www.epa.ohio.gov/dsw/pretreatment/guidance.aspx.

vi. If revised industrial user discharge limits are proposed, the method of allocating
available pollutant loads to industrial users.

vii. If narrative or best management practices (BMPs) are proposed as local limits,
information on how they will be implemented.  When appropriate, industrial user
discharge limits may include narrative local limits requiring industrial users to develop
and implement BMPs.  These narrative local limits may be used either alone or as a
supplement to numeric limits.

viii. Supporting data, assumptions, and methodologies used in establishing the
information in item a.i. through a.vii above.

ix.  The stamp and signature of a licensed Ohio professional engineer.



Page 23
3PD00002*OD

b.  Revisions.  The permittee shall submit a revised local limit technical justification
report within 90 days of receiving notification from Ohio EPA of deficiencies in the
submitted report.

c. If revisions to local industrial user limitations including best management practices are
determined to be necessary, the permittee shall incorporate revised local industrial user
limitations in all industrial user control documents, as applicable, no later than 4 months
after the date of Ohio EPA's approval.

d.  Sampling Methods

i. Mercury: If the permittee uses EPA Method 245.1 or 245.2 to sample domestic
background locations and mercury concentrations are below detection, the permittee shall
use EPA method 1631 or 245.7 to quantify domestic background contributions of
mercury.

ii.  Free Cyanide: The permittee shall use ASTM D7237 or OIA-1677-09 flow injection
followed by gas diffusion amperometry to quantify domestic background contributions of
free cyanide.

3. Evaluation for Reducing Discharge of Phosphorus

The permittee shall prepare and submit to Ohio EPA Northeast District Office for
acceptance a Phosphorus Discharge Optimization Evaluation plan. The plan shall include
an evaluation of collected effluent data, possible source reduction measures, operational
improvements, and minor facility modifications that will optimize reductions in
phosphorus discharges from the WWTP.  The plan shall include a proposed schedule for
implementing discharge optimization measures identified through the evaluation process.

The plan shall be completed and submitted to Ohio EPA no later than 12 Months from
the effective date of this permit. Upon acceptance of the plan by Ohio EPA, the permittee
shall implement the measures, improvements, and modifications in accordance with the
plan and schedule specified in the plan. A complete Permit-to-Install (PTI) application
and approvable detail plans must be submitted to the Ohio EPA Northeast District Office
where appropriate. (Event Code 21599)

The permittee shall fill out and submit the Evaluation for Reducing Discharge of
Phosphorus Form found at the Internet site
http://www.epa.state.oh.us/dsw/permits/npdesform.aspx which reports on the overall
progress towards reducing the final effluent concentration of nutrients attached with the
submittal of the future permit renewal application.



Page 24
3PD00002*OD

4. Whole Effluent Toxicity for Pimephales promelas

a. Within 42 Months of the effective date of this permit, the permittee shall submit a
report to Ohio EPA Northeast Office. This report shall contain summarized results of the
toxicity testing for the previous 36 months. (Event Code 2299)

b.  If acute and chronic toxicity results are reported below 1.0 TUa and 11.0 TUc,
respectively, through the previous 36 months of monitoring, the permittee may submit a
request to Ohio EPA Northeast District Office for a permit modification. The permit
modification may allow for removal of the effluent limitations and  reduced toxicity
monitoring to an annual basis.  Unless modified, the final effluent limitations of 1.0 TUa
and 11.0 TUc become effective 54 months from the effective date of this permit.

c.  If acute or chronic toxicity results are reported greater than or equal to 1.0 TUa or 11.0
TUc, respectively, Ohio EPA will determine if a Toxicity Reduction Evaluation (TRE)
will be required of the permittee. A decision to require a TRE will be based upon best
professional judgment and the following decision criteria:

i. acute or chronic PEQ values for toxicity in outfall 3PD00002001 effluent determined
using the provisions of 40 CFR Part 132, Appendix F, Procedure 6 are greater than 1.0
TUa or the chronic wasteload allocation of 11.0 TUc;

ii. a review of the test procedures for adequacy; and

iii. evaluation of the normality of process and treatment plant operations at the time of
sampling.

The permittee shall receive written notification from Ohio EPA if a TRE is required.



Page 25
3PD00002*OD

Part II, Other Requirements

A. Operator Certification Requirements

1. Classification

a. In accordance with Ohio Administrative Code 3745-7-04, the sewage treatment facility
at this facility shall be classified as a Class III facility.

b. All sewerage (collection) systems that are tributary to this treatment works are Class II
sewerage systems in accordance with paragraph (B)(1)(a) of rule 3745-7-04 of the Ohio
Administrative Code.

2. Operator of Record

a. The permittee shall designate one or more operator of record to oversee the technical
operation of the treatment works and sewerage (collection) system in accordance with
paragraph (A)(2) of rule 3745-7-02 of the Ohio Administrative Code.

b. Each operator of record shall have a valid certification of a class equal to or greater
than the classification of the treatment works as defined in Part II, Item A.1 of this
NPDES permit.

c. Within three days of a change in an operator of record, the permittee shall notify the
Director of the Ohio EPA of any such change on a form acceptable to Ohio EPA. The
appropriate form can be found at the following website:

http://www.epa.ohio.gov/portals/28/Documents/opcert
/Operator_of_Record_Notification_Form.pdf

d. Within 60 days of the effective date of this permit, the permittee shall notify the
Director of Ohio EPA of the operators of record on a form acceptable to Ohio EPA.

e. The operator of record for a class II, III, or IV treatment works or class II sewerage
system may be replaced by a backup operator with a certificate one classification lower
than the treatment works or sewerage system for a period of up to thirty consecutive
days. The use of this provision does not require notification to the agency.

f. Upon proper justification, such as military leave or long term illness, the director may
authorize the replacement of the operator of record for a class II, III, or IV treatment
works or class II sewerage system by a backup operator with a certificate one
classification lower than the facility for a period of greater than thirty consecutive days.
Such requests shall be made in writing to the appropriate district office.



Page 26
3PD00002*OD

3. Minimum Staffing Requirements

a. The permittee shall ensure that the treatment works operator of record is physically
present at the facility in accordance with the minimum staffing requirements per
paragraph (C)(1) of rule 3745-7-04 of the Ohio Administrative Code or the requirements
from an approved 3745-7-04(C) minimum staffing hour reduction plan.

b. Sewerage (collection) system Operators of Record are not required to meet minimum
staffing requirements in paragraph (C)(1) of rule 3745-7-04 of the Ohio Administrative
Code.

c. If Ohio EPA approves a reduction in minimum staffing requirements based upon a
facility operating plan, any change in the criteria under which the operating plan was
approved (such as enforcement status, history of noncompliance, or provisions included
in the plan) will require that the treatment works immediately return to the minimum
staffing requirements included in paragraph (C)(1) of rule 3745-7-04 of the Ohio
Administrative Code.

B. Description of the location of the required sampling stations are as follows:

Sampling Station      Description of Location
_________________________________________________________________

3PD00002001             Final effluent        (Lat: 41N  58 ' 08 "; Long: 80 W 32 ' 57 ")
3PD00002300             System wide sanitary sewer overflow occurences
3PD00002581             Sludge prior to land application
3PD00002586             Sludge prior to landfilling
3PD00002588             Sludge hauled to another NPDES permit holder
3PD00002601             Plant Influent
3PD00002602             Equalization Basin overflow prior to Outfall 3PD00002001
3PD00002603             Bypass around Primary Sedimentation to Secondary Treatment
3PD00002801             Conneaut Creek downstream of Outfall 3PD00002001
3PD00002901             Conneaut Creek upstream of Outfall 3PD00002001
_________________________________________________________________

C. All parameters, except flow, need not be monitored on days when the plant is not
normally staffed (Saturdays, Sundays, and Holidays).  On those days, report "AN" on the
monthly report form.

D.  Sanitary Sewer Overflow Reporting

A sanitary sewer overflow is an overflow, spill, release, or diversion of wastewater from
a sanitary sewer system. SSOs do not include wet weather discharges from combined
sewer overflows specifically listed in Part II of this NPDES permit (if any). All SSOs are
prohibited.



Page 27
3PD00002*OD

1. Reporting for SSOs That Imminently and Substantially Endanger Human Health

a) Immediate Notification

You must notify Ohio EPA (1-800-282-9378) and the appropriate Board of Health (i.e.,
city or county) within 24 hours of learning of any SSO from your sewers or from your
maintenance contract areas that may imminently and substantially endanger human
health. The telephone report must identify the location, estimated volume and receiving
water, if any, of the overflow. An SSO that may imminently and substantially endanger
human health includes dry weather overflows, major line breaks, overflow events that
result in fish kills or other significant harm, overflows that expose the general public to
contact with raw sewage, and overflow events that occur in sensitive waters and high
exposure areas such as protection areas for public drinking water intakes and waters
where primary contact recreation occurs.

b) Follow-Up Written Report

Within 5 days of the time you become aware of any SSO that may imminently and
substantially endanger human health, you must provide the appropriate Ohio EPA district
office a written report that includes:

(i) the estimated date and time when the overflow began and stopped or will be stopped
(if known);
(ii) the location of the SSO including an identification number or designation if one exists
(iii) the receiving water (if there is one);
(iv) an estimate of the volume of the SSO (if known);
(v) a description of the sewer system component from which the release occurred (e.g.,
manhole, constructed overflow pipe, crack in pipe);
(vi) the cause or suspected cause of the overflow;
(vii) steps taken or planned to reduce, eliminate, and prevent reoccurrence of the
overflow and a schedule of major milestones for those steps; and
(viii) steps taken or planned to mitigate the impact(s) of the overflow and a schedule of
major milestones for those steps.

An acceptable 5-day follow-up written report can be filled-in or downloaded from the
Ohio EPA Division of Surface Water Permits Program Technical Assistance Web page at
http://www.epa.ohio.gov/dsw/permits/technical_assistance.aspx.



Page 28
3PD00002*OD

2. Reporting for All SSOs, Including Those That Imminently and Substantially Endanger
Human Health

a) Discharge Monitoring Reports (DMR)

Sanitary sewer overflows that enter waters of the state, either directly or through a storm
sewer or other conveyance, shall be reported on your Discharge Monitoring Reports
(DMR). You must report the system-wide number of occurrences for SSOs that enter
waters of the state in accordance with the requirements for station number 300. A
monitoring table for this station is included in Part I, B of this NPDES permit. For the
purpose of counting occurrences, each location on the sanitary sewer system where there
is an overflow, spill, release, or diversion of wastewater on a given day is counted as one
occurrence. For example, if on a given day overflows occur from a manhole at one
location and from a damaged pipe at another location and they both enter waters of the
state, you should record two occurrences for that day. If overflows from both locations
continue on the following day, you should record two occurrences for the following day.
At the end of the month, total the daily occurrences from all locations on your system and
report this number using reporting code 74062 (Overflow Occurrence, No./Month) on the
4500 form for station number 300.

b) Annual Report

You must prepare an annual report of all SSOs in your collection system, including those
that do not enter waters of the state. The annual report must be in an acceptable format
(see below) and must include:

(i) A table that lists an identification number, a location description, and the receiving
water (if any) for each existing SSO. If an SSO previously included in the list has been
eliminated, this shall be noted. Assign each SSO location a unique identification by
numbering them consecutively, beginning with 301.

(ii) A table that lists the date that an overflow occurred, the unique ID of the overflow,
the name of affected receiving waters (if any), and the estimated volume of the overflow
(in millions of gallons). The annual report may summarize information regarding
overflows of less than approximately 1,000 gallons.

(iii) A table that summarizes the occurrence of water in basements (WIBs) by total
number and by sewershed. The report shall include a narrative analysis of WIB patterns
by location, frequency and cause. Only WIBs caused by a problem in the publicly-owned
collection system must be included.



Page 29
3PD00002*OD

Not later than March 31 of each year, you must submit one copy of the annual report for
the previous calendar year to the appropriate Ohio EPA district office and one copy to:
Ohio EPA; Division of Surface Water; NPDES Permit Unit; P.O. Box 1049; Columbus,
OH, 43216-1049.  You also must provide adequate notice to the public of the availability
of the report.  Adequate public notice would include:  notices posted at the community
administration building, the public library and the post office; a public notice in the
newspaper; or a notice sent out with all sewer bills.

An acceptable annual SSO report can be filled-in or downloaded from the Ohio EPA
Division of Surface Water Permits Program Technical Assistance Web page at
http://www.epa.ohio.gov/dsw/permits/technical_assistance.aspx.

E. The permittee shall maintain in good working order and operate as efficiently as
possible the "treatment works" and "sewerage system" as defined in ORC 6111.01 to
achieve compliance with the terms and conditions of this permit and to prevent
discharges to the waters of the state, surface of the ground, basements, homes, buildings,
etc.

F. Composite samples shall be comprised of a series of grab samples collected over a
24-hour period and proportionate in volume to the sewage flow rate at the time of
sampling.  Such samples shall be collected at such times and locations, and in such a
fashion, as to be representative of the facility's overall performance.

G. Grab samples shall be collected at such times and locations, and in such fashion, as to
be representative of the facility's performance.

H. Multiple grab samples shall be comprised of at least three grab samples collected at
intervals of at least three hours during the period that the plant is staffed on each day for
sampling.  Samples shall be collected at such times and locations, and in such fashion, as
to be representative of the facility's overall performance.  The critical value shall be
reported.

I. The treatment works must obtain at least 85 percent removal of carbonaceous
biochemical oxygen demand (five-day) and suspended solids (see Part III, Item 1).



Page 30
3PD00002*OD

J. Limits Below Quantification

The parameters below have had effluent limitations established that are below the Ohio
EPA Quantification Level (OEPA QL) for the approved analytical procedure
promulgated at 40 CFR 136. OEPA QLs may be expressed as Practical Quantification
Levels (PQL) or Minimum Levels (ML). Compliance with an effluent limit that is below
the OEPA QL is determined in accordance with ORC Section 6111.13 and OAC Rule
3745-33-07(C). For maximum effluent limits, any value reported below the OEPA QL
shall be considered in compliance with the effluent limit. For average effluent limits,
compliance shall be determined by taking the arithmetic mean of values reported for a
specified averaging period, using zero (0) for any value reported at a concentration less
than the OEPA QL, and comparing that mean to the appropriate average effluent limit.
An arithmetic mean that is less than or equal to the average effluent limit shall be
considered in compliance with that limit.

The permittee must utilize the lowest available detection method currently approved
under 40 CFR Part 136 for monitoring these parameters.

REPORTING:

All analytical results, even those below the OEPA QL (listed below), shall be reported.

Analytical results are to be reported as follows:

1. Results above the QL: Report the analytical result for the parameter of concern.

2. Results above the MDL, but below the QL: Report the analytical result, even though it
is below the QL.

3. Results below the MDL: Analytical results below the method detection limit shall be
reported as "below detection" using the reporting code "AA".

The following table of quantification levels will be used to determine compliance with
NPDES permit limits:

Parameter                                                  PQL                      ML

Chlorine, Total Residual                    0.050 mg/l                --

This permit may be modified, or, alternatively, revoked and reissued, to include more
stringent effluent limits or conditions if information generated as a result of the
conditions of this permit indicate the presence of these pollutants in the discharge at
levels above the water quality based effluent limit (WQBEL).



Page 31
3PD00002*OD

K. POTWs that accept hazardous wastes by truck, rail, or dedicated pipeline are
considered to be hazardous waste treatment, storage, and disposal facilities (TSDFs) and
are subject to regulation under the Resource Conservation and Recovery Act (RCRA).
Under the "permit-by-rule" regulation found at 40 CFR 270.60(c), a POTW must
1) comply with all conditions of its NPDES permit,
2) obtain a RCRA ID number and comply with certain manifest and reporting
requirements under RCRA,
3) satisfy corrective action requirements, and
4) meet all federal, state, and local pretreatment requirements.

L.  Water quality based permit limitations in this permit may be revised based on updated
wasteload allocations or use designation rules.  This permit may be modified, or revoked
and reissued, to include new water quality based effluent limits or other conditions that
are necessary to comply with a revised wasteload allocation, or an approved total
maximum daily loads (TMDL) report as required under Section 303 (d) of the Clean
Water Act.

M. All disposal, use, storage, or treatment of sewage sludge by the Permittee shall
comply with Chapter 6111. of the Ohio Revised Code, Chapter 3745-40 of the Ohio
Administrative Code and any further requirements specified in this NPDES permit, and
any other actions of the Director that pertain to the disposal, use, storage, or treatment of
sewage sludge by the Permittee.

N. Sewage sludge composite samples shall consist of a minimum of six grab samples
collected at such times and locations, and in such fashion, as to be representative of the
facility's sewage sludge.

O.  No later than March 1 of each calendar year, the Permittee shall submit a report
summarizing the sewage sludge disposal, use, storage, or treatment activities of the
Permittee during the previous calendar year. The report shall be submitted through the
Ohio EPA eBusiness Center, Division of Surface Water NPDES Permit Applications
service.

P. Each day when sewage sludge is removed from the wastewater treatment plant for use
or disposal, a representative sample of sewage sludge shall be collected and analyzed for
percent total solids. This value of percent total solids shall be used to calculate the total
Sewage Sludge Weight (Discharge Monitoring Report code 70316) and/or total Sewage
Sludge Fee Weight (Discharge Monitoring Report code 51129) removed from the
treatment plant on that day. The results of the daily monitoring, and the weight
calculations, shall be maintained on site for a minimum of five years. The test
methodology used shall be from Part 2540 G of Standard Methods for the Examination of
Water and Wastewater American Public Health Association, American Water Works
Association, and Water Environment Federation, using the edition which is current on the
issuance date of the permit. To convert from gallons of liquid sewage sludge to dry tons
of sewage sludge: dry tons = gallons x 8.34 (lbs/gallon) x 0.0005 (tons/lb) x decimal
fraction total solids.



Page 32
3PD00002*OD

Q.  Cyanide Low Level Method

This permit no longer authorizes the use of method 4500 CN-I from Standard Methods
for free cyanide testing.  Currently there are two approved methods for free cyanide listed
in 40 CFR 136 that have a quantification level lower than any water quality-based
effluent limits:  ASTM D7237-10 and OIA-1677-09.  The permittee shall begin using one
of these approved methods as soon as possible.  If you must use method 4500 CN-I
during the transition to an approved method, report the results on your DMR and enter
"Method 4500 CN-I:" in the remarks section.

R.  Monitoring for Low Level Mercury

The permittee shall use EPA Method 1631 promulgated under 40 CFR 136 to comply
with the influent and effluent mercury monitoring requirements of this permit.

S.  Sampling for Bis(2-ethylhexyl) phthalate

Composite samples for Bis(2-ethylhexyl) phthalate shall be comprised of at least three
grab samples proportionate in volume to the sewage flow rate at the time of sampling and
collected at intervals of at least 30 minutes, but not more than 2 hours, during an 8 hour
period that the plant is staffed for sampling. The samples shall be collected in glass to
eliminate the potential for contamination from plastic containers; and they shall be
collected at such times and locations, and in such fashion, as to be representative of the
facility's overall performance.

T.  Monitoring for Dissolved Orthophosphate (as P)

Beginning no later than three months from the effective date of this permit, the permittee
shall begin monitoring for dissolved orthophosphate by grab sample.  The permittee shall
filter the grab sample within 15 minutes of collection using a 0.45-micron filter.  The
filtered sample must be analyzed within 48 hours.  Samples shall be collected at such
times and locations, and in such fashion, as to be representative of the facility's overall
performance.

U. Pretreatment Program Requirements

The permittee's pretreatment program initially approved on December 31, 1987 and all
subsequent modifications approved before the effective date of this permit, shall be an
enforceable term and condition of this permit.

To ensure that the approved program is implemented in accordance with 40 CFR 403,
Chapter 3745-3 of Ohio Administrative Code and Chapter 6111 of the Ohio Revised
Code, the permittee shall comply with the following conditions:



Page 33
3PD00002*OD

1. Legal Authority

The permittee shall adopt and maintain legal authority which enables it to fully
implement and enforce all aspects of its approved pretreatment program including the
identification and characterization of industrial sources, issuance of control documents,
compliance monitoring and reporting, and enforcement.

The permittee shall establish agreements with all contributing jurisdictions, as necessary,
to enable the permittee to fulfill its requirements with respect to industrial users
discharging to its system.

2. Funding

The permittee shall have sufficient resources and qualified personnel to fully implement
all aspects of its approved pretreatment program.

3. Industrial User Inventory

The permittee shall identify all industrial users subject to pretreatment standards and
requirements and characterize the nature and volume of pollutants in their wastewater.
Dischargers determined to be Significant Industrial Users according to OAC
3745-3-01(FF) must be notified of applicable pretreatment standards and requirements
within 30 days of making such a determination. This inventory shall be updated at a
frequency to ensure proper identification and characterization of industrial users.

4. Slug Load Control Plans for Significant Industrial Users

The permittee shall evaluate the need for a plan, device or structure to control a potential
slug discharge at least once during the term of each significant industrial user's control
mechanism. Existing significant industrial users shall be evaluated within one year of the
effective date of this permit if the users have never been evaluated. New industrial users
identified as significant industrial users shall be evaluated within one year of being
identified as a significant industrial user.



Page 34
3PD00002*OD

5. Local Limits

The permittee shall develop and enforce technically based local limits to prevent the
introduction of pollutants into the POTW which will interfere with the operation of the
POTW, pass through the treatment works, be incompatible with the treatment works, or
limit wastewater or sludge use options.

The permittee shall use the following waste load allocation values when evaluating local
limits for the following pollutants for which a final effluent limit has not been established:

Arsenic                                680  ug/l
Cadmium                             11ug/l
Chromium,  hexavalent       31  ug/l
Chromium, total                   1100  ug/l
Copper                               34  ug/l
Free Cyanide                      44  ug/l
Lead                                  91  ug/l
Molybdenum                       110,000  ug/l
Nickel                                672  ug/l
Selenium                            55  ug/l
Silver                                  4.5 ug/l
Zinc                                   280  ug/l

For the purpose of periodically reevaluating local limits, the permittee shall implement
and maintain a sampling program to characterize pollutant contribution to the POTW
from industrial and residential sources and to determine pollutant removal efficiencies
through the POTW. The permittee shall continue to review and develop local limits as
necessary.

6. Control Mechanisms

The permittee shall issue control mechanisms to all industries determined to be
Significant Industrial Users as define in OAC 3745-3-01(FF). Control mechanisms must
meet at least the minimum requirements of OAC-3745-3-03(C)(1)(c).



Page 35
3PD00002*OD

7. Industrial Compliance Monitoring

The permittee shall sample and inspect industrial users in accordance with the approved
program or approved modifications, including inspection and sampling of all significant
industrial users at least annually. Sample collection, preservation and analysis must be
performed in accordance with procedures in 40 CFR 136 and with sufficient care to
produce evidence admissible in judicial enforcement proceedings.

The permittee shall also require, receive, and review self-monitoring and other industrial
user reports when necessary to determine compliance with pretreatment standards and
requirements. If the permittee performs sampling and analysis in lieu of an industrial
user¿s self-monitoring, the permittee shall perform repeat sampling and analysis within
30 days of becoming aware of a permit violation, unless the permittee notifies the user of
the violation and requires the user to perform the repeat analysis and reporting.

8. POTW Priority Pollutant Monitoring

The permittee shall annually monitor priority pollutants, as defined by U.S. EPA, in the
POTW's influent, effluent and sludge. Sample collection, preservation, and analysis shall
be performed using U.S. EPA approved methods.

a. A sample of the influent and the effluent shall be collected when industrial discharges
are occurring at normal to maximum levels. Sampling of the influent shall be done prior
to any recycle streams and sampling of the effluent shall be after disinfection. Both
samples shall be collected on the same day or, alternately, the effluent sample may be
collected following the influent sample by approximately the retention time of the POTW.

Sampling of sludge shall be representative of sludge removed to final disposal. A
minimum of one grab sample shall be taken during actual sludge removal and disposal
unless the POTW uses more than one disposal option. If multiple disposal options are
used, the POTW shall collect a composite of grab samples from all disposal practices
which are proportional to the annual flows to each type of disposal.

b. A reasonable attempt shall be made to identify and quantify additional constituents
(excluding priority pollutants and unsubstituted aliphatic compounds) at each sample
location. Identification of additional peaks more than ten times higher than the adjacent
background noise on the total ion plots (reconstructed gas chromatograms) shall be
attempted through the use of U.S. EPA/NIH computerized library of mass spectra, with
visual confirmation by an experienced analyst. Quantification may be based on an order
of magnitude estimate compared with an internal standard.

The results of these samples must be submitted on Ohio EPA Form 4221 with the
permittee's annual pretreatment report. Samples may be collected at any time during the
12 months preceding the due date of the annual report and may be used to fulfill other
NPDES monitoring requirements where applicable.



Page 36
3PD00002*OD

9. Enforcement

The permittee shall investigate all instances of noncompliance with pretreatment
standards and requirements and take timely, appropriate, and effective enforcement
action to resolve the noncompliance in accordance with the permittee's approved
enforcement response plan.

On or prior to February 15th of each year, the permittee shall publish, in a newspaper of
general circulation that provides meaningful public notice within the jurisdiction served
by the permittee, a list of industrial users which, during the previous 12 months, have
been in Significant Noncompliance [OAC 3745-3-03(C)(2)(h)] with applicable
pretreatment standards or requirements.

10. Reporting

All reports required under this section shall be submitted to the following address in
duplicate:

Ohio Environmental Protection Agency
Division of Surface Water
Pretreatment Unit
P.O. Box 1049
Columbus, OH 43216-1049

a. Quarterly Industrial User Violation Report

On or prior to the 15th day of March, June, September, and December, the permittee shall
report the industrial users that are in violation of applicable pretreatment standards during
the previous quarter. The report shall be prepared in accordance with guidance provided
by Ohio EPA and shall include a description of all industrial user violations and
corrective actions taken to resolve the violations.

b. Annual Pretreatment Report

On or prior to March 15th of each year, the permittee shall submit an annual report on the
effectiveness of the pretreatment program. The report shall be prepared in accordance
with guidance provided by Ohio EPA and shall include, but not be limited to: a
discussion of program effectiveness; and industrial user inventory; a description of the
permittee's monitoring program; a description of any pass through or interference
incidents; a copy of the annual publication of industries in Significant Noncompliance;
and, priority pollutant monitoring results.



Page 37
3PD00002*OD

11. Record Keeping

All records of pretreatment activities including, but not limited to, industrial inventory
data, monitoring results, enforcement actions, and reports submitted by industrial users
must be maintained for a minimum of three (3) years. This period of retention shall be
extended during the course of any unresolved litigation. Records must be made available
to Ohio EPA and U.S. EPA upon request.

12. Program Modifications

Any proposed modifications of the approved pretreatment program must be submitted to
Ohio EPA for review, on forms available from Ohio EPA and consistent with guidance
provided by Ohio EPA. If the modification is deemed to be substantial, prior approval
must be obtained before implementation; otherwise, the modification is considered to be
effective 45 days after the date of application. Substantial program modifications include,
among other things, changes to the POTW's legal authority, industrial user control
mechanisms, local limits, confidentiality procedures, or monitoring frequencies.

V. General Mercury Variance Renewal

The permittee is granted a renewal of the general mercury variance under the provisions
of Rule 3745-33-07(D)(8) of the Ohio Administrative Code. The permittee has
demonstrated that the facility is currently unable to comply with the monthly average
water quality based effluent limit of 1.3 ng/l without construction of expensive
end-of-pipe controls more stringent than those required by sections 301(b) and 306 of the
Clean Water Act. The permittee is currently able to achieve an annual average mercury
concentration of 12 ng/l. For general mercury variance purposes, the annual average
mercury effluent concentration is defined as the average of the most recent 12 months of
effluent data.

One of the conditions of the general mercury variance is that the permittee make
reasonable progress towards attaining the water quality based effluent limits for mercury
(1.b, below). To accomplish this, the permittee is required to continue implementing a
pollutant minimization program (PMP) for mercury. The elements of a PMP include: a
control strategy to locate, identify and, where cost-effective, reduce levels of mercury
that contribute to discharge levels; periodic monitoring of sources and the treatment
system; and annual reporting of results.

The plan of study that was part of the permittee's 2008 application for coverage under the
general mercury variance included items associated with developing a control strategy
and initial implementation of a PMP. By implementing the plan of study and meeting
other conditions of its NPDES permit, the permittee has been taking actions consistent
with a PMP for mercury. Condition 1.d below, requires the permittee to continue
implementing a PMP for mercury.



Page 38
3PD00002*OD

1. As conditions of this variance, the permittee shall meet the following requirements:

a. The permittee shall comply with the effluent limitations for mercury at outfall
3PD00002001 given in Part I, A. of this permit.

b. The permittee shall make reasonable progress towards attaining the monthly average
water quality-based effluent limit for mercury by complying with the general mercury
variance conditions included in this NPDES permit.

c. The permittee shall use EPA Method 1631 to comply with the influent and effluent
mercury monitoring requirements of this permit.

d. The permittee shall continue implementing a PMP for mercury consistent with the
permittee's mercury variance application and any other relevant information submitted by
the permittee.

e. The permittee shall assess the impact of the mercury variance on public health, safety,
and welfare by, as a minimum, monitoring for mercury in the facility's influent and
effluent as required by this NPDES permit.

f. The permittee shall maintain an annual average mercury effluent concentration equal to
or less than 12 ng/l.

g. On or prior to March 1of each year, the permittee shall submit two copies of an annual
PMP report to Ohio EPA, Division of Surface Water, Pretreatment Unit, P.O. Box 1049,
Columbus, OH, 43216-1049. The annual PMP report shall include:

i. All minimization program monitoring results for the year;

ii. A list of potential sources of mercury;

iii. A summary of all actions taken to meet the effluent limits for mercury; and

iv. Any updates of the control strategy, including actions planned to reduce the levels of
mercury in the treatment plant's final effluent.



Page 39
3PD00002*OD

h. Upon completion of the actions identified in the plan of study as required in Part II,
Item V.1.d. of this permit or upon submittal of the permittee's NPDES permit renewal
application, whichever comes first, the permittee shall submit to Ohio EPA's Northeast
District Office a certification stating that all permit conditions imposed to implement the
plan of study and the PMP have been satisfied and whether compliance with the monthly
average water quality based effluent limit for mercury has been achieved and can be
maintained. This certification shall be accompanied by the following:

i. All available mercury influent and effluent data for the most recent 12 month period.

ii. Data documenting all known significant sources of mercury and the steps that have
been taken to reduce or eliminate those sources; and

iii. A determination of the lowest mercury concentration that currently available data
indicate can be reliably achieved through implementation of the PMP.

2. Exceedance of the annual average limit of 12 ng/l.

a. If at any time after the effective date of this permit, the permittee¿s annual average
mercury effluent concentration exceeds 12 ng/l, the permittee shall:

i. Notify Ohio EPA's Northeast District Office not later than 30 days from the date of the
exceedance.

ii. Submit an individual variance application, if a variance is desired, not later than 6
months from the date of the exceedance; or

iii. Request a permit modification not later than 6 months from the date of the exceedance
for a compliance schedule to attain compliance with the water quality-based effluent
limits for mercury.

b. If the permittee complies with either 2.a.ii or 2.a.iii, above, the general mercury
variance conditions included in this NPDES permit will remain in effect until the date
that the Director acts on the individual variance application or the date that the permit
modification becomes effective.

c. If the permittee does not comply with either 2.a.ii or 2.a.iii, above, a monthly
water-quality based effluent limit for mercury of 1.3 ng/l shall apply at outfall
3PD00002001 beginning 6 months from the date of the exceedance.



Page 40
3PD00002*OD

3. The requirements of Part II, Item V.2 shall not apply if the permittee demonstrates to
the satisfaction of the Director that the mercury concentration in the permittee's effluent
exceeds 12 ng/l due primarily to the presence of mercury in the permittee's intake water.

W. Permit Reopener for Mercury Variance Revisions

Ohio EPA may reopen and modify this permit at any time based upon Ohio EPA water
quality standard revisions to the mercury variance granted in Part II, Item V of this
permit.

X. Renewal of Mercury Variance

For renewal of the mercury variance authorized in this permit, the permittee shall include
the following information with the submittal of the subsequent NPDES permit renewal
application:

1. the certification described under Part II, Item V.1.h., and all information required
under Part II, Item V.1.h.i. through Part II, Item V.1.h.iii;

2. a status report on the progress being made implementing the pollutant minimization
program (PMP). This information may be included in the annual PMP report required
under Part II, Item V.1.g;

3. a listing of the strategies and/or programs in the PMP which will be continued under
the next renewal of this permit; and

4. a statement requesting the renewal of the mercury variance.

Y. Biomonitoring Program Requirements

The Permittee shall continue implementation of the effluent biomonitoring program to
determine the toxicity of the effluent from outfall 3PD00002001.  Bioassay sampling
shall coincide with required sampling for other NPDES parameters, e.g. nutrients and
metals.

General Requirements

All toxicity testing conducted as required by this permit shall be done in accordance with
"Reporting and Testing Guidance for Biomonitoring Required by the Ohio
Environmental Protection Agency" (hereinafter, the "biomonitoring guidance"), Ohio
EPA, July 1998 (or current revision). The Standard Operating Procedures (SOP) or
verification of SOP submittal, as described in Section 1.B. of the biomonitoring guidance
shall be submitted no later than three months after the effective date of this permit. If the
laboratory performing the testing has modified its protocols, a new SOP is required.



Page 41
3PD00002*OD

1. Chronic Bioassays

For the duration of the permit, the permittee shall conduct chronic toxicity tests using the
water flea (Ceriodaphnia dubia) and fathead minnow (Pimephales promelas) on effluent
samples from outfall 3PD00002001. These tests shall be conducted as specified in
Section 3 of the biomonitoring guidance.

2. Acute Bioassays

Acute endpoints, as described in Section 2.H. of the biomonitoring guidance, shall be
derived from the chronic test.

4. Data Review

a. Reporting

Following completion of each bioassay requirement,the permittee shall report results of
the tests in accordance with Sections 2.H.1., 2.H.2.a., 3.H.1., and 3.H.2.a. of the
biomonitoring guidance, including reporting the results on the monthly DMR and
submitting a copy of the complete test report to Ohio EPA, Division of Surface Water,
NPDES Permit Unit, P.O. Box 1049, Columbus, OH, 43216-1049.

Based on Ohio EPA's evaluation of the results, this permit may be modified to require
additional biomonitoring, require a toxicity reduction evaluation, and/or contain whole
effluent toxicity limits.

b. Definitions

TUa = Acute Toxicity Units = 100/LC50

TUc = Chronic Toxicity Units = 100/IC25

This equation for chronic toxicity units applies outside the mixing zone for warmwater,
modified warmwater, exceptional warmwater, coldwater, and seasonal salmonid use
designations except when the following equation is more restrictive (Ceriodaphnia dubia
only):

TUc = Chronic Toxic Units = 100/square root of (NOEC x LOEC)



Page 42
3PD00002*OD

Z. Outfall Signage

The permittee shall post and maintain a permanent marker on the stream bank at each
outfall that is regulated under this NPDES permit where a marker does not currently
exist. This includes final outfalls, bypasses, and combined sewer overflows. The marker
shall consist at a minimum of the name of the establishment to which the permit was
issued, the Ohio EPA permit number, and the outfall number and a contact telephone
number. The information shall be printed in letters not less than two inches in height. The
marker shall be a minimum of 2 feet by 2 feet and shall be a minimum of 3 feet above
ground level. The sign shall not be obstructed such that persons in boats or persons
swimming on the river or someone fishing or walking along the shore cannot read the
sign. Vegetation shall be periodically removed to keep the sign visible. If the outfall is
normally submerged the sign shall indicate that. If the outfall is a combined sewer outfall,
the sign shall indicate that untreated human sewage may be discharged from the outfall
during wet weather and that harmful bacteria may be present in the water. When an
existing marker is replaced or reset, the new marker shall comply with the requirements
of this section.



3PD00002*OD
Page 43

PART III - GENERAL CONDITIONS

1. DEFINITIONS

"Daily discharge" means the discharge of a pollutant measured during a calendar day or any 24-hour
period that reasonably represents the calendar day for purposes of sampling.  For pollutants with
limitations expressed in units of mass, the "daily discharge" is calculated as the total mass of the
pollutant discharged over the day.  For pollutants with limitations expressed in other units of
measurement, the "daily discharge" is calculated as the average measurement of the pollutant over the
day.

"Average weekly" discharge limitation means the highest allowable average of  "daily discharges'' over a
calendar week, calculated as the sum of all "daily discharges'' measured during a calendar week divided
by the number of "daily discharges'' measured during that week.  Each of the following 7-day periods is
defined as a calendar week:   Week 1 is Days 1 - 7 of the month; Week 2 is Days 8 - 14; Week 3 is Days
15 - 21; and Week 4 is Days 22 - 28.  If the "daily discharge" on days 29, 30 or 31 exceeds the "average
weekly" discharge limitation, Ohio EPA may elect to evaluate the last 7 days of the month as Week 4
instead of Days 22 - 28.  Compliance with fecal coliform bacteria or E coli bacteria limitations shall be
determined using the geometric mean.

"Average monthly" discharge limitation means the highest allowable average of "daily discharges" over
a calendar month, calculated as the sum of all "daily discharges" measured during a calendar month
divided by the number of "daily discharges" measured during that month.  Compliance with fecal
coliform bacteria or E coli bacteria limitations shall be determined using the geometric mean.

"85 percent removal" means the arithmetic mean of the values for effluent samples collected in a period
of 30 consecutive days shall not exceed 15 percent of the arithmetic mean of the values for influent
samples collected at approximately the same times during the same period.

"Absolute Limitations" Compliance with limitations having descriptions of "shall not be less than," "nor
greater than," "shall not exceed," "minimum," or "maximum" shall be determined from any single value
for effluent samples and/or measurements collected.

"Net concentration" shall mean the difference between the concentration of a given substance in a
sample taken of the discharge and the concentration of the same substances in a sample taken at the
intake which supplies water to the given process.  For the purpose of this definition, samples that are
taken to determine the net concentration shall always be 24-hour composite samples made up of at least
six increments taken at regular intervals throughout the plant day.



3PD00002*OD
Page 44Part III General Conditions (Con't)

"Net Load" shall mean the difference between the load of a given substance as calculated from a sample
taken of the discharge and the load of the same substance in a sample taken at the intake which supplies
water to given process.  For purposes of this definition, samples that are taken to determine the net
loading shall always be 24-hour composite samples made up of at least six increments taken at regular
intervals throughout the plant day.

"MGD" means million gallons per day.

"mg/l" means milligrams per liter.

"ug/l" means micrograms per liter.

"ng/l" means nanograms per liter.

"S.U." means standard pH unit.

"kg/day" means kilograms per day.

"Reporting Code" is a five digit number used by the Ohio EPA in processing reported data. The
reporting code does not imply the type of analysis used nor the sampling techniques employed.

"Quarterly (1/Quarter) sampling frequency" means the sampling shall be done in the months of March,
June, August, and December, unless specifically identified otherwise in the Effluent Limitations and
Monitoring Requirements table.

"Yearly (1/Year) sampling frequency" means the sampling shall be done in the month of September,
unless specifically identified otherwise in the effluent limitations and monitoring requirements table.

"Semi-annual (2/Year) sampling frequency" means the sampling shall be done during the months of June
and December, unless specifically identified otherwise.

"Winter" shall be considered to be the period from November 1 through April 30.

"Bypass" means the intentional diversion of waste streams from any portion of the treatment facility.

"Summer" shall be considered to be the period from May 1 through October 31.

"Severe property damage" means substantial physical damage to property, damage to the treatment
facilities which would cause them to become inoperable, or substantial and permanent loss of natural
resources which can reasonably be expected to occur in the absence of a bypass.  Severe property
damage does not mean economic loss caused by delays in production.

"Upset" means an exceptional incident in which there is unintentional and temporary noncompliance
with technology based permit effluent limitations because of factors beyond the reasonable control of the
permittee. An upset does not include noncompliance to the extent caused by operational error,
improperly designed treatment facilities, inadequate treatment facilities, lack of preventive maintenance,
or careless or improper operation.



3PD00002*OD
Page 45Part III General Conditions (Con't)

"Sewage sludge" means a solid, semi-solid, or liquid residue generated during the treatment of domestic
sewage in a treatment works as defined in section 6111.01 of the Revised Code. "Sewage sludge"
includes, but is not limited to, scum or solids removed in primary, secondary, or advanced wastewater
treatment processes. "Sewage sludge" does not include ash generated during the firing of sewage sludge
in a sewage sludge incinerator, grit and screenings generated during preliminary treatment of domestic
sewage in a treatment works, animal manure, residue generated during treatment of animal manure, or
domestic septage.

"Sewage sludge weight" means the weight of sewage sludge, in dry U.S. tons, including admixtures such
as liming materials or bulking agents. Monitoring frequencies for sewage sludge parameters are based on
the reported sludge weight generated in a calendar year (use the most recent calendar year data when the
NPDES permit is up for renewal).

"Sewage sludge fee weight" means the weight of sewage sludge, in dry U.S. tons, excluding admixtures
such as liming materials or bulking agents. Annual sewage sludge fees, as per section 3745.11(Y) of the
Ohio Revised Code, are based on the reported sludge fee weight for the most recent calendar year.

2.  GENERAL EFFLUENT LIMITATIONS

The effluent shall, at all times, be free of substances:

A. In amounts that will settle to form putrescent, or otherwise objectionable, sludge deposits; or that will
adversely affect aquatic life or water fowl;

B. Of an oily, greasy, or surface-active nature, and of other floating debris, in amounts that will form
noticeable accumulations of scum, foam or sheen;

C. In amounts that will alter the natural color or odor of the receiving water to such degree as to create a
nuisance;

D. In amounts that either singly or in combination with other substances are toxic to human, animal, or
aquatic life;

E. In amounts that are conducive to the growth of aquatic weeds or algae to the extent that such growths
become inimical to more desirable forms of aquatic life, or create conditions that are unsightly, or
constitute a nuisance in any other fashion;

F. In amounts that will impair designated instream or downstream water uses.

3. FACILITY OPERATION AND QUALITY CONTROL

All wastewater treatment works shall be operated in a manner consistent with the following:

A. At all times, the permittee shall maintain in good working order and operate as efficiently as possible
all treatment or control facilities or systems installed or used by the permittee necessary to achieve
compliance with the terms and conditions of this permit.  Proper operation and maintenance also
includes adequate laboratory controls and appropriate quality assurance procedures.  This provision
requires the operation of back-up or auxiliary facilities or similar systems which are installed by a
permittee only when the operation is necessary to achieve compliance with conditions of the permit.

B. The permittee shall effectively monitor the operation and efficiency of treatment and control facilities
and the quantity and quality of the treated discharge.

C. Maintenance of wastewater treatment works that results in degradation of effluent quality shall be
scheduled during non-critical water quality periods and shall be carried out in a manner approved by
Ohio EPA as specified in the Paragraph in the PART III entitled, "UNAUTHORIZED DISCHARGES".



3PD00002*OD
Page 46Part III General Conditions (Con't)

4. REPORTING

A. Monitoring data required by this permit shall be submitted monthly on Ohio EPA 4500 Discharge
Monitoring Report (DMR) forms using the electronic DMR (e-DMR) internet application.  e-DMR
allows permitted facilities to enter, sign, and submit DMRs on the internet.  e-DMR information is found
on the following web page:

http://www.epa.ohio.gov/dsw/edmr/eDMR.aspx

Alternatively, if you are unable to use e-DMR due to a demonstrated hardship, monitoring data may be
submitted on paper DMR forms provided by Ohio EPA.  Monitoring data shall be typed on the forms.
Please contact Ohio EPA, Division of Surface Water at (614) 644-2050 if you wish to receive paper
DMR forms.

B. DMRs shall be signed by a facility's Responsible Official or a Delegated Responsible Official (i.e. a
person delegated by the Responsible Official).  The Responsible Official of a facility is defined as:

1.  For corporations - a president, secretary, treasurer, or vice-president of the corporation in charge of a
principal business function, or any other person who performs similar policy or decision making
functions for the corporation; or the manager of one or more manufacturing, production or operating
facilities, provided the manager is authorized to make management decisions which govern the operation
of the regulated facility including having explicit or implicit duty of making major capital investment
recommendations, and initiating and directing other comprehensive measures to assure long-term
environmental compliance with environmental laws and regulations; the manager can ensure that the
necessary systems are established or actions taken to gather complete and accurate information for
permit application requirements; and where authority to sign documents has been assigned or delegated
to the manager in accordance with corporate procedures;

2.  For partnerships - a general partner;

3.  For a sole proprietorship - the proprietor; or,

4.  For a municipality, state or other public facility - a principal executive officer, a ranking elected
official or other duly authorized employee.

For e-DMR, the person signing and submitting the DMR will need to obtain an eBusiness Center
account and Personal Identification Number (PIN).  Additionally, Delegated Responsible Officials must
be delegated by the Responsible Official, either on-line using the eBusiness Center's delegation function,
or on a paper delegation form provided by Ohio EPA.  For more information on the PIN and delegation
processes, please view the following web page:

http://epa.ohio.gov/dsw/edmr/eDMR.aspx

C.  DMRs submitted using e-DMR shall be submitted to Ohio EPA by the 20th day of the month
following the month-of-interest.  DMRs submitted on paper must include the original signed DMR form
and shall be mailed to Ohio EPA at the following address so that they are received no later than the 15th
day of the month following the month-of-interest:

Ohio Environmental Protection Agency
Lazarus Government Center

Division of Surface Water - PCU
P.O. Box 1049

Columbus, Ohio 43216-1049



3PD00002*OD
Page 47Part III General Conditions (Con't)

D.  If the permittee monitors any pollutant at the location(s) designated herein more frequently than
required by this permit, using approved analytical methods as specified in Section 5. SAMPLING AND
ANALYTICAL METHODS, the results of such monitoring shall be included in the calculation and
reporting of the values required in the reports specified above.

E. Analyses of pollutants not required by this permit, except as noted in the preceding paragraph, shall
not be reported to the Ohio EPA, but records shall be retained as specified in Section 7. RECORDS
RETENTION.

5. SAMPLING AND ANALYTICAL METHOD

Samples and measurements taken as required herein shall be representative of the volume and nature of
the monitored flow.  Test procedures for the analysis of pollutants shall conform to regulation 40 CFR
136, "Test Procedures For The Analysis of Pollutants" unless other test procedures have been specified
in this permit.  The permittee shall periodically calibrate and perform maintenance procedures on all
monitoring and analytical instrumentation at intervals to insure accuracy of measurements.

6. RECORDING OF RESULTS

For each measurement or sample taken pursuant to the requirements of this permit, the permittee shall
record the following information:

A. The exact place and date of sampling; (time of sampling not required on EPA 4500)

B. The person(s) who performed the sampling or measurements;

C. The date the analyses were performed on those samples;

D. The person(s) who performed the analyses;

E. The analytical techniques or methods used; and

F. The results of all analyses and measurements.

7. RECORDS RETENTION

The permittee shall retain all of the following records for the wastewater treatment works for a minimum
of three years except those records that pertain to sewage sludge disposal, use, storage, or treatment,
which shall be kept for a minimum of five years, including:

A. All sampling and analytical records (including internal sampling data not reported);

B. All original recordings for any continuous monitoring instrumentation;

C. All instrumentation, calibration and maintenance records;

D. All plant operation and maintenance records;

E. All reports required by this permit; and

F. Records of all data used to complete the application for this permit for a period of at least three years,
or five years for sewage sludge, from the date of the sample, measurement, report, or application.

These periods will be extended during the course of any unresolved litigation, or when requested by the
Regional Administrator or the Ohio EPA.  The three year period, or five year period for sewage sludge,
for retention of records shall start from the date of sample, measurement, report, or application.



3PD00002*OD
Page 48Part III General Conditions (Con't)

8. AVAILABILITY OF REPORTS

Except for data determined by the Ohio EPA to be entitled to confidential status, all reports prepared in
accordance with the terms of this permit shall be available for public inspection at the appropriate district
offices of the Ohio EPA.  Both the Clean Water Act and Section 6111.05 Ohio Revised Code state that
effluent data and receiving water quality data shall not be considered confidential.

9. DUTY TO PROVIDE INFORMATION

The permittee shall furnish to the Director, within a reasonable time, any information which the Director
may request to determine whether cause exists for modifying, revoking, and reissuing, or terminating the
permit, or to determine compliance with this permit.  The permittee shall also furnish to the Director,
upon request, copies of records required to be kept by this permit.

10. RIGHT OF ENTRY

The permittee shall allow the Director or an authorized representative upon presentation of credentials
and other documents as may be required by law to:

A. Enter upon the permittee's premises where a regulated facility or activity is located or conducted, or
where records must be kept under the conditions of this permit.

B. Have access to and copy, at reasonable times, any records that must be kept under the conditions of
the permit.

C. Inspect at reasonable times any facilities, equipment (including monitoring and control equipment),
practices, or operations regulated or required under this permit.

D. Sample or monitor at reasonable times, for the purposes of assuring permit compliance or as
otherwise authorized by the Clean Water Act, any substances or parameters at any location.



3PD00002*OD
Page 49Part III General Conditions (Con't)

11.  UNAUTHORIZED DISCHARGES

A.  Bypass Not Exceeding Limitations - The permittee may allow any bypass to occur which does not
cause effluent limitations to be exceeded, but only if it also is for essential maintenance to assure
efficient operation. These bypasses are not subject to the provisions of paragraphs 11.B and 11.C.

B.  Notice

1.  Anticipated Bypass - If the permittee knows in advance of the need for a bypass, it shall submit prior
notice, if possible at least ten days before the date of the bypass.

2.  Unanticipated Bypass - The permittee shall submit notice of an unanticipated bypass as required in
paragraph 12.B (24 hour notice).

C.  Prohibition of Bypass

1.  Bypass is prohibited, and the Director may take enforcement action against a permittee for bypass,
unless:

a.  Bypass was unavoidable to prevent loss of life, personal injury, or severe property damage;

b.  There were no feasible alternatives to the bypass, such as the use of auxiliary treatment facilities,
retention of untreated wastes, or maintenance during normal periods of equipment downtime. This
condition is not satisfied if adequate back-up equipment should have been installed in the exercise of
reasonable engineering judgment to prevent a bypass which occurred during normal periods of
equipment downtime or preventive maintenance; and

c.  The permittee submitted notices as required under paragraph 11.B.

2.  The Director may approve an anticipated bypass, after considering its adverse effects, if the Director
determines that it will meet the three conditions listed above in paragraph 11.C.1.

12. NONCOMPLIANCE NOTIFICATION

A. Exceedance of a Daily Maximum Discharge Limit

1. The permittee shall report noncompliance that is the result of any violation of a daily maximum
discharge limit for any of the pollutants listed by the Director in the permit by e-mail or telephone within
twenty-four (24) hours of discovery.

The permittee may report to the appropriate Ohio EPA district office e-mail account as follows (this
method is preferred):

Southeast District Office:   sedo24hournpdes@epa.state.oh.us
Southwest District Office:   swdo24hournpdes@epa.state.oh.us
Northwest District Office:   nwdo24hournpdes@epa.state.oh.us
Northeast District Office:    nedo24hournpdes@epa.state.oh.us
Central District Office:        cdo24hournpdes@epa.state.oh.us
Central Office:                    co24hournpdes@epa.state.oh.us

The permittee shall attach a noncompliance report to the e-mail.  A noncompliance report form is
available on the following web site under the Monitoring and Reporting - Non-Compliance Notification
section:

http://epa.ohio.gov/dsw/permits/individuals.aspx



3PD00002*OD
Page 50Part III General Conditions (Con't)

Or, the permittee may report to the appropriate Ohio EPA district office by telephone toll-free between
8:00 AM and 5:00 PM as follows:

Southeast District Office:   (800) 686-7330
Southwest District Office:  (800) 686-8930
Northwest District Office:   (800) 686-6930
Northeast District Office:   (800) 686-6330
Central District Office:       (800) 686-2330
Central Office:                   (614) 644-2001

The permittee shall include the following information in the telephone noncompliance report:

a. The name of the permittee, and a contact name and telephone number;

b. The limit(s) that has been exceeded;

c. The extent of the exceedance(s);

d. The cause of the exceedance(s);

e. The period of the exceedance(s) including exact dates and times;

f. If uncorrected, the anticipated time the exceedance(s) is expected to continue; and,

g. Steps taken to reduce, eliminate or prevent occurrence of the exceedance(s).

B. Other Permit Violations

1. The permittee shall report noncompliance that is the result of any unanticipated bypass resulting in an
exceedance of any effluent limit in the permit or any upset resulting in an exceedance of any effluent
limit in the permit by e-mail or telephone within twenty-four (24) hours of discovery.

The permittee may report to the appropriate Ohio EPA district office e-mail account as follows (this
method is preferred):

Southeast District Office:   sedo24hournpdes@epa.state.oh.us
Southwest District Office:  swdo24hournpdes@epa.state.oh.us
Northwest District Office:   nwdo24hournpdes@epa.state.oh.us
Northeast District Office:   nedo24hournpdes@epa.state.oh.us
Central District Office:       cdo24hournpdes@epa.state.oh.us
Central Office:                   co24hournpdes@epa.state.oh.us

The permittee shall attach a noncompliance report to the e-mail.  A noncompliance report form is
available on the following web site:

http://www.epa.ohio.gov/dsw/permits/permits.aspx

Or, the permittee may report to the appropriate Ohio EPA district office by telephone toll-free between
8:00 AM and 5:00 PM as follows:

Southeast District Office:   (800) 686-7330
Southwest District Office:   (800) 686-8930
Northwest District Office:   (800) 686-6930
Northeast District Office:    (800) 686-6330
Central District Office:        (800) 686-2330
Central Office:                    (614) 644-2001



3PD00002*OD
Page 51Part III General Conditions (Con't)

The permittee shall include the following information in the telephone noncompliance report:

a. The name of the permittee, and a contact name and telephone number;

b. The time(s) at which the discharge occurred, and was discovered;

c. The approximate amount and the characteristics of the discharge;

d. The stream(s) affected by the discharge;

e. The circumstances which created the discharge;

f. The name and telephone number of the person(s) who have knowledge of these circumstances;

g. What remedial steps are being taken; and,

h. The name and telephone number of the person(s) responsible for such remedial steps.

2. The permittee shall report noncompliance that is the result of any spill or discharge which may
endanger human health or the environment within thirty (30) minutes of discovery by calling the
24-Hour Emergency Hotline toll-free at (800) 282-9378.  The permittee shall also report the spill or
discharge by e-mail or telephone within twenty-four (24) hours of discovery in accordance with B.1
above.

C. When the telephone option is used for the noncompliance reports required by A and B, the permittee
shall submit to the appropriate Ohio EPA district office a confirmation letter and a completed
noncompliance report within five (5) days of the discovery of the noncompliance.  This follow up report
is not necessary for the e-mail option which already includes a completed noncompliance report.

D. If the permittee is unable to meet any date for achieving an event, as specified in a schedule of
compliance in their permit, the permittee shall submit a written report to the appropriate Ohio EPA
district office within fourteen (14) days of becoming aware of such a situation. The report shall include
the following:

1. The compliance event which has been or will be violated;

2. The cause of the violation;

3. The remedial action being taken;

4. The probable date by which compliance will occur; and,

5. The probability of complying with subsequent and final events as scheduled.

E. The permittee shall report all other instances of permit noncompliance not reported under paragraphs
A or B of this section on their monthly DMR submission.  The DMR shall contain comments that
include the information listed in paragraphs A or B as appropriate.

F. If the permittee becomes aware that it failed to submit an application, or submitted incorrect
information in an application or in any report to the director, it shall promptly submit such facts or
information.

13. RESERVED

14. DUTY TO MITIGATE

The permittee shall take all reasonable steps to minimize or prevent any discharge in violation of this
permit which has a reasonable likelihood of adversely affecting human health or the environment.



3PD00002*OD
Page 52Part III General Conditions (Con't)

15. AUTHORIZED DISCHARGES

All discharges authorized herein shall be consistent with the terms and conditions of this permit.  The
discharge of any pollutant identified in this permit more frequently than, or at a level in excess of, that
authorized by this permit shall constitute a violation of the terms and conditions of this permit.  Such
violations may result in the imposition of civil and/or criminal penalties as provided for in Section 309
of the Act and Ohio Revised Code Sections 6111.09 and 6111.99.

16. DISCHARGE CHANGES

The following changes must be reported to the appropriate Ohio EPA district office as soon as
practicable:

A. For all treatment works, any significant change in character of the discharge which the permittee
knows or has reason to believe has occurred or will occur which would constitute cause for modification
or revocation and reissuance.  The permittee shall give advance notice to the Director of any planned
changes in the permitted facility or activity which may result in noncompliance with permit
requirements. Notification of permit changes or anticipated noncompliance does not stay any permit
condition.

B. For publicly owned treatment works:

1. Any proposed plant modification, addition, and/or expansion that will change the capacity or
efficiency of the plant;

2. The addition of any new significant industrial discharge; and

3. Changes in the quantity or quality of the wastes from existing tributary industrial discharges which
will result in significant new or increased discharges of pollutants.

C. For non-publicly owned treatment works, any proposed facility expansions, production increases, or
process modifications, which will result in new, different, or increased discharges of pollutants.

Following this notice, modifications to the permit may be made to reflect any necessary changes in
permit conditions, including any necessary effluent limitations for any pollutants not identified and
limited herein.  A determination will also be made as to whether a National Environmental Policy Act
(NEPA) review will be required.  Sections 6111.44 and 6111.45, Ohio Revised Code, require that plans
for treatment works or improvements to such works be approved by the Director of the Ohio EPA prior
to initiation of construction.

D. In addition to the reporting requirements under 40 CFR 122.41(l) and per 40 CFR 122.42(a), all
existing manufacturing, commercial, mining, and silvicultural dischargers must notify the Director as
soon as they know or have reason to believe:

1. That any activity has occurred or will occur which would result in the discharge on a routine or
frequent basis of any toxic pollutant which is not limited in the permit.  If that discharge will exceed the
highest of the "notification levels" specified in 40 CFR Sections 122.42(a)(1)(i) through 122.42(a)(1)(iv).

2. That any activity has occurred or will occur which would result in any discharge, on a non-routine or
infrequent basis, of a toxic pollutant which is not limited in the permit, if that discharge will exceed the
highest of the "notification levels" specified in 122.42(a)(2)(i) through 122.42(a)(2)(iv).

17. TOXIC POLLUTANTS

The permittee shall comply with effluent standards or prohibitions established under Section 307 (a) of
the Clean Water Act for toxic pollutants within the time provided in the regulations that establish these
standards or prohibitions, even if the permit has not yet been modified to incorporate the requirement.
Following establishment of such standards or prohibitions, the Director shall modify this permit and so
notify the permittee.



3PD00002*OD
Page 53Part III General Conditions (Con't)

18. PERMIT MODIFICATION OR REVOCATION

A. After notice and opportunity for a hearing, this permit may be modified or revoked, by the Ohio EPA,
in whole or in part during its term for cause including, but not limited to, the following:

1. Violation of any terms or conditions of this permit;

2. Obtaining this permit by misrepresentation or failure to disclose fully all relevant facts; or

3. Change in any condition that requires either a temporary or permanent reduction or elimination of the
permitted discharge.

B. Pursuant to rule 3745-33-04, Ohio Administrative Code, the permittee may at any time apply to the
Ohio EPA for modification of any part of this permit.  The filing of a request by the permittee for a
permit modification or revocation does not stay any permit condition.  The application for modification
should be received by the appropriate Ohio EPA district office at least ninety days before the date on
which it is desired that the modification become effective.  The application shall be made only on forms
approved by the Ohio EPA.

19. TRANSFER OF OWNERSHIP OR CONTROL

This permit may be transferred or assigned and a new owner or successor can be authorized to discharge
from this facility, provided the following requirements are met:

A. The permittee shall notify the succeeding owner or successor of the existence of this permit by a
letter, a copy of which shall be forwarded to the appropriate Ohio EPA district office.  The copy of that
letter will serve as the permittee's notice to the Director of the proposed transfer.  The copy of that letter
shall be received by the appropriate Ohio EPA district office sixty  (60) days prior to the proposed date
of transfer;

B. A written agreement containing a specific date for transfer of permit responsibility and coverage
between the current and new permittee (including acknowledgement that the existing permittee is liable
for violations up to that date, and that the new permittee is liable for violations from that date on) shall
be submitted to the appropriate Ohio EPA district office within sixty days after receipt by the district
office of the copy of the letter from the permittee to the succeeding owner;

At anytime during the sixty (60) day period between notification of the proposed transfer and the
effective date of the transfer, the Director may prevent the transfer if he concludes that such transfer will
jeopardize compliance with the terms and conditions of the permit.  If the Director does not prevent
transfer, he will modify the permit to reflect the new owner.

20. OIL AND HAZARDOUS SUBSTANCE LIABILITY

Nothing in this permit shall be construed to preclude the institution of any legal action or relieve the
permittee from any responsibilities, liabilities, or penalties to which the permittee is or may be subject
under Section 311 of the Clean Water  Act.

21. SOLIDS DISPOSAL

Collected grit and screenings, and other solids other than sewage sludge, shall be disposed of in such a
manner as to prevent entry of those wastes into waters of the state, and in accordance with all applicable
laws and rules.

22. CONSTRUCTION AFFECTING NAVIGABLE WATERS

This permit does not authorize or approve the construction of any onshore or offshore physical structures
or facilities or the undertaking of any work in any navigable waters.



3PD00002*OD
Page 54Part III General Conditions (Con't)

23. CIVIL AND CRIMINAL LIABILITY

Except as exempted in the permit conditions on UNAUTHORIZED DISCHARGES or UPSETS,
nothing in this permit shall be construed to relieve the permittee from civil or criminal penalties for
noncompliance.

24. STATE LAWS AND REGULATIONS

Nothing in this permit shall be construed to preclude the institution of any legal action or relieve the
permittee from any responsibilities, liabilities, or penalties established pursuant to any applicable state
law or regulation under authority preserved by Section 510 of the Clean Water Act.

25. PROPERTY RIGHTS

The issuance of this permit does not convey any property rights in either real or personal property, or
any exclusive privileges, nor does it authorize any injury to private property or any invasion of personal
rights, nor any infringement of federal, state, or local laws or regulations.

26. UPSET

The provisions of 40 CFR Section 122.41(n), relating to "Upset," are specifically incorporated herein by
reference in their entirety.  For definition of "upset," see Part III, Paragraph 1, DEFINITIONS.

27. SEVERABILITY

The provisions of this permit are severable, and if any provision of this permit, or the application of any
provision of this permit to any circumstance, is held invalid, the application of such provision to other
circumstances, and the remainder of this permit, shall not be affected thereby.

28. SIGNATORY REQUIREMENTS

All applications submitted to the Director shall be signed and certified in accordance with the
requirements of 40 CFR 122.22.

All reports submitted to the Director shall be signed and certified in accordance with the requirements of
40 CFR Section 122.22.

29. OTHER INFORMATION

A.  Where the permittee becomes aware that it failed to submit any relevant facts in a permit application
or submitted incorrect information in a permit application or in any report to the Director, it shall
promptly submit such facts or information.

B. ORC 6111.99 provides that any person who falsifies, tampers with, or knowingly renders inaccurate
any monitoring device or method required to be maintained under this permit shall, upon conviction, be
punished by a fine of not more than $25,000 per violation.

C. ORC 6111.99 states that any person who knowingly makes any false statement, representation, or
certification in any record or other document submitted or required to be maintained under this permit
including monitoring reports or reports of compliance or noncompliance shall, upon conviction, be
punished by a fine of not more than $25,000 per violation.

D. ORC 6111.99 provides that any person who violates Sections 6111.04, 6111.042, 6111.05, or
division (A) of Section 6111.07 of the Revised Code shall be fined not more than $25,000 or imprisoned
not more than one year, or both.



3PD00002*OD
Page 55Part III General Conditions (Con't)

30. NEED TO HALT OR REDUCE ACTIVITY

40 CFR 122.41(c) states that it shall not be a defense for a permittee in an enforcement action that it
would have been necessary to halt or reduce the permitted activity in order to maintain compliance with
conditions of this permit.

31. APPLICABLE FEDERAL RULES

All references to 40 CFR in this permit mean the version of 40 CFR which is effective as of the effective
date of this permit.

32. AVAILABILITY OF PUBLIC SEWERS

Not withstanding the issuance or non-issuance of an NPDES permit to a semi-public disposal system,
whenever the sewage system of a publicly owned treatment works becomes available and accessible, the
permittee operating any semi-public disposal system shall abandon the semi-public disposal system and
connect it into the publicly owned treatment works.



Page 56 
3PD00002*OD 

Part IV.  Storm Water Control Measures and Pollution Prevention Programs 

In Part IV and in Part VI, the term “minimize” means reduce and/or eliminate to the extent achievable 
using control measures (including best management practices) that are technologically available and 
economically practicable and achievable in light of best industry practice. 

A. Control Measures. 

You shall select, design, install, and implement control measures (including best management 
practices) to address the selection and design considerations in Part IV.B, and meet the control 
measures/best management practices in Part IV.C.  The selection, design, installation, and 
implementation of these control measures shall be in accordance with good engineering practices and 
manufacturer’s specifications.  Note that you may deviate from such manufacturer’s specifications 
where you provide justification for such deviation and include documentation of your rationale in the 
part of your SWPPP that describes your control measures, consistent with Part IV.J.3.  If you find that 
your control measures are not achieving their intended effect of minimizing pollutant discharges, you 
shall modify these control measures as expeditiously as practicable.  Regulated storm water 
discharges from your facility include storm water run-on that commingles with storm water 
discharges associated with industrial activity at your facility. 

B. Control Measure Selection and Design Considerations. 

You shall consider the following when selecting and designing control measures: 

1. Preventing storm water from coming into contact with polluting materials is generally more 
effective, and less costly, than trying to remove pollutants from storm water; 

2. Using control measures in combination is more effective than using control measures in isolation 
for minimizing pollutants in your storm water discharge;   

3. Assessing the type and quantity of pollutants, including their potential to impact receiving water 
quality, is critical to designing effective control measures that will achieve the limits in this 
permit; 

4. Minimizing impervious areas at your facility and infiltrating runoff onsite (including bioretention 
cells, green roofs, and pervious pavement, among other approaches) can reduce runoff and 
improve groundwater recharge and stream base flows in local streams, although care shall be 
taken to avoid ground water contamination; 

5. Attenuating flow using open vegetated swales and natural depressions can reduce in-stream 
impacts of erosive flows; 

6. Conserving and/or restoring of riparian buffers will help protect streams from storm water runoff 
and improve water quality; and 



Page 57 
3PD00002*OD 

7. Using treatment interceptors (e.g., swirl separators and sand filters) may be appropriate in some 
instances to minimize the discharge of pollutants.  

C. Control Measures/Best Management Practices (BMPs) 

1. Minimize Exposure.  You shall minimize the exposure of manufacturing, processing, and 
material storage areas (including loading and unloading, storage, disposal, cleaning, maintenance, 
and fueling operations) to rain, snow, snowmelt, and runoff by either locating these industrial 
materials and activities inside or protecting them with storm resistant coverings (although 
significant enlargement of impervious surface area is not recommended).  In minimizing 
exposure, you should pay particular attention to the following: 

a. Use grading, berming, or curbing to prevent runoff of contaminated flows and divert run-on 
away from these areas; 

b. Locate materials, equipment, and activities so that leaks are contained in existing containment 
and diversion systems (confine the storage of leaky or leak-prone vehicles and equipment 
awaiting maintenance to protected areas); 

c. Clean up spills and leaks promptly using dry methods (e.g., absorbents) to prevent the 
discharge of pollutants; 

d. Use drip pans and absorbents under or around leaky vehicles and equipment or store indoors 
where feasible;  

e. Use spill/overflow protection equipment; 

f. Drain fluids from equipment and vehicles prior to on-site storage or disposal; 

g. Perform all cleaning operations indoors, under cover, or in bermed areas that prevent runoff 
and run-on and also that capture any overspray; and 

h. Ensure that all washwater drains to a proper collection system (i.e., not the storm water 
drainage system). 

The discharge of vehicle and equipment washwater, including tank cleaning operations, is not 
authorized by this permit.   

2. Good Housekeeping.  You shall keep clean all exposed areas that are potential sources of 
pollutants, using such measures as sweeping at regular intervals, keeping materials orderly and 
labeled, and storing materials in appropriate containers. 

3. Maintenance.  You shall regularly inspect, test, maintain, and repair all industrial equipment and 
systems to avoid situations that may result in leaks, spills, and other releases of pollutants in 
storm water discharged to receiving waters.  You shall maintain all control measures that are used 
to achieve the control measures/best management practices (BMPs) required by this permit in 



Page 58 
3PD00002*OD 

effective operating condition.  Nonstructural control measures shall also be diligently maintained 
(e.g., spill response supplies available, personnel appropriately trained).  If you find that your 
control measures need to be replaced or repaired, you shall make the necessary repairs or 
modifications as expeditiously as practicable.   

4. Spill Prevention and Response Procedures.  You shall minimize the potential for leaks, spills and 
other releases that may be exposed to storm water and develop plans for effective response to 
such spills if or when they occur.  At a minimum, you shall implement: 

a. Procedures for plainly labeling containers (e.g., “Used Oil,” “Spent Solvents,” “Fertilizers 
and Pesticides,” etc.) that could be susceptible to spillage or leakage to encourage proper 
handling and facilitate rapid response if spills or leaks occur; 

b. Preventative measures such as barriers between material storage and traffic areas, secondary 
containment provisions, and procedures for material storage and handling; 

c. Procedures for expeditiously stopping, containing, and cleaning up leaks, spills, and other 
releases.  Employees who may cause, detect, or respond to a spill or leak shall be trained in 
these procedures and have necessary spill response equipment available.  If possible, one of 
these individuals should be a member of your storm water pollution prevention team (Part 
IV.J.1); and 

d. Where a leak, spill or other release containing a hazardous substance or oil in an amount 
equal to or in excess of a reportable quantity established under either 40 CFR Part 110, 40 
CFR Part 117, or 40 CFR Part 302, occurs during a 24-hour period, you shall notify the Ohio 
EPA in accordance with the requirements of Part III Item 12 of this permit.  

5. Erosion and Sediment Controls.  You shall stabilize exposed areas and contain runoff using 
structural and/or non-structural control measures to minimize onsite erosion and sedimentation, 
and the resulting discharge of pollutants.  Among other actions you shall take to meet this limit, 
you shall place flow velocity dissipation devices at discharge locations and within outfall 
channels where necessary to reduce erosion and/or settle out pollutants. In selecting, designing, 
installing, and implementing appropriate control measures, you are encouraged to consult with 
the Ohio Department of Natural Resources (ODNR) Division of Soil and Water Conservation’s 
Rainwater and Land Development manual 
(http://epa.ohio.gov/dsw/storm/technical_guidance.aspx), U.S. EPA’s internet-based resources 
relating to BMPs for erosion and sedimentation, including the sector-specific Industrial Storm 
Water Fact Sheet Series, (www.epa.gov/npdes/stormwater/msgp), National Menu of Storm Water 
BMPs (www.epa.gov/npdes/stormwater/menuofbmps), and National Management Measures to 
Control Nonpoint Source Pollution from Urban Areas 
(www.epa.gov/owow/nps/urbanmm/index.html). 

6. Management of Runoff.  You shall divert, infiltrate, reuse, contain, or otherwise reduce storm 
water runoff, to minimize pollutants in your discharges.  In selecting, designing, installing, and 
implementing appropriate control measures, you are encouraged to consult with the Ohio 



Page 59 
3PD00002*OD 

Department of Natural Resources (ODNR) Division of Soil and Water Conservation’s Rainwater 
and Land Development manual (http://epa.ohio.gov/dsw/storm/technical_guidance.aspx), U.S. 
EPA’s internet-based resources relating to runoff management, including the sector-specific 
Industrial Storm Water Fact Sheet Series, (www.epa.gov/npdes/stormwater/msgp), National 
Menu of Storm Water BMPs (www.epa.gov/npdes/stormwater/menuofbmps), and National 
Management Measures to Control Nonpoint Source Pollution from Urban Areas 
(www.epa.gov/owow/nps/urbanmm/index.html). 

7. Salt Storage Piles or Piles Containing Salt.  You shall enclose or cover storage piles of salt, or 
piles containing salt, used for deicing or other commercial or industrial purposes, including 
maintenance of paved surfaces.  You shall implement appropriate measures (e.g., good 
housekeeping, diversions, containment) to minimize exposure resulting from adding to or 
removing materials from the pile.   

8. Employee Training.  You shall train all employees who work in areas where industrial materials 
or activities are exposed to storm water, or who are responsible for implementing activities 
necessary to meet the conditions of this permit (e.g., inspectors, maintenance personnel), 
including all members of your Pollution Prevention Team.  Training shall cover both the specific 
control measures used to achieve the conditions in this Part, and monitoring, inspection, planning, 
reporting, and documentation requirements in other parts of this permit.  Ohio EPA requires that 
training be conducted at least annually (or more often if employee turnover is high). 

9. Non-Storm Water Discharges.  You shall eliminate non-storm water discharges not authorized by 
an NPDES permit including sanitary and industrial wastewater and equipment and vehicle 
washwater that are not authorized by Part I of this permit.  The following are the non-storm water 
discharges authorized under this permit: 

a. Discharges from fire-fighting activities (not planned exercises); 

b. Fire hydrant flushings; 

c. Potable water, including water line flushings; 

d. Uncontaminated condensate from air conditioners, coolers/chillers, and other compressors 
and from the outside storage of refrigerated gases or liquids; 

e. Irrigation drainage; 

f. Landscape watering provided all pesticides, herbicides, and fertilizer have been applied in 
accordance with the approved labeling; 

g. Pavement wash waters where no detergents or hazardous cleaning products are used (e.g., 
bleach, hydrofluoric acid, muriatic acid, sodium hydroxide, nonylphenols, etc.), and the wash 
waters do not come into contact with oil and grease deposits, sources of pollutants associated 
with industrial activities (see Part IV.J.2), or any other toxic or hazardous materials, unless 
residues are first cleaned up using dry clean-up methods (e.g., applying absorbent materials 



Page 60 
3PD00002*OD 

and sweeping, using hydrophobic mops/rags) and you have implemented appropriate control 
measures to minimize discharges of mobilized solids and other pollutants (e.g., filtration, 
detention, settlement); 

h. Routine external building washdown/power wash water that does not use detergents or 
hazardous cleaning products (e.g., those containing bleach, hydrofluoric acid, muriatic acid, 
sodium hydroxide, nonylphenols, etc.); 

i. Uncontaminated ground water or spring water; 

j. Foundation or footing drains where flows are not contaminated with process materials; and 

k. Incidental windblown mist from cooling towers that collect on rooftops or adjacent portions 
of your facility, but not intentional discharges from the cooling tower (e.g., “piped” cooling 
tower blowdowns or drains). 

10. Waste, Garbage and Floatable Debris.  You shall ensure that waste, garbage, and floatable debris 
are not discharged to receiving waters by keeping exposed areas free of such materials or by 
intercepting them before they are discharged. 

11. Dust Generation and Vehicle Tracking of Industrial Materials.  You shall minimize generation of 
dust and off-site tracking of raw, final, or waste materials. 

D. Corrective Actions 

1. Conditions Requiring Review and Revision to Eliminate Problem.  If any of the following 
conditions occur, you shall review and revise the selection, design, installation, and 
implementation of your control measures to ensure that the condition is eliminated and will not be 
repeated in the future: 

a. An unauthorized release or discharge (e.g., spill, leak, or discharge of non-storm water not 
authorized by this or another NPDES permit) occurs at your facility; 

b. A discharge violates a numeric effluent limit; 

c. You become aware, or Ohio EPA determines, that your control measures are not stringent 
enough for the discharge to meet applicable water quality standards; 

d. An inspection or evaluation of your facility by an Ohio EPA official or local MS4 operator 
determines that modifications to the control measures are necessary to meet the control 
measures/best management practices (BMPs) in this permit; or 

e. You find in your routine facility inspection or quarterly visual assessment that your control 
measures are not being properly operated and maintained.  

2. Conditions Requiring Review to Determine if Modifications Are Necessary.  If any of the 
following conditions occur, you shall review the selection, design, installation, and 



Page 61 
3PD00002*OD 

implementation of your control measures to determine if modifications are necessary to meet the 
Part IV.A conditions in this permit: 

a. Construction or a change in design, operation, or maintenance at your facility significantly 
changes the nature of pollutants discharged in storm water from your facility, or significantly 
increases the quantity of pollutants discharged.  

3. Corrective Action Deadlines.  You shall document your discovery of any of the conditions listed 
in Part IV.D.1 and Part IV.D.2 within 24 hours of making such discovery.  Subsequently, within 
30 days of such discovery, you shall document any corrective action(s) to be taken to eliminate or 
further investigate the deficiency, or if no corrective action is needed, the basis for that 
determination.  Specific documentation required within 24 hours and 30 days is detailed in Part 
IV.D.4.  If you determine that changes are necessary following your review, any modifications to 
your control measures shall be made before the next storm event if possible, or as soon as 
practicable following that storm event.   These time intervals are not grace periods, but are 
schedules considered reasonable for documenting your findings and for making repairs and 
improvements.  They are included in this permit to ensure that the conditions prompting the need 
for these repairs and improvements are not allowed to persist indefinitely.   

4. Corrective Action Report.  Within 24 hours of discovery of any condition listed in Part IV.D.1 
and Part IV.D.2, you shall document the following information (i.e., question 4 of the Corrective 
Actions section in the Annual Reporting Form, available at 
http://www.epa.state.oh.us/portals/35/permits/IndustrialStormWater_Final_GP_AppI_dec11.pdf): 

 Identification of the condition triggering the need for corrective action review; 

 Description of the problem identified; and 

 Date the problem was identified. 

Within 30 days of discovery of any condition listed in Part IV.D.1 and Part IV.D.2, you shall 
document the following information (i.e., questions 7-11 of the Corrective Actions section in the 
Annual Reporting Form): 

 Summary of corrective action taken or to be taken (or, for triggering events identified in Part 
IV.D.2 where you determine that corrective action is not necessary, the basis for this 
determination); 

 Notice of whether SWPPP modifications are required as a result of this discovery or 
corrective action; 

 Date corrective action initiated; and 

 Date corrective action completed or expected to be completed. 



Page 62 
3PD00002*OD 

You shall include this documentation in an annual report as required in Part V.A.1 and retain 
onsite with your SWPPP. 

5. Effect of Corrective Action.  If the event triggering the review is a permit violation (e.g., non-
compliance with an effluent limit), correcting it does not remove the original violation.  
Additionally, failing to take corrective action in accordance with this section is an additional 
permit violation.  Ohio EPA will consider the appropriateness and promptness of corrective 
action in determining enforcement responses to permit violations. 

6. Substantially Identical Outfalls.  If the event triggering corrective action is linked to an outfall 
that represents other substantially identical outfalls, your review shall assess the need for 
corrective action for each outfall represented by the outfall that triggered the review.  Any 
necessary changes to control measures that affect these other outfalls shall also be made before 
the next storm event if possible, or as soon as practicable following that storm event. 

E. Inspections 

Beginning on the effective date of this permit, you shall conduct the inspections in Part IV.E.1 and 
Part IV.E.2 at your facility.  Include the following areas in all inspections: access roads and rail lines; 
grit, screenings, and other solids handling, storage, or disposal areas; sludge drying beds; dried sludge 
piles; compost piles; and septage or hauled waste receiving station. 

1. Routine Facility Inspections.   

a. Conduct routine facility inspections of all areas of the facility where industrial materials or 
activities are exposed to storm water, and of all storm water control measures used to comply 
with Part IV. Items A-C conditions contained in this permit.  Routine facility inspections 
shall be conducted at least quarterly (i.e., once each calendar quarter) although in many 
instances, more frequent inspection (e.g., monthly) may be appropriate for some types of 
equipment, processes, and control measures or areas of the facility with significant activities 
and materials exposed to storm water.  Perform these inspections during periods when the 
facility is in operation.  You shall specify the relevant inspection schedules in your SWPPP 
document as required in Part IV. Items A-C.  These routine inspections shall be performed by 
qualified personnel (for definition see VI - Definitions) with at least one member of your 
storm water pollution prevention team participating.  At least once each calendar year, the 
routine facility inspection shall be conducted during a period when a storm water discharge is 
occurring. 

You shall document the findings of each routine facility inspection performed and maintain 
this documentation onsite with your SWPPP. You are not required to submit your routine 
facility inspection findings to Ohio EPA, unless specifically requested to do so.  At a 
minimum, your documentation of each routine facility inspection shall include:  

i. The inspection date and time; 

ii. The name(s) and signature(s) of the inspector(s); 



Page 63 
3PD00002*OD 

iii. Weather information and a description of any discharges occurring at the time of the 
inspection; 

iv. Any previously unidentified discharges of pollutants from the site; 

v. Any control measures needing maintenance or repairs; 

vi. Any failed control measures that need replacement; 

vii. Any incidents of noncompliance observed; and 

viii. Any additional control measures needed to comply with the permit requirements. 

Any corrective action required as a result of a routine facility inspection shall be performed 
consistent with Part IV.D of this permit. 

b. Exceptions to Routine Facility Inspections: 

Inactive and Unstaffed Sites:  The requirement to conduct routine facility inspections on a 
quarterly basis does not apply at a facility that is inactive and unstaffed, as long as there are 
no industrial materials or activities exposed to storm water.  Such a facility is only required to 
conduct an annual site inspection in accordance with the requirements of Part IV.E.1.  To 
invoke this exception, you shall maintain a statement in your SWPPP pursuant to Part IV.F 
indicating that the site is inactive and unstaffed, and that there are no industrial materials or 
activities exposed to precipitation, in accordance with the substantive requirements in 40 CFR 
122.26(g)(4)(iii).  The statement shall be signed and certified in accordance with Appendix B, 
Subsection 11.  If circumstances change and industrial materials or activities become exposed 
to storm water or your facility becomes active and/or staffed, this exception no longer applies 
and you shall immediately resume quarterly facility inspections.  If you are not qualified for 
this exception at the time you are authorized under this permit, but during the permit term you 
become qualified because your facility is inactive and unstaffed, and there are no industrial 
materials or activities that are exposed to storm water, then you shall include the same signed 
and certified statement as above and retain it with your records pursuant to Part IV.J.5. 

Ohio EPA’s Encouraging Environmental Excellence (E3) Program:  If your facility has been 
recognized under the Gold and Platinum levels by Ohio EPA’s Encouraging Environmental 
Excellence (E3) Program, you only need to conduct routine facility inspections for two 
quarters each year.   

2. Quarterly Visual Assessment of Storm Water Discharges.   

a. Quarterly Visual Assessment Procedures 

Once each calendar quarter for the entire permit term, you shall collect a storm water sample 
from each outfall (except as noted in Part IV.E.2.c) that requires sampling under this permit 
and conduct a visual assessment of each of these samples.  These samples are not required to 



Page 64 
3PD00002*OD 

be collected consistent with 40 CFR Part 136 procedures but should be collected in such a 
manner that the samples are representative of the storm water discharge.  The visual 
assessment shall be made: 

 Of a sample in a clean, clear glass, or plastic container, and examined in a well-lit area; 

 On samples collected within the first 30 minutes of an actual discharge from a storm 
event.  If it is not possible to collect the sample within the first 30 minutes of discharge, 
the sample shall be collected as soon as practicable after the first 30 minutes and you 
shall document why it was not possible to take samples within the first 30 minutes.  In the 
case of snowmelt, samples shall be taken during a period with a measurable discharge 
from your site; and 

 For storm events, on discharges that occur at least 72 hours (3 days) from the previous 
discharge.  The 72-hour (3-day) storm interval does not apply if you document that less 
than a 72-hour (3-day) interval is representative for local storm events during the 
sampling period.  If it is not possible to collect the sample on discharges that occur at 
least 72 hours (3 days) from the previous discharge, the sample shall be collected as close 
to this storm interval as practicable and you shall document why it was not possible to 
take samples from a 72 hour (3 day) storm interval. 

 Areas Subject to Snow: In areas subject to snow, at least one quarterly visual assessment 
shall capture snowmelt discharge. 

 For the following water quality characteristics: color, odor, clarity, floating solids, settled 
solids, suspended solids, foam, oil sheen, and other obvious indicators of storm water 
pollution. 

b. Quarterly Visual Assessment Documentation 

You shall document the results of your visual assessments and maintain this documentation 
onsite with your SWPPP.  You are not required to submit your visual assessment findings to 
Ohio EPA, unless specifically requested to do so.  At a minimum, your documentation of the 
visual assessment shall include:  

 Sample location(s); 

 Sample collection date and time, and visual assessment date and time for each sample; 

 Personnel collecting the sample and performing visual assessment, and their signatures; 

 Nature of the discharge (i.e., runoff or snowmelt); 

 Results of observations of the storm water discharge; 

 Probable sources of any observed storm water contamination; and 



Page 65 
3PD00002*OD 

 If applicable, why it was not possible to take samples within the first 30 minutes and/or 
from a 72 hour (3 day) storm interval. 

Any corrective action required as a result of a quarterly visual assessment shall be performed 
consistent with Part IV.D of this permit. 

c. Exceptions to Quarterly Visual Assessments: 

The following are exceptions to quarterly visual assessments: 

 Adverse Weather Conditions: When adverse weather conditions prevent the collection of 
samples during the quarter, you shall take a substitute sample during the next qualifying 
storm event. Documentation of the rationale for no visual assessment for the quarter shall 
be included with your SWPPP records.  Adverse conditions are those that are dangerous 
or create inaccessibility for personnel, such as local flooding, high winds, or electrical 
storms, or situations that otherwise make sampling impractical, such as drought or 
extended frozen conditions. 

 Inactive and unstaffed sites: The requirement for a quarterly visual assessment does not 
apply at a facility that is inactive and unstaffed, as long as there are no industrial 
materials or activities exposed to storm water. To invoke this exception, you shall 
maintain a statement in your SWPPP indicating that the site is inactive and unstaffed, and 
that there are no industrial materials or activities exposed to precipitation, in accordance 
with the substantive requirements in 40 CFR 122.26(g)(4)(iii).  The statement shall be 
signed and certified in accordance with Part III.28 of this permit.  If circumstances 
change and industrial materials or activities become exposed to storm water or your 
facility becomes active and/or staffed, this exception no longer applies and you shall 
immediately resume quarterly visual assessments.  If you are not qualified for this 
exception at the time you are authorized under this permit, but during the permit term you 
become qualified because your facility is inactive and unstaffed, and there are no 
industrial materials or activities that are exposed to storm water, then you shall include 
the same signed and certified statement as above and retain it with your records. 

 Ohio EPA’s Encouraging Environmental Excellence (E3) Program:  If your facility has 
been recognized under the Gold and Platinum levels by Ohio EPA’s Encouraging 
Environmental Excellence (E3) Program, you only need to conduct quarterly visual 
assessment of storm water discharges for two quarters each year. 

F. Storm Water Pollution Prevention Plan (SWPPP) 

A storm water pollution prevention plan (SWPPP) shall be developed to address each outfall that 
discharges to waters of the state that contains storm water associated with industrial activity.  Storm 
water pollution prevention plans shall be prepared in accordance with good engineering practices.  
The SWPPP shall identify potential sources of pollution which may reasonably be expected to affect 
the quality of storm water discharges associated with industrial activity from the facility.  The 



Page 66 
3PD00002*OD 

SWPPP shall describe and ensure the implementation of practices which are to be used to reduce the 
pollutants in storm water discharges associated with industrial activity at the facility and to assure 
compliance with the terms and conditions of this permit.  Facilities must implement the provisions of 
the storm water pollution prevention plan required under this part as a condition of this permit. 

The SWPPP does not contain effluent limitations; the limitations are contained in Part I of this 
permit.  The SWPPP is intended to document the selection, design, and installation of control 
measures.  As distinct from the SWPPP, the documentation requirements are intended to document 
the implementation (including inspection, maintenance, monitoring, and corrective action) of the 
permit requirements. 

G. Deadlines for SWPPP Preparation and Compliance.   

1. The plan for a storm water discharge associated with industrial activity: 

a. Shall be prepared within six months of the effective date of this permit (and updated based on 
facility or materials handling changes as specified in Part IV, Item I);  

b. Shall provide for implementation and compliance with the terms of the plan within twelve 
months of the effective date of this permit. 

2. Upon showing of good cause, the Director may establish a later date for preparing and 
compliance with a plan for a storm water discharge associated with industrial activity. 

H. Signature and Plan Review. 

1. The plan shall be signed and dated in accordance with Part III, Item 28, and be retained on-site at 
the facility which generates the storm water discharge. 

2. The permittee shall make plans immediately available upon request to the Ohio EPA Director, or 
authorized representative, or Regional Administrator of U.S. EPA, a local agency approving 
storm water management plans, or in the case of a storm water discharge associated with 
industrial activity which discharges through a municipal separate storm sewer system, to the 
operator of the municipal system. 

The Director may notify the permittee at any time that the plan does not meet one or more of the 
minimum requirements of this Part.  Within 30 days of such notification from the Director, the 
permittee shall make the required changes to the plan and shall submit to the Director a written 
certification that the requested changes have been made. 

3. All storm water pollution prevention plans required under this permit are considered reports that 
shall be available to the public under Section 308(b) of the Act.  Confidential Business 
Information (CBI) may be withheld from the public, but may not be withheld from those staff 
cleared for CBI review within Ohio EPA.  An interested party wishing a copy of a discharger’s 
SWPPP will have to contact the Ohio EPA to obtain a copy. 



Page 67 
3PD00002*OD 

I. Keeping SWPPP Current 

The permittee shall modify the plan whenever necessary to address any of the triggering conditions 
for corrective action in Part IV.D and to ensure that they do not reoccur, or to reflect changes 
implemented when a review following the triggering conditions in Part IV.D.2 indicates that changes 
to your control measures are necessary to meet the control measures/best management practices 
(BMPs) in this permit.  Changes to your SWPPP document shall be made in accordance with the 
corrective action deadlines in Part IV.D.3 and Part IV.D.4. 

Amendments to the plan may be reviewed by Ohio EPA in the same manner as Part IV.H above. 

J. Contents of SWPPP.   

The plan shall include, at a minimum, the following items: 

1. Pollution Prevention Team.  You shall identify the staff members (by name or title) that comprise 
the facility’s storm water pollution prevention team as well as their individual responsibilities.  
Your storm water pollution prevention team is responsible for assisting the facility manager in 
developing and revising the facility’s SWPPP as well as maintaining control measures and taking 
corrective actions where required.  Each member of the storm water pollution prevention team 
shall have ready access to either an electronic or paper copy of applicable portions of this permit 
and your SWPPP. 

2. Description of Potential Pollutant Sources.  You shall document at your facility where industrial 
materials or activities are exposed to storm water and from which allowable non-storm water 
discharges are released.  Industrial materials or activities, include, but are not limited to:  material 
handling equipment or activities; industrial machinery; raw materials; industrial production and 
processes: and intermediate products, by-products, final product or waste product.  For each area 
identified, the description shall include, at a minimum: 

a. Site Description.  Your SWPPP shall include: 

i. A description of the industrial activities at your facility; 

ii. A general location map (e.g. U.S. Geologic Survey (USGS) quadrangle map) with 
enough detail to identify the location of your facility and all receiving waters for your 
storm water discharges. 

iii. A site map showing 

 The size of the property in acres; 

 The location and extent of significant structures and impervious surfaces; 

 Directions of storm water flow (use arrows); 



Page 68 
3PD00002*OD 

 Locations of all existing structural control measures; 

 Locations of all receiving waters in the immediate vicinity of your facility; 

 Locations of all storm water conveyances including ditches, pipes and swales; 

 Locations of potential pollutant sources identified under Part IV J. 2.b; 

 Locations where significant spills or leaks identified under Part IV J. 2.b. have 
occurred; 

 Locations of all storm water monitoring points; 

 Locations of storm water inlets and outfalls, with a unique identification code for 
each outfall (e.g. Outfall 001, Outfall 002, etc), indicating any outfalls that are 
considered substantially identical to another outfall, and an approximate outline of 
the areas draining to each outfall; 

 Municipal separate storm sewer systems, where your storm water discharges to them; 

 Locations and descriptions of all non-storm water discharges identified under Part 
IV. C. 10; 

 Locations of the following activities where such activities are exposed to 
precipitation 

o Fueling stations; 

o Vehicle and equipment maintenance and/or cleaning areas; 

o Loading/unloading areas; 

o Immediate access roads and rail lines used or traveled by carriers of raw 
materials, manufactured products, waste material, or by-products used or created 
by the facility; 

o Transfer areas for substances in bulk; 

o Machinery; and 

 Locations and sources of run-on to your site from adjacent property that contains 
significant quantities of pollutants. 

 Locations of any of the following which may be exposed to precipitation or surface 
runoff: grit, screenings, and other solids handling, storage, or disposal areas; sludge 
drying beds; dried sludge piles; compost piles; septage or hauled waste receiving 



Page 69 
3PD00002*OD 

station; and storage areas for process chemicals, petroleum products, solvents, 
fertilizers, herbicides, and pesticides. 

b. Inventory of Exposed Materials.  This includes a list of industrial activities exposed to storm 
water (e.g., material storage; equipment fueling, maintenance, and cleaning; cutting steel 
beams).  This also includes a list of the pollutant(s) or pollutant constituents (e.g, crankcase 
oil, zinc, sulfuric acid, and cleaning solvents) associated with each identified activity.  The 
pollutant list shall include all significant materials that have been handled, treated, stored, or 
disposed, and that have been exposed to storm water in the three years prior to the data you 
prepare of amend your SWPPP. 

c. Spills and Leaks.  You shall document where potential spills and leaks could occur that could 
contribute pollutants to storm water discharges, and the corresponding outfall(s) that would 
be affected by such spills and leaks.  You shall document all significant spills and leaks of oil 
or toxic or hazardous pollutants that actually occurred at exposed areas, or that drained to a 
storm water conveyance, in the three years prior to the date you prepare or amend your 
SWPPP.  Note that significant spills and leaks include, but are not limited to, releases of oil 
or hazardous substances in excess of quantities that are reportable under CWA Section 311 
(see 40 CFR 110.6 and 40 CFR 117.21) or Section 102 of the Comprehensive Environmental 
Response, Compensation and Liability Act (CERCLA), 42 USC Section 9602.  This permit 
does not relieve you of the reporting requirements of 40 CFR 110, 40 CFR 117, and 40 CFR 
302 relating to spills or other releases of oil or hazardous substances. 

d. Sampling Data.  A summary of existing discharge sampling data describing pollutants in 
storm water discharges from the facility. 

e. Non-Storm Water Discharges.  You shall document that you have evaluated for the presence 
of non-storm water discharges, except for those listed in Part I and Part IV.C.9, and that all 
unauthorized discharges have been eliminated.  Documentation of your evaluation shall 
include: 1) The date of any evaluation; 2) A description of the evaluation criteria used; 3) A 
list of the outfalls or onsite drainage points that were directly observed during the evaluation; 
4) The different types of non-storm water discharge(s) and source locations; and 5) The 
action(s) taken, such as a list of control measures used to eliminate unauthorized discharge(s), 
if any were identified.  For example, a floor drain was sealed, a sink drain was re-routed to 
sanitary, or an NPDES permit application was submitted for an unauthorized cooling water 
discharge.  Keep a copy of all your current NPDES permits issued for wastewater and 
industrial, vehicle and equipment washwater discharges or, if an NPDES permit has not yet 
been issued, a copy of the pending application(s) with your SWPPP. If the washwater is 
handled in another manner, the disposal method shall be described and all pertinent 
documentation shall be retained onsite. 

f. Salt Storage.  You shall document the location of any storage piles containing salt used for 
deicing or other commercial or industrial purposes. 



Page 70 
3PD00002*OD 

3. Description of Control Measures.  You shall document the location and type of control measures 
you have installed and implemented at your site to achieve the control measures/best management 
practices (BMPs) in Part IV.C.  You shall describe how you addressed the control measure 
selection and design considerations in Part IV.B.  This documentation shall describe how the 
control measures at your site address both the pollutant sources identified in Part IV.J.2 and any 
storm water run-on that commingles with any discharges covered under this permit.  In addition 
to the other control measures, consider the following: routing contaminated storm water to the 
treatment works; or covering exposed materials (i.e., from the following areas: grit, screenings, 
and other solids handling, storage, or disposal areas; sludge drying beds; dried sludge piles; 
compost piles; and septage or hauled waste receiving station). 

4. Schedules and Procedures. 

a. Pertaining to Control Measures used to Comply with the Control Measures/Best Management 
Practices (BMPs).  The following shall be documented in your SWPPP:  

i. Good Housekeeping (See Part IV.C.2) – A schedule for regular pickup and disposal of 
waste materials, along with routine inspections for leaks and conditions of drums, tanks 
and containers. 

ii. Maintenance (See Part IV.C.3) – Preventative maintenance procedures, including regular 
inspections, testing, maintenance, and repair of all industrial equipment and systems, and 
control measures, to avoid situations that may result in leaks, spills, and other releases, 
and any back-up practices in place should a runoff event occur while a control measure is 
off-line; 

iii. Spill Prevention and Response Procedures (See Part IV.C.4) – Procedures for preventing 
and responding to spills and leaks.  You may reference the existence of other plans for 
Spill Prevention Control and Countermeasure (SPCC) developed for the facility under 
Section 311 of the CWA or BMP programs otherwise required by an NPDES permit for 
the facility, provided that you keep a copy of that other plan onsite (hard copy or 
electronic) and make it available for review consistent with Part IV.J.5; and 

iv. Employee Training (See Part IV.C.8) – A schedule for all types of necessary training.  At 
a minimum, training shall address the following areas when applicable to a facility: 
petroleum product management; process chemical management; spill prevention and 
controls; fueling procedures; general good housekeeping practices; and proper procedures 
for using fertilizer, herbicides, and pesticides. 

b. Pertaining to Monitoring and Inspection.  Where applicable, you shall document in your 
SWPPP your procedures for conducting analytical storm water monitoring.  You shall 
document in your SWPPP your procedures for performing, as appropriate, the two types of 
inspections specified by this permit, including: 1) Routine facility inspections (See Part 
IV.E.1) and 2) Quarterly visual assessment of storm water discharges (See Part IV.E.2). 

5. Documentation Requirements.   



Page 71 
3PD00002*OD 

You are required to keep inspection, monitoring, and certification records with your SWPPP that 
together keep your records complete and up-to-date, and demonstrate your full compliance with 
the conditions of this permit. You shall retain a copy of the current SWPPP required by this 
permit at the facility, and it shall be immediately available to Ohio EPA; a local agency 
approving storm water management plans; and the operator of an MS4 receiving discharges from 
the site.  Ohio EPA may provide access to portions of your SWPPP to a member of the public 
upon request.  Confidential Business Information (CBI) may be withheld from the public, but 
may not be withheld from those staff cleared for CBI review within Ohio EPA.  Your current 
SWPPP or certain information from your current SWPPP shall be made available to the public, 
except any confidential business information (CBI) or restricted information, but you must clearly 
identify those portions of the SWPPP that are being withheld from public access.  See 40 CFR 
Part 2 for relevant definitions of CBI: http://www.gpo.gov/fdsys/pkg/CFR-2013-title40-
vol1/pdf/CFR-2013-title40-vol1-part2-subpartB.pdf. 

K. Sector-Specific Requirements 

Subpart T – Sector T – Treatment Works. 

Reserved. 

 



Page 72 
3PD00002*OD 

Part V.  Monitoring and Reporting Requirements   
 
A. Reporting and Recordkeeping 
 

1. Annual Report.  You shall complete an annual report using the Annual Reporting Form provided 
by Ohio EPA at the following location:  
 
http://epa.ohio.gov/Portals/35/permits/OHR000006_Final%20Permit.pdf [Pages 141-142] 

You are not required to submit your annual report to Ohio EPA unless specifically requested. The 
timeframe to complete the report is at the discretion of the permittee but the same schedule to 
complete shall be maintained throughout this permit term. You shall keep the completed annual 
reports with your SWPPP. 

 

  



Page 73 
3PD00002*OD 

Part VI.    Definitions and Acronyms 

Action Area – all areas to be affected directly or indirectly by the storm water discharges, allowable non-
storm water discharges, and storm water discharge-related activities, and not merely the immediate area 
involved in these discharges and activities. 

Best Management Practices (BMPs) – schedules of activities, practices (and prohibitions of practices), 
structures, vegetation, maintenance procedures, and other management practices to prevent or reduce the 
discharge of pollutants to surface waters of the State. BMPs also include treatment requirements, 
operating procedures, and practices to control plant site runoff, spillage or leaks, sludge or waste disposal, 
or drainage from raw material storage.  See 40 CFR 122.2. 

Co-located Industrial Activities – Any industrial activities, excluding your primary industrial 
activity(ies), located on-site that are defined by the storm water regulations at 122.26(b)(14)(i)-(ix) and 
(xi). An activity at a facility is not considered co-located if the activity, when considered separately, does 
not meet the description of a category of industrial activity covered by the storm water regulations or 
identified by the SIC code list in Appendix D. 

Control Measure – refers to any BMP or other method (including effluent limitations) used to prevent or 
reduce the discharge of pollutants to surface waters of the State. 

Director – the Director of the Ohio Environmental Protection Agency (Ohio EPA). 

Discharge – when used without qualification, means the "discharge of a pollutant."  See 40 CFR 122.2. 

Discharge of a pollutant – any addition of any “pollutant” or combination of pollutants to “surface 
waters of the State” from any “point source,” or any addition of any pollutant or combination of pollutants 
to the waters of the “contiguous zone” or the ocean from any point source other than a vessel or other 
floating craft which is being used as a means of transportation. This includes additions of pollutants into 
surface waters of the State from: surface runoff which is collected or channeled by man; discharges 
through pipes, sewers, or other conveyances, leading into privately owned treatment works.  See 40 CFR 
122.2. 

Discharge-related activities – activities that cause, contribute to, or result in storm water and allowable 
non-storm water point source discharges, and measures such as the siting, construction and operation of 
BMPs to control, reduce, or prevent pollution in the discharges. 

Drought-stricken area – a period of below average water content in streams, reservoirs, ground-water 
aquifers, lakes and soils.  

U.S. EPA Approved or Established Total Maximum Daily Loads (TMDLs) – “U.S. EPA Approved 
TMDLs” are those that are developed by a State and approved by U.S. EPA.  “U.S. EPA Established 
TMDLs” are those that are developed by U.S. EPA. 

Existing Discharger – an operator applying for coverage under this permit for discharges authorized 
previously under an NPDES general or individual permit. 

Facility or Activity – any NPDES “point source” (including land or appurtenances thereto) that is subject 
to regulation under the NPDES program.  See 40 CFR 122.2. 



Page 74 
3PD00002*OD 

Federal Facility – any buildings, installations, structures, land, public works, equipment, aircraft, vessels, 
and other vehicles and property, owned by, or constructed or manufactured for the purpose of leasing to, 
the federal government. 

Illicit Discharge – is defined at 40 CFR 122.26(b)(2) and refers to any discharge to a municipal separate 
storm sewer that is not entirely composed of storm water, except discharges authorized under an NPDES 
permit (other than the NPDES permit for discharges from the MS4) and discharges resulting from fire 
fighting activities. 

Impaired Water (or “Water Quality Impaired Water” or “Water Quality Limited Segment”) – A water is 
impaired for purposes of this permit if it has been identified by a State or U.S. EPA pursuant to Section 
303(d) of the Clean Water Act as not meeting applicable State water quality standards (these waters are 
called “water quality limited segments” under 40 CFR 30.2(j)).  Impaired waters include both waters with 
approved or established TMDLs, and those for which a TMDL has not yet been approved or established. 

Industrial Activity – the 10 categories of industrial activities included in the definition of “storm water 
discharges associated with industrial activity” as defined in 40 CFR 122.26(b)(14)(i)-(ix) and (xi). 

Industrial Storm Water – storm water runoff from industrial activity. 

Municipal Separate Storm Sewer – a conveyance or system of conveyances (including roads with 
drainage systems, municipal streets, catch basins, curbs, gutters, ditches, man-made channels, or storm 
drains):  

(i) Owned or operated by a State, city, town, borough, county, parish, district, association, or other 
public body (created by or pursuant to State law) having jurisdiction over disposal of sewage, 
industrial wastes, storm water, or other wastes, including special districts under State law such as a 
sewer district, flood control district or drainage district, or similar entity, or a designated and 
approved management agency under section 208 of the CWA that discharges to surface waters of 
the State;  

(ii) Designed or used for collecting or conveying storm water;  

(iii) Which is not a combined sewer; and  

(iv) Which is not part of a Publicly Owned Treatment Works (POTW) as defined at 40  
CFR 122.2.  See 40 CFR 122.26(b)(4) and (b)(7). 

New Discharger – a facility from which there is a discharge, that did not commence the discharge at a 
particular site prior to August 13, 1979, which is not a new source, and which has never received a finally 
effective NPDES permit for discharges at that site. See 40 CFR 122.2. 

New Source – any building, structure, facility, or installation from which there is or may be a “discharge 
of pollutants,” the construction of which commenced: 

 after promulgation of standards of performance under section 306 of the CWA which are 
applicable to such source, or 

 after proposal of standards of performance in accordance with section 306 of the CWA which are 
applicable to such source, but only if the standards are promulgated in accordance with section 306 
within 120 days of their proposal.  See 40 CFR 122.2. 



Page 75 
3PD00002*OD 

New Source Performance Standards (NSPS) – technology-based standards for facilities that qualify as 
new sources under 40 CFR 122.2 and 40 CFR 122.29.  

No exposure – all industrial materials or activities are protected by a storm-resistant shelter to prevent 
exposure to rain, snow, snowmelt, and/or runoff.  See 40 CFR 122.26(g). 

Ohio EPA – the Ohio Environmental Protection Agency. 

Operator – any entity with a storm water discharge associated with industrial activity that meets either of 
the following two criteria: 

(i) The entity has operational control over industrial activities, including the ability to modify 
those activities; or  

(ii) The entity has day-to-day operational control of activities at a facility necessary to ensure 
compliance with the permit (e.g., the entity is authorized to direct workers at a facility to 
carry out activities required by the permit). 

Person – an individual, association, partnership, corporation, municipality, State or Federal agency, or an 
agent or employee thereof.  See 40 CFR 122.2. 

Point source – any discernible, confined, and discrete conveyance, including but not limited to any pipe, 
ditch, channel, tunnel, conduit, well, discrete fissure, container, rolling stock, concentrated animal feeding 
operation, landfill leachate collection system, vessel, or other floating craft from which pollutants are or 
may be discharged. This term does not include return flows from irrigated agriculture or agricultural 
storm water runoff.  See 40 CFR 122.2. 

Pollutant – dredged spoil, solid waste, incinerator residue, filter backwash, sewage, garbage, sewage 
sludge, munitions, chemical wastes, biological materials, heat, wrecked or discarded equipment, rock, 
sand, cellar dirt, and industrial, municipal and agricultural waste discharged into water.  See 40 CFR 
122.2. 

Pollutant of concern – A pollutant which causes or contributes to a violation of a water quality standard, 
including a pollutant which is identified as causing an impairment in a state's 303(d) list. 

Primary industrial activity – includes any activities performed on-site which are (1) identified by the 
facility’s primary SIC code; or (2) included in the narrative descriptions of 122.26(b)(14)(i), (iv), (v), or 
(vii), and (ix). [For co-located activities covered by multiple SIC codes, it is recommended that the 
primary industrial determination be based on the value of receipts or revenues or, if such information is 
not available for a particular facility, the number of employees or production rate for each process may be 
compared. The operation that generates the most revenue or employs the most personnel is the operation 
in which the facility is primarily engaged.  In situations where the vast majority of on-site activity falls 
within one SIC code, that activity may be the primary industrial activity.] Narrative descriptions in 40 
CFR 122.26(b)(14) identified above include: (i) activities subject to storm water effluent limitations 
guidelines, new source performance standards, or toxic pollutant effluent standards; (iv) hazardous waste 
treatment storage, or disposal facilities including those that are operating under interim status or a permit 
under subtitle C of the Resource Conservation and Recovery Act (RCRA); (v) landfills, land application 
sites and open dumps that receive or have received industrial wastes; (vii) steam electric power generating 
facilities; and (ix) sewage treatment works with a design flow of 1.0 mgd or more. 



Page 76 
3PD00002*OD 

Qualified Personnel – Qualified personnel are those who possess the knowledge and skills to assess 
conditions and activities that could impact storm water quality at your facility, and who can also evaluate 
the effectiveness of control measures. 

Reportable Quantity Release – a release of a hazardous substance at or above the established legal 
threshold that requires emergency notification. Refer to 40 CFR Parts 110, 117, and 302 for complete 
definitions and reportable quantities for which notification is required. 

Runoff coefficient – the fraction of total rainfall that will appear at the conveyance as runoff.  See 40 
CFR 122.26(b)(11). 

Semi-Arid Climate – areas where annual rainfall averages from 10 to 20 inches. 

Significant materials – includes, but is not limited to: raw materials; fuels; materials such as solvents, 
detergents, and plastic pellets; finished materials such as metallic products; raw materials used in food 
processing or production; hazardous substances designated under section 101(14) of CERCLA; any 
chemical the facility is required to report pursuant to section 313 of Title III of SARA; fertilizers; 
pesticides; and waste products such as ashes, slag and sludge that have the potential to be released with 
storm water discharges.  See 40 CFR 122.26(b)(12). 

Special Aquatic Sites – sites identified in 40 CFR 230 Subpart E. These are geographic areas, large or 
small, possessing special ecological characteristics of productivity, habitat, wildlife protection, or other 
important and easily disrupted ecological values. These areas are generally recognized as significantly 
influencing or positively contributing to the general overall environmental health or vitality of the entire 
ecosystem of a region. 

Storm Water – storm water runoff, snow melt runoff, and surface runoff and drainage. See 40 CFR 
122.26(b)(13).   

Storm Water Discharges Associated with Construction Activity – a discharge of pollutants in storm 
water runoff from areas where soil disturbing activities (e.g., clearing, grading, or excavating), 
construction materials, or equipment storage or maintenance (e.g., fill piles, borrow areas, concrete truck 
washout, fueling), or other industrial storm water directly related to the construction process (e.g., 
concrete or asphalt batch plants) are located. See 40 CFR 122.26(b)(14)(x) and 40 CFR 122.26(b)(15).  

Storm Water Discharges Associated with Industrial Activity – the discharge from any conveyance 
that is used for collecting and conveying storm water and that is directly related to manufacturing, 
processing or raw materials storage areas at an industrial plant. The term does not include discharges from 
facilities or activities excluded from the NPDES program under Part 122. For the categories of industries 
identified in this section, the term includes, but is not limited to, storm water discharges from industrial 
plant yards; immediate access roads and rail lines used or traveled by carriers of raw materials, 
manufactured products, waste material, or by-products used or created by the facility; material handling 
sites; refuse sites; sites used for the application or disposal of process waste waters (as defined at part 401 
of this chapter); sites used for the storage and maintenance of material handling equipment; sites used for 
residual treatment, storage, or disposal; shipping and receiving areas; manufacturing buildings; storage 
areas (including tank farms) for raw materials, and intermediate and final products; and areas where 
industrial activity has taken place in the past and significant materials remain and are exposed to storm 
water. For the purposes of this paragraph, material handling activities include storage, loading and 
unloading, transportation, or conveyance of any raw material, intermediate product, final product, by-
product or waste product. The term excludes areas located on plant lands separate from the plant's 
industrial activities, such as office buildings and accompanying parking lots as long as the drainage from 



Page 77 
3PD00002*OD 

the excluded areas is not mixed with storm water drained from the above described areas. Industrial 
facilities include those that are federally, State, or municipally owned or operated that meet the 
description of the facilities listed in 40 CFR 122.26(b)(14). 

Surface Waters of the State - Means all streams, lakes, ponds, marshes, watercourses, waterways, 
springs, irrigation systems, drainage systems, and all other bodies or accumulations of surface water, 
natural or artificial, which are situated wholly or partly within, or border upon, this state, or are within its 
jurisdiction, except those private waters which do not combine or effect a junction with natural surface 
waters. 

Total Maximum Daily Loads (TMDLs) – A TMDL is a calculation of the maximum amount of a 
pollutant that a waterbody can receive and still meet water quality standards, and an allocation of that 
amount to the pollutant's sources.   A TMDL includes wasteload allocations (WLAs) for point source 
discharges; load allocations (LAs) for nonpoint sources and/or natural background, and shall include a 
margin of safety (MOS) and account for seasonal variations. (See section 303(d) of the Clean Water Act 
and 40 CFR 130.2 and 130.7).   

Water Quality Impaired – See ‘Impaired Water’. 

Water Quality Standards – A water quality standard defines the water quality goals of a water body, or 
portion thereof, by designating the use or uses to be made of the water and by setting criteria necessary to 
protect the uses.  States and U.S. EPA adopt water quality standards to protect public health or welfare, 
enhance the quality of water and serve the purposes of the Clean Water Act (See CWA sections 101(a)2 
and 303(c)).  Water quality standards also include an antidegradation policy.  See P.U.D. o. 1 of Jefferson 
County et al v. Wash Dept of Ecology et al, 511 US 701, 705 (1994). 

“You” and “Your” – as used in this permit are intended to refer to the permittee, the operator, or the 
discharger as the context indicates and that party’s facility or responsibilities. The use of “you” and 
“your” refers to a particular facility and not to all facilities operated by a particular entity. For example, 
“you shall submit” means the permittee shall submit something for that particular facility. Likewise, “all 
your discharges” would refer only to discharges at that one facility. 



Page 78 
3PD00002*OD 

ABBREVIATIONS AND ACRONYMS 

BAT – Best Available Technology Economically Achievable 

BOD5 – Biochemical Oxygen Demand (5-day test) 

BMP – Best Management Practice 

BPJ – Best Professional Judgment 

BPT – Best Practicable Control Technology Currently Available 

CERCLA – Comprehensive Environmental Response, Compensation and Liability Act 

CGP – Construction General Permit 

COD – Chemical Oxygen Demand  

CWA – Clean Water Act (or the Federal Water Pollution Control Act, 33 U.S.C. §1251 et seq) 

CWT – Centralized Waste Treatment 

DMR – Discharge Monitoring Report 

U.S. EPA – U. S. Environmental Protection Agency 

FWS – U. S. Fish and Wildlife Service 

LA – Load Allocations 

MDMR – MSGP Discharge Monitoring Report 

MGD – Million Gallons per Day 

MOS – Margin of Safety 

MS4 – Municipal Separate Storm Sewer System 

MSDS – Material Safety Data Sheet 

MSGP – Multi-Sector General Permit 

NAICS – North American Industry Classification System 

NMFS – U. S. National Marine Fisheries Service 

NOI – Notice of Intent 

NOT – Notice of Termination 

NPDES – National Pollutant Discharge Elimination System 



Page 79 
3PD00002*OD 

NRC – National Response Center 

NTU – Nephelometric Turbidity Unit 

OMB – U. S. Office of Management and Budget 

ORW – Outstanding Resource Water 

OSM – U. S. Office of Surface Mining 

POTW – Publicly Owned Treatment Works 

RCRA – Resource Conservation and Recovery Act 

RQ – Reportable Quantity 

SARA – Superfund Amendments and Reauthorization Act 

SIC – Standard Industrial Classification 

SMCRA – Surface Mining Control and Reclamation Act 

SPCC – Spill Prevention, Control, and Countermeasures  

SWPPP – Storm Water Pollution Prevention Plan 

TMDL – Total Maximum Daily Load 

TSDF – Treatment, Storage, or Disposal Facility 

TSS – Total Suspended Solids 

USGS – United States Geological Survey 

WLA – Wasteload Allocation 

WQS – Water Quality Standard  

 





CITY OF CONNEAUT, OHIO WWTP NO FEASIBLE ALTERNATIVES ANALYSIS

APPENDIX B

Appendix B

Statistical Analysis of Peak Flows





Conneaut Site ID WWTP Influent

Meter Location: WWTP Dry Day ADF - 1.519 mgd

Design Storm: 10 Year 2-Hr Equivalent Sewer Size - 36 in.

Design Rainfall: 2.09 in./2-Hr Critical Capacity - 10 mgd

Net Tributary Sewers 300 inch-miles

Peak Flow Summary Peak

2-Hr Peak Hour Design Storm

Measured Measured Storm

Storm Storm Rainfall I/I Rate Peaking I/I Rate

Date Day (in.) (MGD) Factor (MGD)

06/03/18 Sunday 0.75 1.443 2.80 4.040
06/18/18 Monday 0.98 5.204 2.10 10.928
06/23/18 Saturday 0.82 4.616 2.50 11.540
07/06/18 Friday 0.39 3.413 5.40 18.430
07/25/18 Wednesday 1.04 4.149 2.00 8.298
08/19/18 Sunday 1.49 3.287 1.40 4.602 Subarea Peak
08/28/18 Tuesday 0.65 1.335 3.20 4.272 I/I Flow Rate
08/31/18 Friday 1.18 4.517 1.80 8.131 (Gallons per Day
09/11/18 Tuesday 1.19 6.312 1.80 11.362 per inch-mile) of

Mainline Sewer

Design Storm I/I Rate (Average) 9.067 30,223
Peak-hr Dry Day 1.852

Peak Hour Flow Rate 10.919

I/I Volume Summary I/I Volume as

Design Design Percentage

Rainfall Measured Storm Storm of Total

Storm Storm Total I/I Volume Volume Volume Rainfall

Date Day (in.) (gal) Factor (gal) (%)

06/03/18 Sunday 0.75 188,163 2.8 526,856 0.1%
06/18/18 Monday 1.52 2,329,695 1.4 3,261,573 0.3%
06/23/18 Saturday 1.30 1,713,805 1.6 2,742,088 0.3%
07/06/18 Friday 0.42 1,082,107 5.0 5,410,535 0.5%
07/25/18 Wednesday 1.47 1,302,457 1.4 1,823,440 0.2%
08/19/18 Sunday 1.93 861,403 1.1 947,543 0.1%
08/28/18 Tuesday 0.83 495,542 2.5 1,238,855 0.1%
08/31/18 Friday 1.19 702,191 1.8 1,263,944 0.1%
09/11/18 Tuesday 3.72 9,241,399 0.6 5,544,839 0.5%

Design Storm I/I Volume (Average) 2,528,853 0.2%
Average Dry Day Flow 1,519,000

Total Design Storm Flow 4,047,853 I/I (gal per acre)

142

Retention Basin Design
Additional

Existing Detention (gallons): 300,000 WWTP Volume

Flowrate Required

(MGD) (gal)

10.00 0

7.00 104,000

19-0331 11/22/19

H:\2019\190331\PHASE\Modeling\Conneaut Flow Analysis 10-Yr 2-Hr.xlsx



H
:\

2
0

1
9

\1
9

0
3

3
1

\P
H

A
S

E
\M

o
d

e
lin

g
\C

o
n

n
e

a
u

t
F

lo
w

A
n

a
ly

si
s

1
0

-Y
r

2
-H

r.
xl

sx

02468

1
0

1
2

0
:0

0
2
:0

0
4

:0
0

6
:0

0
8

:0
0

1
0
:0

0
1

2
:0

0
1
4
:0

0
1

6
:0

0
1
8
:0

0
2
0
:0

0
2

2
:0

0
0

:0
0

2
:0

0
4

:0
0

6
:0

0
8

:0
0

Flow(MGD)

1
0

Y
e
a
r

2
-H

r

C
o

n
n

e
a

u
t

C
a
p

a
c
ity

D
ry

D
y

F
lo

w
1

0
-Y

r
2

-H
r

D
e
s
ig

n
S

to
rm

F
lo

w

E
q
u

iv
a

le
n

t
S

e
w

e
r

S
iz

e
-

3
6

in
ch

e
s

C
ri
tic

a
lC

a
p

a
ci

ty
-

1
0

m
g
d

M
e

te
r

-
W

W
T

P
In

fl
u

e
n

t
-

W
W

T
P



R
N

1

P
a

g
e

1

0
.0

0

0
.1

0

0
.2

0

0
.3

0

0
.4

0

0
.5

0

0
.6

0

0
.7

0

0
.8

0

0
.9

0

1
.0

0
0
.0

0

1
.0

0

2
.0

0

3
.0

0

4
.0

0

5
.0

0

6
.0

0

7
.0

0

8
.0

0

9
.0

0

1
0

.0
0

0:00

2:00

4:00

6:00

8:00

10:00

12:00

14:00

16:00

18:00

20:00

22:00

0:00

2:00

4:00

6:00

8:00

10:00

12:00

14:00

16:00

18:00

20:00

22:00

0:00

15-MinuteRain(inches)

Flow(MGD)

6
/3

S
u

n
d

a
y

C
o

n
n

e
a

u
t

R
a
in

A
ct

u
a

lF
lo

w
D

ry
D

a
y

F
lo

w

M
e
te

r
-

W
W

T
P

In
fl
u
e
n
t

-
W

W
T

P
E

q
u
iv

a
le

n
t

S
e
w

e
r

S
iz

e
-

3
6

in
c
h
e
s

C
ri

tic
a
l

P
ea

k
In

te
n

si
ty

0
.7

5
(i

n
/2

-H
r)

To
ta

l
R

ai
n

fa
ll

0
.7

5
(i

n
ch

e
s)



R
N

2

P
a

g
e

1

0
.0

0

0
.1

0

0
.2

0

0
.3

0

0
.4

0

0
.5

0

0
.6

0

0
.7

0

0
.8

0

0
.9

0

1
.0

0
0
.0

0

1
.0

0

2
.0

0

3
.0

0

4
.0

0

5
.0

0

6
.0

0

7
.0

0

8
.0

0

9
.0

0

1
0

.0
0

0:00

2:00

4:00

6:00

8:00

10:00

12:00

14:00

16:00

18:00

20:00

22:00

0:00

2:00

4:00

6:00

8:00

10:00

12:00

14:00

16:00

18:00

20:00

22:00

0:00

15-MinuteRain(inches)

Flow(MGD)

6
/1

8
M

o
n

d
a
y

C
o

n
n

e
a

u
t

R
a
in

A
ct

u
a

lF
lo

w
D

ry
D

a
y

F
lo

w

M
e
te

r
-

W
W

T
P

In
fl
u
e
n
t

-
W

W
T

P
E

q
u
iv

a
le

n
t

S
e
w

e
r

S
iz

e
-

3
6

in
c
h
e
s

C
ri

tic
a
l

P
e
a
k

In
te

n
s
ity

0
.9

8
(i
n
/2

-H
r)

T
o
ta

lR
a
in

fa
ll

1
.5

2
(i
n
c
h
e
s
)



R
N

3

P
a

g
e

1

0
.0

0

0
.1

0

0
.2

0

0
.3

0

0
.4

0

0
.5

0

0
.6

0

0
.7

0

0
.8

0

0
.9

0

1
.0

0
0
.0

0

1
.0

0

2
.0

0

3
.0

0

4
.0

0

5
.0

0

6
.0

0

7
.0

0

8
.0

0

9
.0

0

1
0

.0
0

0:00

2:00

4:00

6:00

8:00

10:00

12:00

14:00

16:00

18:00

20:00

22:00

0:00

2:00

4:00

6:00

8:00

10:00

12:00

14:00

16:00

18:00

20:00

22:00

0:00

15-MinuteRain(inches)

Flow(MGD)

6
/2

3
S

a
tu

rd
a
y

C
o

n
n

e
a

u
t

R
a
in

A
ct

u
a

lF
lo

w
D

ry
D

a
y

F
lo

w

M
e
te

r
-

W
W

T
P

In
fl
u
e
n
t

-
W

W
T

P
E

q
u
iv

a
le

n
t

S
e
w

e
r

S
iz

e
-

3
6

in
c
h
e
s

C
ri

tic
a
l

P
e
a
k

In
te

n
s
ity

0
.8

2
(i
n
/2

-H
r)

T
o
ta

lR
a
in

fa
ll

1
.3

(i
n
c
h
e
s
)



R
N

4

P
a

g
e

1

0
.0

0

0
.1

0

0
.2

0

0
.3

0

0
.4

0

0
.5

0

0
.6

0

0
.7

0

0
.8

0

0
.9

0

1
.0

0
0
.0

0

1
.0

0

2
.0

0

3
.0

0

4
.0

0

5
.0

0

6
.0

0

7
.0

0

8
.0

0

9
.0

0

1
0

.0
0

0:00

2:00

4:00

6:00

8:00

10:00

12:00

14:00

16:00

18:00

20:00

22:00

0:00

2:00

4:00

6:00

8:00

10:00

12:00

14:00

16:00

18:00

20:00

22:00

0:00

15-MinuteRain(inches)

Flow(MGD)

7
/6

F
ri

d
a
y

C
o

n
n

e
a

u
t

R
a
in

A
ct

u
a

lF
lo

w
D

ry
D

a
y

F
lo

w

M
e
te

r
-

W
W

T
P

In
fl
u
e
n
t

-
W

W
T

P
E

q
u
iv

a
le

n
t

S
e
w

e
r

S
iz

e
-

3
6

in
c
h
e
s

C
ri

tic
a
l

P
e
a
k

In
te

n
s
ity

0
.3

9
(i
n
/2

-H
r)

T
o
ta

lR
a
in

fa
ll

0
.4

2
(i
n
c
h
e
s
)



R
N

5

P
a

g
e

1

0
.0

0

0
.1

0

0
.2

0

0
.3

0

0
.4

0

0
.5

0

0
.6

0

0
.7

0

0
.8

0

0
.9

0

1
.0

0
0
.0

0

1
.0

0

2
.0

0

3
.0

0

4
.0

0

5
.0

0

6
.0

0

7
.0

0

8
.0

0

9
.0

0

1
0

.0
0

0:00

2:00

4:00

6:00

8:00

10:00

12:00

14:00

16:00

18:00

20:00

22:00

0:00

2:00

4:00

6:00

8:00

10:00

12:00

14:00

16:00

18:00

20:00

22:00

0:00

15-MinuteRain(inches)

Flow(MGD)

7
/2

5
W

e
d

n
e
s
d

a
y

C
o

n
n

e
a

u
t

R
a
in

A
ct

u
a

lF
lo

w
D

ry
D

a
y

F
lo

w

M
e
te

r
-

W
W

T
P

In
fl
u
e
n
t

-
W

W
T

P
E

q
u
iv

a
le

n
t

S
e
w

e
r

S
iz

e
-

3
6

in
c
h
e
s

C
ri

tic
a
l

P
e
a
k

In
te

n
s
ity

1
.0

4
(i
n
/2

-H
r)

T
o
ta

lR
a
in

fa
ll

1
.4

7
(i
n
c
h
e
s
)



R
N

6

P
a

g
e

1

0
.0

0

0
.1

0

0
.2

0

0
.3

0

0
.4

0

0
.5

0

0
.6

0

0
.7

0

0
.8

0

0
.9

0

1
.0

0
0
.0

0

1
.0

0

2
.0

0

3
.0

0

4
.0

0

5
.0

0

6
.0

0

7
.0

0

8
.0

0

9
.0

0

1
0

.0
0

0:00

2:00

4:00

6:00

8:00

10:00

12:00

14:00

16:00

18:00

20:00

22:00

0:00

2:00

4:00

6:00

8:00

10:00

12:00

14:00

16:00

18:00

20:00

22:00

0:00

15-MinuteRain(inches)

Flow(MGD)

8
/1

9
S

u
n

d
a
y

C
o

n
n

e
a

u
t

R
a
in

A
ct

u
a

lF
lo

w
D

ry
D

a
y

F
lo

w

M
e
te

r
-

W
W

T
P

In
fl
u
e
n
t

-
W

W
T

P
E

q
u
iv

a
le

n
t

S
e
w

e
r

S
iz

e
-

3
6

in
c
h
e
s

C
ri

tic
a
l

P
e
a
k

In
te

n
s
ity

1
.4

9
(i
n
/2

-H
r)

T
o
ta

lR
a
in

fa
ll

1
.9

3
(i
n
c
h
e
s
)



R
N

7

P
a

g
e

1

0
.0

0

0
.1

0

0
.2

0

0
.3

0

0
.4

0

0
.5

0

0
.6

0

0
.7

0

0
.8

0

0
.9

0

1
.0

0
0
.0

0

1
.0

0

2
.0

0

3
.0

0

4
.0

0

5
.0

0

6
.0

0

7
.0

0

8
.0

0

9
.0

0

1
0

.0
0

0:00

2:00

4:00

6:00

8:00

10:00

12:00

14:00

16:00

18:00

20:00

22:00

0:00

2:00

4:00

6:00

8:00

10:00

12:00

14:00

16:00

18:00

20:00

22:00

0:00

15-MinuteRain(inches)

Flow(MGD)

8
/2

8
T

u
e
s
d

a
y

C
o

n
n

e
a

u
t

R
a
in

A
ct

u
a

lF
lo

w
D

ry
D

a
y

F
lo

w

M
e
te

r
-

W
W

T
P

In
fl
u
e
n
t

-
W

W
T

P
E

q
u
iv

a
le

n
t

S
e
w

e
r

S
iz

e
-

3
6

in
c
h
e
s

C
ri

tic
a
l

P
e
a
k

In
te

n
s
ity

0
.6

5
(i
n
/2

-H
r)

T
o
ta

lR
a
in

fa
ll

0
.8

3
(i
n
c
h
e
s
)



R
N

8

P
a

g
e

1

0
.0

0

0
.1

0

0
.2

0

0
.3

0

0
.4

0

0
.5

0

0
.6

0

0
.7

0

0
.8

0

0
.9

0

1
.0

0
0
.0

0

1
.0

0

2
.0

0

3
.0

0

4
.0

0

5
.0

0

6
.0

0

7
.0

0

8
.0

0

9
.0

0

1
0

.0
0

0:00

2:00

4:00

6:00

8:00

10:00

12:00

14:00

16:00

18:00

20:00

22:00

0:00

2:00

4:00

6:00

8:00

10:00

12:00

14:00

16:00

18:00

20:00

22:00

0:00

15-MinuteRain(inches)

Flow(MGD)

8
/3

1
F

ri
d

a
y

C
o

n
n

e
a

u
t

R
a
in

A
ct

u
a

lF
lo

w
D

ry
D

a
y

F
lo

w

M
e
te

r
-

W
W

T
P

In
fl
u
e
n
t

-
W

W
T

P
E

q
u
iv

a
le

n
t

S
e
w

e
r

S
iz

e
-

3
6

in
c
h
e
s

C
ri

tic
a
l

P
e
a
k

In
te

n
s
ity

1
.1

8
(i
n
/2

-H
r)

T
o
ta

lR
a
in

fa
ll

1
.1

9
(i
n
c
h
e
s
)



R
N

9

P
a

g
e

1

0
.0

0

0
.1

0

0
.2

0

0
.3

0

0
.4

0

0
.5

0

0
.6

0

0
.7

0

0
.8

0

0
.9

0

1
.0

0
0
.0

0

1
.0

0

2
.0

0

3
.0

0

4
.0

0

5
.0

0

6
.0

0

7
.0

0

8
.0

0

9
.0

0

1
0

.0
0

0:00

2:00

4:00

6:00

8:00

10:00

12:00

14:00

16:00

18:00

20:00

22:00

0:00

2:00

4:00

6:00

8:00

10:00

12:00

14:00

16:00

18:00

20:00

22:00

0:00

15-MinuteRain(inches)

Flow(MGD)

9
/1

1
T

u
e
s
d

a
y

C
o

n
n

e
a

u
t

R
a
in

A
ct

u
a

lF
lo

w
D

ry
D

a
y

F
lo

w

M
e
te

r
-

W
W

T
P

In
fl
u
e
n
t

-
W

W
T

P
E

q
u
iv

a
le

n
t

S
e
w

e
r

S
iz

e
-

3
6

in
c
h
e
s

C
ri

tic
a
l

P
e
a
k

In
te

n
s
ity

1
.1

9
(i
n
/2

-H
r)

T
o
ta

lR
a
in

fa
ll

3
.7

2
(i
n
c
h
e
s
)




